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1.1.

1.2.

1.3.

Land and C'I - Tadiran

Introduction
Scope

This document describes the measurement procedures and tests for FCC part 87 of
the RCK-1000 1kW Power Amplifier System, manufactured by Elbit Systems Land

and C*1 Ltd.

RCK-1000 Test Report Rev. B

Description of equipment Under Test

Equipment Under Test:

RCK-1000

FCCID

YO5MICOM-RM1KW

Manufacturer:

Elbit Systems Land and C*I - Ltd.

Serial Numbers:

001

Transmit Frequency Range

1.6 to 30 MHz in 10-Hz steps

Receiver Frequency Range

0.1 to 30 MHz in 10-Hz steps
(0.1 to 1.6 MHz reduced performance)

Transmit Power

1kw, 800W, 500W, 300W

RF Impedance (antenna)

-50Q2 for dipole and broadband

Number of RF Channels 200 simplex or half duplex

Scanning 5 groups of 100 channels, guard channel
ALE MIL-STD-188-141B

Mode of Operation: R3E, J3E, A1A

Services -Analog voice

-Digital voice (vocoder option)
-50-4800 bps (internal modem option)

COMSEC (option)
Date, Remote Control RS-232C
Power Source 90-260VAC, 50/60 Hz
Year of Manufacture: 2015

Applicant Information:

Applicant:

Elbit Systems Land and C*I - Ltd.

Applicant Address

26 Hashoftim St. P.O.B. 267, 58102 Holon,
Israel

Telephone:

+972-3-5574476

FAX:

+972-3-5575320

The testing was observed by:

Samuel Cohen

Following applicant's personnel:

Samuel Cohen

10/225
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1.4.

1.5.

Land and C'I - Tadiran

Test Performance:

RCK-1000 Test Report Rev. B

Dates of testing

15/05/2015

Test Laboratory Location

Elbit Systems Land and C*I Ltd., EMC LAB,
Hashoftim 26 Holon 58102 ISRAEL
Tel: 972-3-5574476 Fax: 972-3-5575320

Test Specification:

CFR 47, Part 87, for intentional radiators
CFR 47, Part 15B, Class “A” for unintentional
radiators (Receive Mode)

Equipment Under Test:
The RCK-1000 Communication Transceiver System comprises of the following
devices:
Component Model Number
Exciter RM 125
Power Amplifier 1kW 2072-91805-00
Power Supply 48V RM1200 2072-90910-00

Test Summary

Elbit Systems Land and C*I Ltd., EMC Laboratory has completed testing of E.U.T in
accordance with the requirements of the FCC CFR 47, Part 87 Regulations for Class

A equipment.

The E.U.T was found to comply with the requirements of the CFR 47, Part 87, for

internal radiators

Note: The EUT is a system that can operate in either J3E or R3E mode (as defined in

CFR 47) and at variable frequencies from 1.6 MHz up to 30 MHz
J3E is two tones SSB (1800Hz and 400 Hz, 0.7 V)
R3E is one tone AME (1500Hz, 0.7 V)

The EUT was tested at the following frequencies as representative in their associated

band:

1.600 MHz
2.648MHz
4,000 MHz
4.645 MHz
5.310 MHz
6.000 MHz
8.015 MHz
8.500 MHz
12.00 MHz
17.00 MHz
29.00 MHz
30.00 MHz
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The EUT was also tested in Receive-only mode to Part 15B Class “A” limits.

Representative data has been provided in this report as information items.

2.1, List of Tests
The purpose of these tests is to verify compliance with the FCC requirements of CFR
47, Part 87, for aeronautical fixed base station operation. The modes of operation are
Continuous Wave (CW), R3E and J3E. The following table lists the tests performed
and the results of the tests.
Test Specification Section Pass/Fail
FCC CFR 47, §15.207
1 Conducted Emissions for Intentional Radiators 0.45 MHz —30.00 MHz PASS
.. 1.6 - 30 MHz
2 EE%EVSS guf ?tht 87, Subpart D, §87.131(i) (using the transmitter PASS
P frequencies listed above)
1.6 - 30 MHz
3 FCC CFR 47 Part 87, _Su_bpart D, 887.141 (d) (using the transmitter PASS
Modulation Characteristics frequencies listed before)
1.6 - 30 MHz
4 g%gﬁidR égnlzc)i?/\r/f(?tz Subpart D, §87.139 (¢) (3) (using the transmitter PASS
P frequencies listed before)
1.6 - 30 MHz
5 gcliiggsRElzisPsail:)tnT' Subpart D, §2.1051 (using the transmitter PASS
P frequencies listed before)
1.6 - 30 MHz
6 FCC CFR 47 Part 87 139 (c) (30, 82.1053 (a), (b) (1) (using the transmitter PASS
Field Strength Measurements frequencies listed before)
1.6 - 30 MHz
7 E?ecu(érﬁcl? ‘g;?lrittw’ Subpart D, 887.133 ¢ (1) (using the transmitter PASS
g y y frequencies listed before)
Function/Title Name Signature Date
Test performed by Test Engineer D. Oshri * 23.07.2015
Test Report prepared by | Technical Writer M. Reuben 5 26.07.2015
Test Report Approved by | EMC Lab. Manager | S. Cohen j}ﬁ; 26.07.2015
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m' Tr
Land and C*{ - Tadiran RCK-1000 Test Report Rev. B

E.U.T Information

E.U.T description

The RCK-1000 is a 1000 Watts PEP HF-SSB set, with RM-125R exciter receiver,
switching AC power supply unit, and 1000W amplifier unit. It includes microphone
audio connector, and multiple accessory ports. With its strict precision design, the
fully solid-state amplifier features the latest and most advanced technology,
providing exceptional linearity, efficiency and operating dependability for HF radio
voice and data communications. The RCK-1000 includes as standard, ALE per Mil-
Std-188-141B, 200 simplex or half duplex channels and 1000 ALE Network
channels, ISB option for high speed data transmission. The radio can include
optional embedded HF Data modem, VVocoder and AES encryption as well as 2 or 6
wire remote control heads.
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4.2.

g L. - T RCK-1000 Test Report Rev. B

CONDUCTED EMISSION

E.U.T: RCK-1000
S/N: 001
Standard FCC CFR 47, §15.207

Test Results Summary & Conclusions

The E.U.T was found to comply with Conducted Emission Test — FCC, CFR 47,
§15.207.

Measured Data

Transmitting power:

e Max Power : 1000W

e High Power : 800W

e Med Power : 500W

e Low Power : 300W

Transmit Modes: R3E (AME), J3E (SSB), A1A (CW) as per 187.131
Frequencies examined: 4 MHz, 6 MHz, 8.5 MHz, 12 MHz, 17 MHz, 29 MHz
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4.3. Test Results

Table 1: Conducted Emission Test Results

Frequency Transmit Receiver Setting Plot Compliance
Frequenc Mode of Operation
Range MHz ,\c)“_'z y P RBW | VBW | Sweep Time | No. YIN
4 1 Y
6 2 Y
85 Two tones SSB (1800 3 v
: & 400Hz); 220VAC 50
12 Hz, Phase Wire 4 Y
17 5 Y
29 6 Y
4 7 Y
6 8 Y
One tone AME
8.5 9 Y
> (1500Hz); 220VAC 50
1 Hz, Phase Wire 10 Y
17 11 Y
29 12 Y
13 Y
6 14 Y
8.5 CW, 220VAC 50 Hz, 15 Y
12 Phase Wire 16 Y
17 17 Y
29 18 Y
0.45 - 30 2 9kHz | 1MHz | Auto (1.09 ) 19 v
6 20 Y
85 Two tones SSB (1800 21 Y
& 400Hz); 220VAC 50
12 Hz, Return Wire 22 Y
17 23 Y
29 24 Y
4 25 Y
6 26 Y
One tone AME
8.5 27 Y
(1500Hz); 220VAC 50
12 Hz, Return Wire 28 Y
17 29 Y
29 30 Y
31 Y
6 32 Y
8.5 CW, 220VAC 50 Hz, 33 Y
12 Return Wire 34 Y
17 35 Y
29 36 Y
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Test Results Plot No 1

RCK-1000 Test Report Rev. B

CE FCC PART 15.207 CLASS A: 0.45-30 MHz Maximum Power (1kW)

Test & EUT General Information Receiver Setting
EUT Name: RCK-1000 Spect Analyzer S.A HP 8593E
S/N: 001 Ref. Level: 80 dBuV
Date of Test: 23.06.2015 RBW: 9 kHz
Test Engineer: Dror Oshri VBW: 1000 kHz
Antenna: Sweep Time: Auto [1.09 s]
Polarization: Pre Amplifier Attenuator 20db

TEST REMARKS: Tuesday, June 23, 2015 9:35:07 AM

TRANSMIT FREQUENCY =4 MHz, POWER = MAX (1KW); MODE = TWO TONES SSB (1800 &
400Hz); 220VAC 50 Hz, PHASE WIRE

Peak

CEFCC 15.107 CLASS A

80

75

70

Level (dBuV)
a
o

\

20

45/

[«)
=

600 k

1000 k 2M

MAXIMUM RESULT DEVIATION:
Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.

None

3M 5M

Frequency (Hz)

16/225

10M 20M 30M
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Test Results Plot No 2

RCK-1000 Test Report Rev. B

CE FCC PART 15.207 CLASS A: 0.45-30 MHz

Test & EUT General Information

Receiver Setting

EUT Name: RCK-1000 Spect Analyzer S.A HP 8593E
S/N: 001 Ref. Level: 80 dBuV

Date of Test: 23.06.2015 RBW: 9 kHz

Test Engineer: Dror Oshri VBW: 1000 kHz
Antenna: Sweep Time: Auto [1.09 s]
Polarization: Pre Amplifier Attenuator 20db

TEST REMARKS: Tuesday, June 23, 2015 9:36:11 AM

TRANSMIT FREQUENCY = 6 MHz, POWER = MAX (1KW); MODE = TWO TONES SSB (1800 &

400Hz); 220VAC 50 Hz, PHASE WIRE

Peak

CEFCC 15.107 CLASS A

80

75

70

N[

|
™y

I|‘||

Level (dBuV)
a
o
rrrryprrrryrrrryrrrryprrrryrrrrprrrryrrrryrrrrirrrrprrrrprreT

20

45/

[«)
=

600 k

1000 k 2M 3M

5M

Frequency (Hz)

MAXIMUM RESULT DEVIATION:
Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.

None

17/225

10M
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Test Results Plot No 3

RCK-1000 Test Report Rev. B

CE FCC PART 15.207 CLASS A: 0.45-30 MHz

Test & EUT General Information Receiver Setting
EUT Name: RCK-1000 Spect Analyzer S.A HP 8593E
S/N: 001 Ref. Level: 80 dBuV
Date of Test: 23.06.2015 RBW: 9 kHz
Test Engineer: Dror Oshri VBW: 1000 kHz
Antenna: Sweep Time: Auto [1.09 s]
Polarization: Pre Amplifier Attenuator 20db

TEST REMARKS: Tuesday, June 23, 2015 9:37:11 AM

TRANSMIT FREQUENCY = 8.5 MHz, POWER = MAX (1KW); MODE = TWO TONES SSB (1800 &

400Hz); 220VAC 50 Hz, PHASE WIRE

Peak

CEFCC 15.107 CLASS A

80

75

70

Level (dBuV)
a
o

W

L

VU v

N
J

20

45/

[«)
=

600 k

1000 k 2M

MAXIMUM RESULT DEVIATION:
Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.

None

3M 5M

Frequency (Hz)

18/225

10M
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Test Results Plot No 4

RCK-1000 Test Report Rev. B

CE FCC PART 15.207 CLASS A: 0.45-30MHz

Test & EUT General Information Receiver Setting
EUT Name: RCK-1000 Spect Analyzer S.A HP 8593E
S/N: 001 Ref. Level: 80 dBuV
Date of Test: 23.06.2015 RBW: 9 kHz
Test Engineer: Dror Oshri VBW: 1000 kHz
Antenna: Sweep Time: Auto [1.09 s]
Polarization: Pre Amplifier Attenuator 20db

TEST REMARKS: Tuesday, June 23, 2015 2:25:22 PM

TRANSMIT FREQUENCY = 12 MHz, POWER = MAX (1KW); MODE = TWO TONES SSB (1800 &
400 Hz); 220VAC 50 Hz, PHASE WIRE

Peak CEFCC 15.107 CLASS A

80

75 E

ot

60 E
Esot j
A AL, .

N /\ AN v f/ \'L b L A wVW

. Vi v U ALl mu T

30 E

2 f

20 :

450 k 600 k 1000 k 2M 3M 5M 10M 20M 30M

Frequency (Hz)
MAXIMUM RESULT DEVIATION:
Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.
Nr  Frequency = PKValue AVGValue QP Value PKLimit Result Line
(MHz) (dBuv) (dBuv) (dBpv) (dBpv)
1 12.001 64.5 60.6 63.7 69.5 Pass Line 1
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Test Results Plot No 5

RCK-1000 Test Report Rev. B

CE FCC PART 15.207 CLASS A: 0.45-30 MHz

Test & EUT General Information Receiver Setting
EUT Name: RCK-1000 Spect Analyzer S.A HP 8593E
S/N: 001 Ref. Level: 80 dBuV
Date of Test: 23.06.2015 RBW: 9 kHz
Test Engineer: Dror Oshri VBW: 1000 kHz
Antenna: Sweep Time: Auto [1.09 s]
Polarization: Pre Amplifier Attenuator 20db

TEST REMARKS: Tuesday, June 23, 2015 9:50:24 AM

TRANSMIT FREQUENCY = 17 MHz, POWER = MAX (1KW); MODE = TWO TONES SSB (1800 &

400 Hz); 220VAC 50 Hz, PHASE WIRE

Peak

CEFCC 15.107 CLASS A

80

70

D
o

(42}
a

Level (dBuV)

50

UL

40

\4

LEEVENY

\
’

30

45/

[«)
=

600 k

1000 k 2M

MAXIMUM RESULT DEVIATION:
Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.

None

3M 5M

Frequency (Hz)

20/225

10M
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Test Results Plot No 6

RCK-1000 Test Report Rev. B

CE FCC PART 15.207 CLASS A: 0.45-30 MHz

Test & EUT General Information Receiver Setting
EUT Name: RCK-1000 Spect Analyzer S.A HP 8593E
S/N: 001 Ref. Level: 80 dBuV
Date of Test: 23.06.2015 RBW: 9 kHz
Test Engineer: Dror Oshri VBW: 1000 kHz
Antenna: Sweep Time: Auto [1.09 s]
Polarization: Pre Amplifier Attenuator 20db

TEST REMARKS: Tuesday, June 23, 2015 9:56:50 AM
TRANSMIT FREQUENCY = 29 MHz, POWER = MAX (1KW); MODE = TWO TONES SSB (1800 &

400 Hz); 220VAC 50 Hz, PHASE WIRE

Peak

CEFCC 15.107 CLASS A

80

70

D
o

(42}
a

Level (dBuV)

50

R

"

"] M 1

40

P

N

)
i

<

30

45/

[«)
=

600 k

MAXIMUM RESULT DEVIATION:

1000 k 2M

3M

5M

Frequency (Hz)

Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.

Nr  Frequency

(MH2)
1 29.001

PK Value AVG Value QP Value

(dBuV) (dBuv) (dBuv)

68.8 65.2 68.2
21/225

PK Limit
(dBpv)

Result

Pass

20M 30M

Line

Line 1
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Test Results Plot No 7

CE FCC PART 15.207 CLASS A: 0.45-30 MHz

Test & EUT General Information Receiver Setting
EUT Name: RCK-1000 Spect Analyzer S.A HP 8593E
S/N: 001 Ref. Level: 80 dBuV
Date of Test: 23.06.2015 RBW: 9 kHz
Test Engineer: Dror Oshri VBW: 1000 kHz
Antenna: Sweep Time: Auto [1.09 s]
Polarization: Pre Amplifier Attenuator 20db

TEST REMARKS: Tuesday, June 23, 2015 10:08:35 AM

TRANSMIT FREQUENCY =4 MHz, POWER = MAX (1KW); MODE = ONE TONE AME (1500Hz);
220VAC 50 Hz, PHASE WIRE

CEFCC 15.107 CLASS A

Peak
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i I A n

) AT Ik T

ai VLU
30
450 k 600 k 1000 k 2M 3M 5M 10M 20M 30M

Frequency (Hz)

MAXIMUM RESULT DEVIATION:
Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.
None
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Test Results Plot No 8

RCK-1000 Test Report Rev. B

CE FCC PART 15.207 CLASS A: 0.45-30 MHz

Test & EUT General Information Receiver Setting
EUT Name: RCK-1000 Spect Analyzer S.A HP 8593E
S/N: 001 Ref. Level: 80 dBuV
Date of Test: 23.06.2015 RBW: 9 kHz
Test Engineer: Dror Oshri VBW: 1000 kHz
Antenna: Sweep Time: Auto [1.09 s]
Polarization: Pre Amplifier Attenuator 20db

TEST REMARKS: Tuesday, June 23, 2015 10:09:30 AM

TRANSMIT FREQUENCY = 6 MHz, POWER = MAX (1KW); MODE = ONE TONE AME (1500 Hz);

220VAC 50 Hz, PHASE WIRE

Peak

CEFCC 15.107 CLASS A

80

75

70

Level (dBuV)
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1000 k 2M

MAXIMUM RESULT DEVIATION:
Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.

None

3M 5M

Frequency (Hz)

23/225
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Test Results Plot No 9

RCK-1000 Test Report Rev. B

CE FCC PART 15.207 CLASS A: 0.45-30 MHz

Test & EUT General Information Receiver Setting
EUT Name: RCK-1000 Spect Analyzer S.A HP 8593E
S/N: 001 Ref. Level: 80 dBuV
Date of Test: 23.06.2015 RBW: 9 kHz
Test Engineer: Dror Oshri VBW: 1000 kHz
Antenna: Sweep Time: Auto [1.09 s]
Polarization: Pre Amplifier Attenuator 20db

TEST REMARKS: Tuesday, June 23, 2015 10:10:33 AM

TRANSMIT FREQUENCY = 8.5 MHz, POWER = MAX (1KW); MODE = ONE TONE AME (1500
Hz); 220VAC 50 Hz, PHASE WIRE

" Peak CEFCC 15107 CLASS A
75+
70|
65
60
_55F
2 f "
8.k AN |
T P v
8 of AN A
st /\/\//\V V\'V\/\/\N\,\ A\ I|II||1
wf ! v“M i
35+ |
30F
25+
20F
450k 600k 1000k 2M 3M 5M 10M 20M 30M

MAXIMUM RESULT DEVIATION:
Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.

None

Frequency (Hz)

24/225
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Test Results Plot No 10

RCK-1000 Test Report Rev. B

CE FCC PART 15.207 CLASS A: 0.45-30 MHz

Test & EUT General Information Receiver Setting
EUT Name: RCK-1000 Spect Analyzer S.A HP 8593E
S/N: 001 Ref. Level: 80 dBuV
Date of Test: 23.06.2015 RBW: 9 kHz
Test Engineer: Dror Oshri VBW: 1000 kHz
Antenna: Sweep Time: Auto [1.09 s]
Polarization: Pre Amplifier Attenuator 20db

TEST REMARKS: Tuesday, June 23, 2015 2:22:47 PM

TRANSMIT FREQUENCY = 12 MHz, POWER = MAX (1KW); MODE = ONE TONE AME (1500
Hz); 220VAC 50Hz, PHASE WIRE

Peak CEFCC 15.107 CLASS A
80
75 E
ot
60 E
55 i
2
Esot '
P NI L AN L) |
F vav V\\A\Aj\\ L ]
ok ~—\ 1 Ml ,
s N vy " v ! T
30 E
2 f
20 :
450 k 600 k 1000 k 2M 3M 5M 10M 20M 30M
Frequency (Hz)
MAXIMUM RESULT DEVIATION:
Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.
Nr  Frequency = PKValue AVGValue QP Value PKLimit Result Line
(MHz) (dBuv) (dBuv) (dBpv) (dBpv)
1 12.001 64.6 60.7 63.8 69.5 Pass Line 1
25/225 EMC/20020FC13085 05.06.2013
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Test Results Plot No 11

RCK-1000 Test Report Rev. B

CE FCC PART 15.207 CLASS A: 0.45-30 MHz

Test & EUT General Information Receiver Setting
EUT Name: RCK-1000 Spect Analyzer S.A HP 8593E
S/N: 001 Ref. Level: 80 dBuV
Date of Test: 23.06.2015 RBW: 9 kHz
Test Engineer: Dror Oshri VBW: 1000 kHz
Antenna: Sweep Time: Auto [1.09 s]
Polarization: Pre Amplifier Attenuator 20db

TEST REMARKS: Tuesday, June 23, 2015 10:17:02 AM

TRANSMIT FREQUENCY = 17 MHz, POWER = MAX (1KW); MODE = ONE TONE AME (1500
Hz); 220VAC 50 Hz, PHASE WIRE

Peak
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MAXIMUM RESULT DEVIATION:

Nr  Frequency
(MH2)
1 0.467

1000 k 2M 3M 5M 10M 20M 30M
Frequency (Hz)
Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.
PKValue AVGValue QPValue PKLimit Result Line
(dBpv) (dBuv) (dBuv) (dBuv)
53.2 351 45.1 60 Pass Line 1
26/225 EMC/20020FC13085 05.06.2013
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Test Results Plot No 12

RCK-1000 Test Report Rev. B

CE FCC PART 15.207 CLASS A: 0.45-30 MHz

Test & EUT General Information Receiver Setting
EUT Name: RCK-1000 Spect Analyzer S.A HP 8593E
S/N: 001 Ref. Level: 80 dBuV
Date of Test: 23.06.2015 RBW: 9 kHz
Test Engineer: Dror Oshri VBW: 1000 kHz
Antenna: Sweep Time: Auto [1.09 s]
Polarization: Pre Amplifier Attenuator 20db

TEST REMARKS: Tuesday, June 23, 2015 10:18:59 AM

TRANSMIT FREQUENCY = 29 MHz, POWER = MAX (1KW); MODE = ONE TONE AME (1500
Hz); 220VAC 50 Hz, PHASE WIRE

Peak
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MAXIMUM RESULT DEVIATION:

1000 k 2M

3M 5M

Frequency (Hz)

10M

Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.

Nr  Frequency

(MH2)
1 29.001

PKValue AVGValue QPValue PKLimit Result

(dBpv) (dBuv) (dBpv) (dBpv)

68.2 65 67.6 69.5 Pass
271225 EMC/20020FC13
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Test Results Plot No 13

CE FCC PART 15.207 CLASS A: 0.45-30 MHz

Test & EUT General Information Receiver Setting
EUT Name: RCK-1000 Spect Analyzer S.A HP 8593E
S/N: 001 Ref. Level: 80 dBuV
Date of Test: 23.06.2015 RBW: 9 kHz
Test Engineer: Dror Oshri VBW: 1000 kHz
Antenna: Sweep Time: Auto [1.09 s]
Polarization: Pre Amplifier Attenuator 20db

TEST REMARKS: Tuesday, June 23, 2015 10:27:59 AM

TRANSMIT FREQUENCY =4 MHz, POWER = MAX (1KW); MODE = CW; 220VAC 50 Hz, PHASE
WIRE

Peak

CEFCC 15.107 CLASS A
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Frequency (Hz)
MAXIMUM RESULT DEVIATION:
Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.
None
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RCK-1000 Test Report Rev. B

CE FCC PART 15.207 CLASS A: 0.45-30 MHz

Test & EUT General Information Receiver Setting
EUT Name: RCK-1000 Spect Analyzer S.A HP 8593E
S/N: 001 Ref. Level: 80 dBuV
Date of Test: 23.06.2015 RBW: 9 kHz
Test Engineer: Dror Oshri VBW: 1000 kHz
Antenna: Sweep Time: Auto [1.09 s]
Polarization: Pre Amplifier Attenuator 20db

TEST REMARKS: Tuesday, June 23, 2015 10:31:22 AM

TRANSMIT FREQUENCY = 6 MHz, POWER = MAX (1KW); MODE = CW; 220VAC 50 Hz, PHASE

WIRE

Peak
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MAXIMUM RESULT DEVIATION:
Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.

None

3M 5M

Frequency (Hz)

29/225
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RCK-1000 Test Report Rev. B

CE FCC PART 15.207 CLASS A: 0.45-30 MHz

Test & EUT General Information

Receiver Setting

EUT Name: RCK-1000 Spect Analyzer S.A HP 8593E
SIN: 001 Ref. Level: 80 dBpvV

Date of Test: 23.06.2015 RBW: 9 kHz

Test Engineer: Administrator VBW: 1000 kHz
Antenna: Sweep Time: Auto [1.09 s]
Polarization: Pre Amplifier Attenuator 20db

TEST REMARKS: Tuesday, June 23, 2015 10:33:54 AM
TRANSMIT FREQUENCY = 8.5 MHz, POWER = MAX (1KW); MODE = CW; 220VAC 50 Hz,

PHASE WIRE
Peak CEFCC 15.107 CLASS A
80_
75:
65:
60:
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30:
450 k 600 k 1000 k 2M 3M 5M 10M 20M 30M

Frequency (Hz)

MAXIMUM RESULT DEVIATION:
Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.

None

30/225
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Test Results Plot No 16

RCK-1000 Test Report Rev. B

CE FCC PART 15.207 CLASS A: 0.45-30 MHz

Test & EUT General Information Receiver Setting
EUT Name: RCK-1000 Spect Analyzer S.A HP 8593E
S/N: 001 Ref. Level: 80 dBuV
Date of Test: 23.06.2015 RBW: 9 kHz
Test Engineer: Dror Oshri VBW: 1000 kHz
Antenna: Sweep Time: Auto [1.09 s]
Polarization: Pre Amplifier Attenuator 20db

TEST REMARKS: Tuesday, June 23, 2015 2:19:59 PM
TRANSMIT FREQUENCY = 12 MHz, POWER = MAX (1KW); MODE = CW; 220VAC 50 Hz,

PHASE WIRE
Peak CEFCC 15.107 CLASS A
80
75 E
ot
60 E
Esot
£.>’45: ] \//\ A[\V[\«\ /\v/\ /.VA A m
0 E /._/\__\/\ /\/ \/ \’\/\/\* \‘\'/\ [\/\AJ\‘W\MV |
- v iR AL
30 E
2 f
20 :
450 k 600 k 1000 k 2M 3M 5M 10M 20M 30M
Frequency (Hz)
MAXIMUM RESULT DEVIATION:
Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.
Nr  Frequency = PKValue AVGValue QP Value PKLimit Result Line
(MHz) (dBuv) (dBuv) (dBpv) (dBpv)
1 12.001 64.8 64.5 64.5 69.5 Pass Line 1
31/225 EMC/20020FC13085 05.06.2013
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RCK-1000 Test Report Rev. B

CE FCC PART 15.207 CLASS A: 0.45-30 MHz

Test & EUT General Information Receiver Setting
EUT Name: RCK-1000 Spect Analyzer S.A HP 8593E
S/N: 001 Ref. Level: 80 dBuV
Date of Test: 23.06.2015 RBW: 9 kHz
Test Engineer: Dror Oshri VBW: 1000 kHz
Antenna: Sweep Time: Auto [1.09 s]
Polarization: Pre Amplifier Attenuator 20db

TEST REMARKS: Tuesday, June 23, 2015 11:02:20 AM
TRANSMIT FREQUENCY = 17 MHz, POWER = MAX (1KW); MODE = CW; 220VAC 50 Hz,

PHASE WIRE
% Peak CE FCC 15.107 CLASS A
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F

MAXIMUM RESULT DEVIATION:
Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.

None

requency (Hz)

32/225
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RCK-1000 Test Report Rev. B

CE FCC PART 15.207 CLASS A 0.45-30MHz

Test & EUT General Information Receiver Setting
EUT Name: RCK-1000 Spect Analyzer S.A HP 8593E
S/N: 001 Ref. Level: 80 dBuV
Date of Test: 23.06.2015 RBW: 9 kHz
Test Engineer: Dror Oshri VBW: 1000 kHz
Antenna: Sweep Time: Auto [1.09 s]
Polarization: Pre Amplifier Attenuator 20db

TEST REMARKS: Tuesday, June 23, 2015 11:04:23 AM
TRANSMIT FREQUENCY = 29 MHz, POWER = MAX (1KW); MODE = CW; 220VAC 50 Hz,

PHASE WIRE
0 Peak CE FCC 15.107 CLASS A
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MAXIMUM RESULT DEVIATION:

Frequency (Hz)

Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.

Nr  Frequency

(MH2)
1 29.001

PKValue AVGValue QPValue PKLimit Result Line
(dBpv) (dBuv) (dBpv) (dBpv)
68.5 68.3 68.2 69.5 Pass Line 1
33/225 EMC/20020FC13085 05.06.2013
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RCK-1000 Test Report Rev. B

CE FCC PART 15.207 CLASS A: 0.45-30 MHz

Test & EUT General Information Receiver Setting
EUT Name: RCK-1000 Spect Analyzer S.A HP 8593E
S/N: 001 Ref. Level: 80 dBuV
Date of Test: 23.06.2015 RBW: 9 kHz
Test Engineer: Dror Oshri VBW: 1000 kHz
Antenna: Sweep Time: Auto [1.09 s]
Polarization: Pre Amplifier Attenuator 20db

TEST REMARKS: Tuesday, June 23, 2015 11:27:49 AM

TRANSMIT FREQUENCY =4 MHz, POWER = MAX (1KW); MODE = TWO TONES SSB (1800 &

400Hz); 220VAC 50 Hz, RETURN WIRE

Peak
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MAXIMUM RESULT DEVIATION:
Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.

None
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Test Results Plot No 20

RCK-1000 Test Report Rev. B

CE FCC PART 15.207 CLASS A: 0.45-30 MHz

Test & EUT General Information

Receiver Setting

EUT Name: RCK-1000 Spect Analyzer S.A HP 8593E
S/N: 001 Ref. Level: 80 dBuV

Date of Test: 23.06.2015 RBW: 9 kHz

Test Engineer: Dror Oshri VBW: 1000 kHz
Antenna: Sweep Time: Auto [1.09 s]
Polarization: Pre Amplifier Attenuator 20db

TEST REMARKS: Tuesday, June 23, 2015 11:29:02 AM

TRANSMIT FREQUENCY = 6 MHz, POWER = MAX (1KW); MODE = TWO TONES SSB (1800 &

400 Hz); 220VAC 50 Hz, RETURN WIRE

Peak
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MAXIMUM RESULT DEVIATION:
Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.

None
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Test Results Plot No 21

CE FCC PART 15.207 CLASS A: 0.45-30MHz

Test & EUT General Information Receiver Setting
EUT Name: RCK-1000 Spect Analyzer S.A HP 8593E
S/N: 001 Ref. Level: 80 dBuV
Date of Test: 23.06.2015 RBW: 9 kHz
Test Engineer: Dror Oshri VBW: 1000 kHz
Antenna: Sweep Time: Auto [1.09 s]
Polarization: Pre Amplifier Attenuator 20db

TEST REMARKS: Tuesday, June 23, 2015 11:30:51 AM

TRANSMIT FREQUENCY = 8.5 MHz, POWER = MAX (1KW); MODE = TWO TONES SSB (1800 &
400 Hz); 220VAC 50 Hz, RETURN WIRE

Peak CEFCC 15.107 CLASS A
80_
75:
65:
605
9 L
@EEZ
T ook I, | .
¥4 I "
45_ A [\ /\'\'Al Aﬂ M ! !
| NN L P A
wof / I I\ Y !
; = [Ty L
3253 k 600 k 1000 k 2M 3M 5M 10M 20M 30M

Frequency (Hz)

MAXIMUM RESULT DEVIATION:
Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.
None
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RCK-1000 Test Report Rev. B

CE FCC PART 15.207 CLASS A: 0.45-30 MHz

Test & EUT General Information Receiver Setting
EUT Name: RCK-1000 Spect Analyzer S.A HP 8593E
S/N: 001 Ref. Level: 80 dBuV
Date of Test: 23.06.2015 RBW: 9 kHz
Test Engineer: Dror Oshri VBW: 1000 kHz
Antenna: Sweep Time: Auto [1.09 s]
Polarization: Pre Amplifier Attenuator 20db

TEST REMARKS: Tuesday, June 23, 2015 2:01:44 PM

TRANSMIT FREQUENCY = 12 MHz, POWER = MAX (1KW); MODE = TWO TONES SSB (1800 &

400 Hz); 220VAC 50 Hz, RETURN WIRE

Peak
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MAXIMUM RESULT DEVIATION:
Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.

None

Frequency (Hz)
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RCK-1000 Test Report Rev. B

CE FCC PART 15.207 CLASS A: 0.45-30 MHz

Test & EUT General Information Receiver Setting
EUT Name: RCK-1000 Spect Analyzer S.A HP 8593E
S/N: 001 Ref. Level: 80 dBuV
Date of Test: 23.06.2015 RBW: 9 kHz
Test Engineer: Dror Oshri VBW: 1000 kHz
Antenna: Sweep Time: Auto [1.09 s]
Polarization: Pre Amplifier Attenuator 20db

TEST REMARKS: Tuesday, June 23, 2015 11:33:50 AM

TRANSMIT FREQUENCY = 17 MHz, POWER = MAX (1KW); MODE = TWO TONES SSB (1800 &
400 Hz); 220VAC 50 Hz, RETURN WIRE

CEFCC 15.107 CLASS A
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Frequency (Hz)

MAXIMUM RESULT DEVIATION:

Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.

None
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RCK-1000 Test Report Rev. B

CE FCC PART 15.207 CLASS A: 0.45-30 MHz

Test & EUT General Information Receiver Setting
EUT Name: RCK-1000 Spect Analyzer S.A HP 8593E
S/N: 001 Ref. Level: 80 dBuV
Date of Test: 23.06.2015 RBW: 9 kHz
Test Engineer: Dror Oshri VBW: 1000 kHz
Antenna: Sweep Time: Auto [1.09 s]
Polarization: Pre Amplifier Attenuator 20db

TEST REMARKS: Tuesday, June 23, 2015 1:51:59 PM

TRANSMIT FREQUENCY = 29 MHz, POWER = MAX (1KW); MODE = TWO TONES SSB (1800 &
400 Hz); 220VAC 50 Hz, RETURN WIRE

CEFCC 15.107 CLASS A
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Frequency (Hz)
MAXIMUM RESULT DEVIATION:
Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.
Nr  Frequency = PKValue AVGValue QP Value PKLimit Result Line
(MHz) (dBuv) (dBuv) (dBpv) (dBpv)
1 29.001 68 64.4 67.2 69.5 Pass Line 1
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Test Results Plot No 25

CE FCC PART 15.207 CLASS A: 0.45-30 MHz

Test & EUT General Information Receiver Setting
EUT Name: RCK-1000 Spect Analyzer S.A HP 8593E
S/N: 001 Ref. Level: 80 dBuV
Date of Test: 23.06.2015 RBW: 9 kHz
Test Engineer: Dror Oshri VBW: 1000 kHz
Antenna: Sweep Time: Auto [1.09 s]
Polarization: Pre Amplifier Attenuator 20db

TEST REMARKS: Tuesday, June 23, 2015 11:41:33 AM

TRANSMIT FREQUENCY =4 MHz, POWER = MAX (1KW); MODE = ONE TONE AME (1500Hz);
220VAC 50 Hz, RETURN WIRE

CEFCC 15.107 CLASS A
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MAXIMUM RESULT DEVIATION:

Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.

None
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RCK-1000 Test Report Rev. B

CE FCC PART 15.207 CLASS A: 0.45-30 MHz

Test & EUT General Information Receiver Setting
EUT Name: RCK-1000 Spect Analyzer S.A HP 8593E
S/N: 001 Ref. Level: 80 dBuV
Date of Test: 23.06.2015 RBW: 9 kHz
Test Engineer: Dror Oshri VBW: 1000 kHz
Antenna: Sweep Time: Auto [1.09 s]
Polarization: Pre Amplifier Attenuator 20db

TEST REMARKS: Tuesday, June 23, 2015 11:42:57 AM

TRANSMIT FREQUENCY = 6 MHz, POWER = MAX (1KW); MODE = ONE TONE AME (1500 Hz);

220VAC 50 Hz, RETURN WIRE
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MAXIMUM RESULT DEVIATION:
Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.

None
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Frequency (Hz)
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RCK-1000 Test Report Rev. B

CE FCC PART 15.207 CLASS A: 0.45-30 MHz

Test & EUT General Information Receiver Setting
EUT Name: RCK-1000 Spect Analyzer S.A HP 8593E
S/N: 001 Ref. Level: 80 dBuV
Date of Test: 23.06.2015 RBW: 9 kHz
Test Engineer: Dror Oshri VBW: 1000 kHz
Antenna: Sweep Time: Auto [1.09 s]
Polarization: Pre Amplifier Attenuator 20db

TEST REMARKS: Tuesday, June 23, 2015 11:44:15 AM
TRANSMIT FREQUENCY = 8.5 MHz, POWER = MAX (1KW); MODE = ONE TONE AME (1500

Hz); 220VAC

Peak

50 Hz, RETURN WIRE

CEFCC 15.107 CLASS A
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70
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Level (dBuV)

50
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40
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1000 k 2M

MAXIMUM RESULT DEVIATION:
Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.

None

3M

5M

Frequency (Hz)

42/225
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Test Results Plot No 28

RCK-1000 Test Report Rev. B

CE FCC PART 15.207 CLASS A: 0.45-30 MHz

Test & EUT General Information Receiver Setting
EUT Name: RCK-1000 Spect Analyzer S.A HP 8593E
S/N: 001 Ref. Level: 80 dBuV
Date of Test: 23.06.2015 RBW: 9 kHz
Test Engineer: Dror Oshri VBW: 1000 kHz
Antenna: Sweep Time: Auto [1.09 s]
Polarization: Pre Amplifier Attenuator 20db

TEST REMARKS: Tuesday, June 23, 2015 2:10:50 PM

TRANSMIT FREQUENCY = 12 MHz, POWER = MAX (1KW); MODE = ONE TONE AME (1500
Hz); 220VAC 50 Hz, RETURN WIRE

Peak

CEFCC 15.107 CLASS A

80

75

70

0
e

AU

Level (dBuV)
a
o
rrrryrrrryrrrTryrrTrT T rr T T T rrprrrryrrrryrrrrirrrrprrrrprreT

20

45/

[«)
=

600 k

MAXIMUM RESULT DEVIATION:

1000 k 2M

3M 5M

Frequency (Hz)

10M 20M 30M

Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.

None
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RCK-1000 Test Report Rev. B

CE FCC PART 15.207 CLASS A: 0.45-30 MHz

Test & EUT General Information Receiver Setting
EUT Name: RCK-1000 Spect Analyzer S.A HP 8593E
S/N: 001 Ref. Level: 80 dBuV
Date of Test: 23.06.2015 RBW: 9 kHz
Test Engineer: Dror Oshri VBW: 1000 kHz
Antenna: Sweep Time: Auto [1.09 s]
Polarization: Pre Amplifier Attenuator 20db

TEST REMARKS: Tuesday, June 23, 2015 11:47:07 AM

TRANSMIT FREQUENCY = 17 MHz, POWER = MAX (1KW); MODE = ONE TONE AME (1500
Hz); 220VAC 50 Hz, RETURN WIRE

Peak

CEFCC 15.107 CLASS A
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MAXIMUM RESULT DEVIATION:

1000 k 2M

3M 5M

Frequency (Hz)

10M 20M 30M

Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.

None
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Test Results Plot No 30

RCK-1000 Test Report Rev. B

CE FCC PART 15.207 CLASS A: 0.45-30 MHz

Test & EUT General Information Receiver Setting
EUT Name: RCK-1000 Spect Analyzer S.A HP 8593E
S/N: 001 Ref. Level: 80 dBuV
Date of Test: 23.06.2015 RBW: 9 kHz
Test Engineer: Dror Oshri VBW: 1000 kHz
Antenna: Sweep Time: Auto [1.09 s]
Polarization: Pre Amplifier Attenuator 20db

TEST REMARKS: Tuesday, June 23, 2015 1:47:23 PM
TRANSMIT FREQUENCY = 29 MHz, POWER = MAX (1KW); MODE = ONE TONE AME (1500

Hz); 220VAC

Peak

50 Hz, RETURN WIRE

CEFCC 15.107 CLASS A

80

75

70

Level (dBuV)
a
o

N \ \/\V/\’\

\AWV/\N\'\ Ml

i %WWWM

/

N V& VM/W
30
25
20
450 k 600 k 1000 k 2M 3M 5M 10M 20M 30M
Frequency (Hz)
MAXIMUM RESULT DEVIATION:
Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.
Nr  Frequency = PKValue AVGValue QPValue PKLimit Result Line
(MHz) (dBuv) (dBuv) (dBpv) (dBpv)
1 29.001 68.2 65.3 68 69.5 Pass Line 1
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RCK-1000 Test Report Rev. B

CE FCC PART 15.207 CLASS A: 0.45-30 MHz

Test & EUT General Information Receiver Setting
EUT Name: RCK-1000 Spect Analyzer S.A HP 8593E
S/N: 001 Ref. Level: 80 dBuV
Date of Test: 23.06.2015 RBW: 9 kHz
Test Engineer: Dror Oshri VBW: 1000 kHz
Antenna: Sweep Time: Auto [1.09 s]
Polarization: Pre Amplifier Attenuator 20db

TEST REMARKS: Tuesday, June 23, 2015 12:02:58 PM
TRANSMIT FREQUENCY =4 MHz, POWER = MAX (1KW); MODE = CW; 220VAC 50 Hz,

RETURN WIRE

Peak

CEFCC 15.107 CLASS A
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MAXIMUM RESULT DEVIATION:

1000 k 2M

3M 5M

Frequency (Hz)

10M 20M 30M

Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.

None
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Test Results Plot No 32

CE FCC PART 15.207 CLASS A: 0.45-30 MHz

Test & EUT General Information Receiver Setting
EUT Name: RCK-1000 Spect Analyzer S.A HP 8593E
S/N: 001 Ref. Level: 80 dBuV
Date of Test: 23.06.2015 RBW: 9 kHz
Test Engineer: Dror Oshri VBW: 1000 kHz
Antenna: Sweep Time: Auto [1.09 s]
Polarization: Pre Amplifier Attenuator 20db

TEST REMARKS: Tuesday, June 23, 2015 12:06:57 PM

TRANSMIT FREQUENCY = 6 MHz, POWER = MAX (1KW); MODE = CW; 220VAC 50 Hz,
RETURN WIRE

Peak

CEFCC 15.107 CLASS A
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Level (dBuV)
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600 k 1000 k 2M 3M 5M 10M 20M 30M

Frequency (Hz)
MAXIMUM RESULT DEVIATION:
Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.
None
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RCK-1000 Test Report Rev. B

CE FCC PART 15.207 CLASS A: 0.45-30 MHz

Test & EUT General Information

Receiver Setting

EUT Name: RCK-1000 Spect Analyzer S.A HP 8593E
S/N: 001 Ref. Level: 80 dBuV

Date of Test: 23.06.2015 RBW: 9 kHz

Test Engineer: Dror Oshri VBW: 1000 kHz
Antenna: Sweep Time: Auto [1.09 s]
Polarization: Pre Amplifier Attenuator 20db

TEST REMARKS: Tuesday, June 23, 2015 12:10:22 PM
TRANSMIT FREQUENCY = 8.5 MHz, POWER = MAX (1KW); MODE = CW; 220VAC 50 Hz,

RETURN WIRE
i Peak CEFCC 15.107 CLASS A
75+
70|
60
s™F
g F
Esot
e A
3 s \—’\ Ny |4 i A
: 1A T
ok / < Ml , |
: S i Ui
3t |
30F
25t
20F
450k 600k 1000k 2M 3M 5M 10M 20M 30M

MAXIMUM RESULT DEVIATION:
Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.

None

Frequency (Hz)
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RCK-1000 Test Report Rev. B

CE FCC PART 15.207 CLASS A: 0.45-30 MHz

Test & EUT General Information Receiver Setting
EUT Name: RCK-1000 Spect Analyzer S.A HP 8593E
S/N: 001 Ref. Level: 80 dBuV
Date of Test: 23.06.2015 RBW: 9 kHz
Test Engineer: Dror Oshri VBW: 1000 kHz
Antenna: Sweep Time: Auto [1.09 s]
Polarization: Pre Amplifier Attenuator 20db

TEST REMARKS: Tuesday, June 23, 2015 2:12:26 PM
TRANSMIT FREQUENCY = 12 MHz, POWER = MAX (1KW); MODE = CW; 220VAC 50 Hz,

RETURN WIRE

Peak

CEFCC 15.107 CLASS A
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MAXIMUM RESULT DEVIATION:
Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.

None

5M

quency (Hz)
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RCK-1000 Test Report Rev. B

CE FCC PART 15.207 CLASS A: 0.45-30 MHz

Test & EUT General Information Receiver Setting
EUT Name: RCK-1000 Spect Analyzer S.A HP 8593E
S/N: 001 Ref. Level: 80 dBuV
Date of Test: 23.06.2015 RBW: 9 kHz
Test Engineer: Dror Oshri VBW: 1000 kHz
Antenna: Sweep Time: Auto [1.09 s]
Polarization: Pre Amplifier Attenuator 20db

TEST REMARKS: Tuesday, June 23, 2015 12:13:13 PM
TRANSMIT FREQUENCY = 17 MHz, POWER = MAX (1KW); MODE = CW; 220VAC 50 Hz,

RETURN WIRE
% Peak CE FCC 15.107 CLASS A
751
70+
65
60
9 L
> [
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3 r I
5o+ /\
45:_ _\ /\ /\'ﬂ/\/\/\VA ij\ o HH ||' H
ao-f /\/\’\’\ / \/W \/\ Mol MWI
- N \V4 VWWVW'V .
30
450k 600K 1000 k 2M 3M 5M 10M 20M 30M

MAXIMUM RESULT DEVIATION:
Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.

None

Frequency (Hz)
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Test Results Plot No 36

RCK-1000 Test Report Rev. B

CE FCC PART 15.207 CLASS A: 0.45-30 MHz

Test & EUT General Information Receiver Setting
EUT Name: RCK-1000 Spect Analyzer | S.A HP 8593E
S/N: 001 Ref. Level: 80 dBuvV
Date of Test: 23.06.2015 RBW: 9 kHz
Test Engineer: Dror Oshri VBW: 1000 kHz
Antenna: Sweep Time: Auto [1.09 s]
Polarization: Pre Amplifier Attenuator 20db

TEST REMARKS: Tuesday, June 23, 2015 1:44:42 PM

TRANSMIT FREQUENCY = 29 MHz, POWER = MAX (1KW); MODE = CW; 220VAC 50 Hz,
RETURN WIRE

Peak

CEFCC 15.107 CLASS A

80

75
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Level (dBuV)
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o
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40 1A 1
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30

25

20

450 k 600 k 1000 k 2M 3M 5M 10M 20M 30M

Frequency (Hz)
MAXIMUM RESULT DEVIATION:
Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.
Nr  Frequency = PKValue AVGValue QP Value PKLimit Result Line
(MHz) (dBuv) (dBuv) (dBpv) (dBpv)
1 29.001 68.5 68.4 68.5 69.5 Pass Line 1
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5.1.

5.2.

5.3.

RF POWER OUTPUT — PART 87.131

E.UT:
S/N:
Date:
Standard

RCK-1000
001
08.07,2015

RCK-1000 Test Report Rev. B

FCC, Part 87, Subpart D, 8§87.131(ii)

Test Results Summary & Conclusions

The E.U.T was found to comply with the RF Power Output Test — FCC, Part 87,
Subpart D, §87.131(ii).

Measured Data
Transmitting power: 1 KW
Transmit Modes: AME, SSB, CW

Frequencies examined: 1.6 MHz , 2.648 MHz ,4 MHz, 4.645 MHz, 5.31 MHz,
6 MHz, 8.015 MHz, 8.5 MHz, 12 MHz, 17 MHz, 29 MHz, 30 MHz

Multifunction

Test Method RF Power Output

TEST SETUP

Power Meter
Rohde&Schwarz

Synthesizer
HP 8904A

EUT
RACK

30dB/2KW
Attenuator

Coupler 50Q

]

Spectrum
Analyzer
HP 8593E

Figure 1: RF Power Output test layout

52/225
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5.4.

Test Instrumentation and Equipment

RCK-1000 Test Report Rev. B

Table 2: Test Instrumentation and Equipment

ltem Model Manufacturer Next Date Calibration
Spectrum Analyzer 8593E HP 16.08.2016
II\</I|:IZt|funct|on Synthesizer DC-600 8904A HP 29 05.2016
Dual Directional Coupler C6021-10 Werlatone 14.06.2017
Power Reflection Meter NRT R&S 04.03.2016
Power Head, 0.2-80MHz, 1950W/50Q | NAP-Z8 R&S 12.01.2016
30dB Att, 2KW, 50Q 8329-300 Tenuline 06.03.2016
5.5. Test Results
Table 3: Test Results for Power Output
Power Output Test
MAX(1000W) | HIGH(800W) | MED(500W) | LOW(300W)
AR LS Emission | Modulation W W W W
[MHz] dBm dBm dBm dBm
[pep] [pep] [pep] [pep]
J3E Twosggnes 5061 | 914 | 5881 | 761 |56.70 | 468 | 5436 | 273
1.6 R3E O":,\;‘E”e 59.63 | 915 | 5874 | 747 |56.47 | 444 | 54.07 | 255
AlA cw 59057 | 906 | 58.75 | 750 | 56.64 | 461 | 5433 | 271
J3E TWOS;;”GS 59.60 | 931 | 5890 | 776 | 56.80 | 479 | 54.15 | 260
2.648 R3E O”:h;g”e 59.60 | 912 | 58.80 | 764 | 56.48 | 445 | 53.89 | 245
AlA cw 59.61 | 915 | 58.80 | 765 | 56.76 | 474 | 54.18 | 262
J3E Twosggnes 59.80 | 955 | 59.01 | 796 |56.95| 496 | 54.22 | 264
4 R3E O":,\;‘E”e 59.72 | 937 | 5895 | 785 |56.61| 458 | 53.62 | 230
A1A cw 59.82 | 960 | 59.08 | 810 | 57.03 | 505 | 54.38 | 274
J3E Twosggnes 59.70 | 934 | 59.00 | 795 | 56.85| 484 | 54.08 | 256
4.645 R3E O”:h;g”e 5970 | 934 | 5895 | 785 |56.76 | 474 | 53.86 | 243
A1A cw 50.65 | 922 | 5897 | 788 | 56.82 | 481 | 54.15 | 260
J3E Twosggnes 59.72 | 937 | 59.02 | 798 | 56.85| 484 | 54.07 | 255
>.31 R3E O”:h;g”e 59.72 | 940 | 5897 | 788 |56.77 | 475 | 53.75 | 237
A1A cw 50.68 | 929 | 59.00 | 794 | 56.85 | 484 | 54.15 | 260
J3E TWOS;;’”eS 59.64 | 920 | 59.19 | 830 |56.76 | 474 | 53.84 | 242
6 R3E O":,\;‘E’”e 50.83 | 963 | 59.12 | 817 |56.73| 471 | 53.80 | 240
A1A cw 50.66 | 925 | 58.93 | 782 | 56.76 | 474 | 53.87 | 244
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Two Tones

J3E rh 59.80 | 956 | 59.03 | 799 | 56.98 | 499 | 54.59 | 288
8.015 R3E O”Ae,\;‘é”e 59.80 | 957 | 58.98 | 791 | 56.88 | 487 | 54.20 | 263
A1A cw 59.79 | 952 | 59.01 | 796 | 57.01 | 502 | 54.71 | 29
J3E Twosggnes 59.85 | 970 | 59.22 | 836 |57.03| 505 | 54.67 | 293
8.5 R3E O”jl\;‘é”e 59.75 | 976 | 59.10 | 812 | 56.87 | 486 | 54.23 | 265
A1A cw 5993 | 986 | 59.10 | 812 | 57.13 | 517 | 54.83 | 304
J3E Twosg;”es 50.76 | 948 | 5895 | 786 | 56.51 | 448 | 54.47 | 280
12 R3E O”:h;:”e 59.61 | 915 | 59.08 | 809 | 56.27 | 424 | 53.98 | 250
AlA cw 59.95 | 988 | 59.09 | 811 | 56.63 | 460 | 54.65 | 292
J3E Twosg;”es 59.66 | 923 | 58.85 | 768 | 57.04 | 506 | 54.20 | 263
17 R3E O”:h;:”e 59.66 | 924 | 5899 | 792 | 56.86 | 485 | 53.91 | 246
A1A cw 59.77 | 950 | 58.95 | 785 | 57.02 | 504 | 54.42 | 277
J3E Twosggnes 59.87 | 970 | 59.08 | 810 |56.99 | 500 | 54.79 | 301
29 R3E O":,\;‘E”e 59.80 | 956 | 58.99 | 793 |56.87 | 486 | s4.68 | 294
A1A cw 59.83 | 962 | 59.05 | 803 | 56.97 | 498 | 54.83 | 304
J3E TWOS;;”GS 50.74 | 941 | 5889 | 775 |56.73 | 471 | 54.44 | 278
30 R3E O”:h;g”e 59.72 | 940 | 58.86 | 769 | 56.65 | 462 | 54.15 | 260
A1A cw 59.68 | 930 | 58.89 | 774 | 56.73 | 471 | 54.50 | 282
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6. MODULATION CHARACTERISTICS
E.UT RCK-1000
SIN: 001
Date: 15.06.2015
Standard FCC, Part 87, Subpart D, 887.141 (d)
6.1. Test Results Summary & Conclusions

The E.U.T was found to be in compliance with the Modulation Characteristics Test —
FCC, Part 87, §87.141 (d)

6.2. Test Instrumentation and Equipment
Table 4: Test Instrumentation and Equipment
Item Model Manufacturer Next Date Calibration
Spectrum Analyzer 8593E HP 16.08.2016
Multifunction Synthesizer DC-600 KHz 8904A HP 22.05.2016
Dual Directional Coupler C6021-10 Werlatone 14.06.2017
30dB Att, 2KW, 50Q 8329-300 Tenuline 06.03.2016
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6.3.

Test Results for Output Power vs Input Voltage

RCK-1000 Test Report Rev. B

Input Voltage| Input |4MHz Output| 6MHz Output |8.5MHz Output| 12MHz Output | 17MHz Output | 29MHz Output
V[ptp] [dBm] [Wpep] [Wpep] [Wpep] [Wpep] [Wpep] [Wpep]
4.00000 16 960 1000 1010 990 970 981
2.00000 10 955 1000 1008 985 962 979
1.00000 4 897 944 952 927 909 929
0.50000 -2 819 875 886 860 845 864
0.25000 -8 219 420 448 544 433 403
0.12500 -14 31 58 67 75 61 70
0.06250 -20 4 7 8 8 7 9
0.03125 -26 0 0 0 0 0 0

| HIGHPOWER-TwoTones,SSBMode (1800Hz&400H) |

Input Voltage| Input |4MHz Output| 6MHz Output |8.5MHz Output| 12MHz Output | 17MHz Output | 29MHz Output
V[ptp] [dBm] [Wpep] [Wpep] [Wpep] [Wpep] [Wpep] [Wpep]
4.00000 16 814 843 834 838 822 816
2.00000 10 811 839 834 830 822 812
1.00000 4 760 787 778 777 767 770
0.50000 -2 692 725 716 717 707 713
0.25000 -8 212 363 410 476 395 391
0.12500 -14 29 50 82 63 56 67
0.06250 -20 4 6 6 7 6 9
0.03125 -26 0 0 0 0 0 0

Input Voltage| Input [4MHz Output| 6MHz Output |8.5MHz Output | 12MHz Output | 17MHz Output | 29MHz Output
V[ptp] [dBm] [Wpep] [Wpep] [Wpep] [Wpep] [Wpep] [Wpep]
4.00000 16 506 526 535 480 531 513
2.00000 10 498 524 534 470 533 506
1.00000 4 453 472 480 420 480 464
0.50000 -2 406 424 432 374 432 419
0.25000 -8 207 332 357 320 353 341
0.12500 -14 28 47 55 61 53 63
0.06250 -20 3 5 6 7 6 9
0.03125 -26 0 0 0 0 0 0

| LOWPOWER-TwoTones SSBMode (1800Hz&400H) |

Input Voltage| Input |4MHz Output| 6MHz Output |8.5MHz Output| 12MHz Output | 17MHz Output | 29MHz Output
V[ptp] [dBm] [Wpep] [Wpep] [Wpep] [Wpep] [Wpep] [Wpep]
4.00000 16 274 297 319 314 304 311
2.00000 10 270 292 323 303 301 313
1.00000 4 232 245 271 257 257 270
0.50000 -2 197 208 232 218 220 235
0.25000 -8 159 175 197 186 187 200
0.12500 -14 30 51 58 66 57 65
0.06250 -20 4 6 7 7 7 9
0.03125 -26 0 0 0 0 0 0
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6.4. Test Results for Frequency Response
The test results are as shown below.

dBm Frequency Response: AME Mode, Single Input Tone From 100Hz to

80 BOOOHZ FT=16MH:
70
; 2
60
50
40
30
20
10
0
-10
-20
MAX POWER@1.6MHz
Start: 1.5936 MHz Stop: 1.6036 MHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 3.00 s
26/11/2015 16:08:20 Atten: 10 dB HP8593E
Mkr| Trace X-Axis Value Notes
1| Trace A 1.5968 MHz 55.60 dBm
2\ | Trace A 1.6001 MHz 57.50 dBm

Plot AME Tx=1.6 MHz P=Max/ 1

dBm Frequency Response: AME Mode, Single Input Tone From 100Hz to

80 FO0OHZ Fc=2MHZ
70
1
60 2
50
40
30
20
10
0
-10
-20
MAX POWER@4MHz
Start: 3.9936 MHz Stop: 4.0036 MHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 3.00 s
15/06/2015 13:34:48 Atten: 10 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 4.0000 MHz 59.28 dBm
2|/ | Trace A 3.9973 MHz 52.53 dBm

Plot AME Tx=4 MHz P=Max/ 2
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RCK-1000 Test Report Rev. B

Freguency Response: AME Mode, Single Input Tone From 100Hz to

80 000HZ Fc=0oMiZ
70
1
60 2
50
40
30
20
10
0
-10
-20
MAX POWER@6MHz
Start: 5.9936 MHz Stop: 6.0036 MHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 3.00 s
15/06/2015 15:19:00 Atten: 10 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 6.0000 MHz 59.07 dBm
2/ | Trace A 5.9974 MHz 54.41 dBm
Plot AME Tx=6 MHz P=Max/ 3
dBm Frequency Response: AME Mode, Single Input Tone From 100Hz to
80 UUURZ, FC=06.OVIAZ
70
1
60 2
50
40
30
20
10
0
-10
-20
MAX POWER@8.5MHz
Start: 8.4936 MHz Stop: 8.5036 MHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 3.00 s
15/06/2015 15:36:59 Atten: 10 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 8.5000 MHz 59.26 dBm
2/ | Trace A 8.4974 MHz 53.38 dBm

Plot AME Tx=8.5 MHz P=Max/ 4
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Freguency Response: AME Mode, Single Input Tone From 100Hz to

80 UUOURZ, FC=1LZIVIAZ
70
1
60 2
50
40
30
20
10
0
-10
-20
MAX POWER@12MHz
Start: 11.9936 MHz Stop: 12.0036 MHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 3.00 s
15/06/2015 15:41:10 Atten: 10 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 12.0000 MHz 59.14 dBm
2/ | Trace A 11.9974 MHz 53.09 dBm
Plot AME Tx=12 MHz P=Max/ 5
dBm Frequency Response: AME Mode, Single Input Tone From 100Hz to
80 UOURZ, FC=L7IVIAZ
70
1
60 2
50
40
30
20
10
0
-10
-20
MAX POWER@17MHz
Start: 16.9936 MHz Stop: 17.0036 MHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 3.00 s
15/06/2015 15:45:18 Atten: 10 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 17.0000 MHz 59.03 dBm
2/ | Trace A 16.9973 MHz 54.41 dBm

Plot AME Tx=17 MHz P=Max/ 6
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dBm Frequency Response: AME Mode, Single Input Tone From 100Hz to
80 FOOOHZFC=29MHZ
70
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MAX POWER@29MHz
Start: 28.9936 MHz Stop: 29.0036 MHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 3.00 s
15/06/2015 16:16:06 Atten: 10 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 29.0000 MHz 59.17 dBm
2|/ | Trace A 28.9973 MHz 53.76 dBm

Plot AME Tx=29 MHz P=Max/ 7

dBm Frequency Response: AME Mode, Single Input Tone From 100Hz to
80 JUURZ, FC=3UNVIAZ
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2
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-20
MAX POWER @30MHz
Start: 29.9936 MHz Stop: 30.0036 MHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 3.00 s
26/11/2015 16:17:31 Atten: 10 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 29.9968 MHz 54.65 dBm
2| Trace A 30.0001 MHz 59.28 dBm

Plot AME Tx=30 MHz P=Max/ 8
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dBm Frequency Response: SSB Mode, Single Input Tone From 100Hz to
80 BFO00HZ Fr=16MHz
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MAX POWER@1.6MHz
Start: 1.5988 MHz Stop: 1.6062 MHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 3.00 s
29/11/2015 15:36:12 Atten: 10 dB HP8593E
Mkr| Trace X-Axis Value Notes
1Y | Trace A 1.6013 MHz 57.94 dBm
2\ | Trace A 1.6038 MHz 56.85 dBm
Plot SSB Tx=1.6 MHz P=Max/ 9
dBm

Frequency Response: SSB Mode, Single Input Tone From 100Hz to

80 BOOHZ Fc=2MiHZ
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MAX POWER@4MHz
Start: 3.9962 MHz Stop: 4.0062 MHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 3.00 s
07/06/2015 15:03:50 Atten: 10 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 4.0002 MHz 55.79 dBm
2|/ | Trace A 4.0029 MHz 56.47 dBm

Plot SSB Tx=4 MHz P=Max/ 10
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dBm Frequency Response: SSB Mode, Single Input Tone From 100Hz to
80 5000HZ Fr=6MHZ
70
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MAX POWER@6MHz
Start: 5.9962 MHz Stop: 6.0062 MHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 3.00 s
07/06/2015 15:11:17 Atten: 10 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 6.0002 MHz 58.08 dBm
2/ | Trace A 6.0029 MHz 57.04 dBm
Plot SSB Tx=6 MHz P=Max/ 11
dBm Frequency Response: SSB Mode, Single Input Tone From 100Hz to
80 UUURZ, FC=06.OVIAZ
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MAX POWER @8.5MHz
Start: 8.4962 MHz Stop: 8.5062 MHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 3.00 s
07/06/2015 16:54:21 Atten: 10 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 8.5002 MHz 58.66 dBm
2/ | Trace A 8.5028 MHz 56.53 dBm

Plot SSB Tx=8.5 MHz P=Max/ 12

62/225

RCK-1000 Test Report Rev. B

EMC/20020FC13085 05.06.2013



Elbit Systems
m Tadiran

dBm

RCK-1000 Test Report Rev. B

Freguency Response: SSB Mode, Single Input Tone From 100Hz to

80 UUOURZ, FC=1LZIVIAZ
70
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MAX POWER@12MHz
Start: 11.9962 MHz Stop: 12.0062 MHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 3.00 s
07/06/2015 17:00:39 Atten: 10 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 12.0001 MHz 57.18 dBm
2/ | Trace A 12.0027 MHz 58.61 dBm
Plot SSB Tx=12 MHz P=Max/ 13
dBm Frequency Response: SSB Mode, Single Input Tone From 100Hz to
80 UOURZ, FC=L7IVIAZ
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MAX POWER@17MHz
Start: 16.9962 MHz Stop: 17.0062 MHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 3.00 s
15/06/2015 12:24:44 Atten: 10 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 17.0002 MHz 58.55 dBm
2/ | Trace A 17.0028 MHz 56.86 dBm

Plot SSB Tx=17 MHz P=Max/ 14
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dBm Frequency Response: SSB Mode, Single Input Tone From 100Hz to
80 UUURZ, FC=Z9VIRZ
70
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60 Wi
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-20
MAX POWER@29MHz
Start: 28.9962 MHz Stop: 29.0062 MHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 3.00 s
15/06/2015 12:29:34 Atten: 10 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 29.0001 MHz 57.74 dBm
2|/ | Trace A 29.0028 MHz 56.29 dBm
Plot SSB Tx=29 MHz P=Max/ 15
dBm Frequency Response: SSB Mode, Single Input Tone From 100Hz to
80 BO00HZ, FT=30MHzZ
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MAX POWER @30MHz
Start: 29.9936 MHz Stop: 30.0037 MHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 3.01s
29/11/2015 14:31:00 Atten: 10 dB HP8593E
Mkr| Trace X-Axis Value Notes
1Y | Trace A 29.9967 MHz 55.69 dBm
2\ | Trace A 30.0000 MHz 57.45 dBm

Plot SSB Tx=30 MHz P=Max/ 16
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7. OCCUPIED BANDWIDTH
E.UT RCK-1000
SIN: 001
Standard FCC CFR 47, Part 87, Subpart D,
§87.139(C)
7.1. Test Results Summary & Conclusions

The E.U.T was found to be in compliance with the Occupied Bandwidth Test — FCC
CFR 47, Part 87, Subpart D §87.139(C)

3KHz

j -
1 — — -38dB

— ﬁ— — -60dB
|
50% lFI,O% 250%
1.5KHz 4.5KHz 7.5KHz
F
(Assigned Ig'equency) (Not To Scale)
Figure: Emission Mask as per § 87.139
7.2. Test Instrumentation and Equipment
Table 5: Test Instrumentation and Equipment
Item Model Manufacturer Next Date Calibration
Spectrum Analyzer 8593E HP 16.08.2016
Multifunction Synthesizer DC-600 KHz | 8904A HP 22.05.2016
Dual Directional Coupler C6021-10 Werlatone 14.06.2017
30dB Att, 2KW, 50Q 8329-300 Tenuline 06.03.2016

65/225 EMC/20020FC13085 05.06.2013




Elbit Systems

A e i - ockan RCK-1000 Test Report Rev. B
7.3. Test Results
Table 6: Test Results for AME Modulation
Power Frequency (MHz) RBW VBW Plot No. *Corg?ll\:ance
1.6 1,2 v
2.648 3.4 v
4 5,6 Y
4.645 7.8 v
5.310 9 10 Y
- 6 11, 12 v
Maximum 8015 ERY v
8.5 15, 16 Y
12 17,18 Y
17 19, 20 Y
29 21, 22 v
30 23,24 Y
1.6 25, 26 Y
4 27,28 Y
6 29, 30 Y
. 8.5 31,32 v
Fhigh 12 33,34 Y
17 35, 36 v
29 100 100 TR v
30 39, 40 v
1.6 41, 42 v
4 43,44 %
6 45, 46 v
. 8.5 47, 48 Y
Medium B 1950 y
17 51, 52 v
29 53, 54 v
30 55, 56 Y
16 57,58 v
4 59, 60 v
6 61, 62 v
8.5 63, 64 v
How 12 65, 66 Y
17 67, 68 Y
29 69, 70 v
30 71,72 Y

*Note: Compliance indicates that the measured power bandwidths are below 99% of the limit curve
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Table 7: Test Results for CW Modulation

Power Frequency (MHz) RBW VBW Plot No. | Compliance Y/N
1.6 73 Y
2.648 74 Y
4 75 Y
4.645 76 Y
5.310 77 Y
Maximum 6 8 Y
8.015 79 Y
8.5 80 Y
12 81 Y
17 82 Y
29 83 Y
30 84 Y
1.6 85 Y
4 86 Y
6 87 Y
. 8.5 88 Y
High 12 89 Y
17 90 Y
29 100 100 o1 Y
30 92 Y
1.6 93 Y
4 94 Y
6 95 Y
. 8.5 96 Y
Medium o 97 Y
17 98 Y
29 99 Y
30 100 Y
1.6 101 Y
4 102 Y
6 103 Y
Low 8.5 104 Y
12 105 Y
17 106 Y
29 107 Y
30 108 Y

*Note: Compliance indicates that the measured power bandwidths are below 99% of the limit curve
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Table 8: Test Results for SSB Modulation

Power Frequency (MHz) RBW VBW Plot No. | Compliance Y/N
1.6 109, 110 Y
2.648 111,112 Y
4 113,114 Y
4.645 115, 116 Y
5.310 117,118 Y
Maximum 6 119,120 Y
8.015 121,122 Y
8.5 123, 124 Y
12 125, 126 Y
17 127,128 Y
29 129, 130 Y
30 131, 132 Y
1.6 133, 134 Y
4 135, 136 Y
6 137, 138 Y
. 8.5 139, 140 Y
High 12 141, 142 Y
17 143, 144 Y
29 100 100 145, 146 Y
30 147, 148 Y
1.6 149, 150 Y
4 151, 152 Y
6 153, 154 Y
Medium 8.5 155, 156 Y
12 157, 158 Y
17 159, 160 Y
29 161, 162 Y
30 163, 164 Y
1.6 165, 166 Y
4 167, 168 Y
6 169, 170 Y
8.5 171,172 Y
Low
12 173,174 Y
17 175, 176 Y
29 177,178 Y
30 179, 180 Y

*Note: Compliance indicates that the measured power bandwidths are below 99% of the limit curve
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dBm Occupied BW: One Tone AME Mode (1500Hz) , Fc=1.6MHz
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0

-10

MAX POWER@1.6MHz
Centre: 1.5993 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
26/11/2015 11:58:30 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for Maximum Power - AME/ 1

Agslent Spectrum Analyzer - Occupled IW
L il =0 f T ALIGN A 04052 PMiMar 22 2016

Ref Offset 90.10 dB Center Freq: 1595300 MHz Radio Std: None TraceDetector
o] Trig: Free Run Avg|Hold> 10110
AEGaln:l ow #Amen: 10 dB

Radio Device: BTS

Ref Offset 80.1 dB
Ref 60.10 dBm

Average
e

| ~ P PEREE | B Y W
b et Yo 5 H Max Hold
F Vv o DA it A e

Center 1,599 MHz B Span 30 kHz
#Res BIW 100 Hz #VBW 100 Hz Sweep FFT

Occupied Bandwidth Total Power 55.4 dBm
1.701 kHz

Transmit Freq Error -58 Hz OBW Power 99.00 %
x dB Bandwidth 1.785 kHz x dB -26.00 dB

sTATES 1 AC coupled: Accy unspec'd < 10MHz

Plot Occupied Bandwidth for Maximum Power - AME/ 2
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dBm Occupied BW: One Tone AME Mode (1500Hz) , Fc=2.648MHz
70

60

50

40

30

20

10

0

-10

MAX POWER@2.648MHz
Centre: 2.6473 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
26/11/2015 12:01:44 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for Maximum Power - AME/ 3

Agilont Spectrum Analyzer - Occupled IIW
T RF r

Center Freq 2.647300 MHz

-
HNEGaln:l ow

ENT ! CE4259 PMMar 22, 2016
Center Freq: 2.647300 MMz Radio Std: None

i Trig: Free Run Avg|Hold>10/10

#Amen: 10 dB

Radio Device: BTS

Ref Offset 90.1 dB
_Ref 60.10 dBm

EE— Max Hold

wWaA Ll | / fi
Vi My Ax 1 ”
o e ot VoA ¥

Min Hold
Span 30 kHz
#Res BW 100 Hz #VBW 100 Hz Sweep FFT p——————of
Detector
Occupied Bandwidth Total Power 55.9 dBm . .
1.699 kHz Auto Mo

Transmit Freq Error <57 Hz OBW Power 99.00 %
x dB Bandwidth 1.786 kHz x dB -26.00 dB

sTATES 1 AC coupled: Accy unspec'd < 10MHz

Plot Occupied Bandwidth for Maximum Power - AME/ 4
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dBm Occupied BW: One Tone AME Mode (1500Hz) , Fc=4MHz
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MAX POWER @4MHz
Centre: 3.9993 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
21/05/2015 14:32:44 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for Maximum Power - AME/ 5

Agslent Spectrum Analyzer - Occupded IIW
L i =0 & EIINT ' 0G-50: 13 P Mar 22, 2016

Span 30.000 kHz Center Frag: 4000000 MHz Radio Std: None TraceDetector
N Jrig;Free Run Avg|Hold> 10110
#Agen: 6 dB

EGaln:l ow Radio Device: BTS

Ref Offset89.7 dB
AReI’ 59.70 dBm

B

i€

Average
=]

ooty —— i i Max Hold
Waf'Ls = dn | (

N
_“,’ Py W

. . Min Hold
Center 4 MHz Span 30 kHz

#Res BW 100 Hz #VBW 100 Hz Sweep FFT |

Detector
Occupied Bandwidth Total Power 55.6 dBm . d
1.699 kHz Auto Man

Transmit Freq Error -752 Hz OBW Power 99.00 %
x dB Bandwidth 1.788 kHz x dB -26.00 dB

sTates 1 AC coupled: Accy unspec'd < 10MHz

Plot Occupied Bandwidth for Maximum Power - AME/ 6
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dBm Occupied BW: One Tone AME Mode (1500Hz) , Fc=4.645MHz
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MAX POWER @4.645MHz
Centre: 4.6443 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
26/11/2015 12:04:14 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for Maximum Power - AME/ 7

Agilent Spectrum Analyzer - Occupied BW
TR . 055400 PM Mar 22, 2016
Center Freq 4.644300 MHz Center Freq: 4644300 MHz Radio Std: Nene
o) Trig: Free Run Avg|Hold>10/10
#IFGain:low #Atten: 10 4B Radio Device: BTS

Ref Offset89.7 dB
Ref 59.70 dBm

| [ |
VoA Lt Ll el

) e

Center 4.644 MHz ' i “ ' ' " Span 30 kHz
#Res BW 100 Hz #VBW 100 Hz Sweep FFT

Occupied Bandwidth Total Power 56.1 dBm
1.700 kHz

Transmit Freq Error -59 Hz OBW Power 99.00 %
x dB Bandwidth 1.785 kHz x dB -26.00 dB

STATUS ! AC coupled: Accy unspec'd < 10MHz

Plot Occupied Bandwidth for Maximum Power - AME/ 8
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dBm  Occupied BW: One Tone AME Mode (1500Hz) , Fc=5.310MHz
70
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10 1

MAX POWER @5.310MHz
Centre: 5.3093 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
26/11/2015 12:06:21 Atten: 10 dB HP8593E

Mkr | Trace X-Axis Value Notes
1V | Trace A 5.3095 MHz 3.28 dBm

Plot Occupied Bandwidth for Maximum Power - AME/ 9

Agslont Spectrum Analyzer - Occupded IW
AL fiF 50 ¢ £iNT ] 0E.57-24 PMMar 22, 2016
Center Freq 5.309300 MHz Center Freq: §.305300 MHz Radio Std: None
e Trig:Free Run Avg|Hold> 10110
HEGaln:l ow #Awen: 10 dB Radio Device: BTS

Ref Offset 89.7 dB
AReI’ 59.70 dBm

i " . &
PrAAnIN L ey T

W L I a A
SR A e Yoy e B v ae

Center 5,300 MHz B Span 30 kHz
#Res BW 100 Hz #VBW 100 Hz Sweep FFT

Occupied Bandwidth Total Power 56.3 dBm
1.698 kHz

Transmit Freq Error <58 Hz OBW Power 99.00 %
x dB Bandwidth 1.786 kHz x dB -26.00 dB

sTates 1 AC coupled: Accy unspec'd < 10MHz

Plot Occupied Bandwidth for Maximum Power - AME/ 10
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dBm Occupied BW: One Tone AME Mode (1500Hz) , Fc=6MHz
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MAX POWER@6MHz
Centre: 5.9993 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
21/05/2015 14:55:21 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for Maximum Power- AME/ 11

Agslent Spectrum Analyzer - Occupded IW

TR i ; E.INT ] 00751 PMMar 22, 2016
Center Freq 6.000000 MHz Center Freq: 6.000000 MMz Radio Std: None

e Trig: Free Run Avg|Hold>10/10
#Agen: 6 dB

TraceDetector

EGaln:l ow Radio Device: BTS

Ref Offset89.7 dB
AReI’ 59.70 dBm

. g *

Average
=]

i [ ' Max Hold

sl ) |
WAt m g v e

. . Min Hold
Center 6 MHz Span 30 kHz

#Res BW 100 Hz #VBW 100 Hz Sweep FFT |
Detector
Occupied Bandwidth Total Power 56.4 dBm . d

1.699 kHz — -t

Transmit Freq Error -755 Hz OBW Power 99.00 %
x dB Bandwidth 1.784 kHz x dB -26.00 dB

sTates 1 AC coupled: Accy unspec'd < 10MHz

Plot Occupied Bandwidth for Maximum Power - AME/ 12
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dBm  occupied BW: One Tone AME Mode (1500Hz) , Fc=8.015MHz
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MAX POWER @8.015MHz
Centre: 8.0143 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
26/11/2015 12:14:28 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for Maximum Power- AME/ 13

Agilont Spectrum Analyzer - Occupled IIW
TR R 50 & E\INT A CESO.L05 PMiMar 22, 2016
Center Freq 8.014300 MHz Center Freq: 8.014300 MMz Radio Std: None

o] Trig: Free Run AvglHold>10/10
#Agen: 10 dB

EGaln:l ow Radio Device: BTS

Ref Offset 89.7 dB
_Ref 59.7(_) dBm

. 1 ¥ ] e/ | a
Y 4 H 8 ! 4 ! X LR W an .

1 - ar v Mt iy 77 LT Max Hold
| | | | ¥ A \ o~ | A
| || | | AL S W ¥ Vo Wy _ﬁ”r“, N
L SR S e .

- : Min Hold
Center 8.014 MHz Span 30 kHz
#Res BW 100 Hz #VBW 100 Hz Sweep FFT e —
Detector
Occuplied Bandwidth Total Power 56.5 dBm Avacageh

Mean

1.701 kHz Lai

Transmit Freq Error -56 Hz OBW Power 99.00 %
x dB Bandwidth 1.788 kHz x dB -26.00 dB

sTatEs 1 AC coupled: Accy unspec'd < 10MHz

Plot Occupied Bandwidth for Maximum Power - AME/ 14
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dBm Occupied BW: One Tone AME Mode (1500H2) , Fc=8.5MHz
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MAX POWER@8.5MHz
Centre: 8.4993 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
21/05/2015 14:59:17 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for Maximum Power - AME/ 15

Agilent Spectrum Analyzer - Occupded fIW
TR BF =0 ¢ E/INT HA 05 16242 PMiMar 22, 2016
Ref Offset 89.30 dB Center Freq:8.500000 MHz Radio Std: None

i Trig: Free Run Avg|Hold>10/10

#Agen: 6 dB

EGaln:l ow s Radio Device: BTS

Ref Offset 89.3 dB
_Rel‘ 59.30 dBm

Max Hold

N
. . Min Hold
Center 8.5 MHz Span 30 kHz
#Res BW 100 Hz #VBW 100 Hz Sweep FFT p————of
Detector
Occupied Bandwidth Total Power 56.3 dBm itz

Man

1.702 kHz —

Transmit Freq Error -753 Hz OBW Power 99.00 %
x dB Bandwidth 1.788 kHz x dB -26.00 dB

sTates 1 AC coupled: Accy unspec'd < 10MHz

Plot Occupied Bandwidth for Maximum Power - AME/ 16
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dBm Occupied BW: One Tone AME Mode (1500H2) , Fc=12MHz
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MAX POWER@12MHz
Centre: 11.9993 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
25/05/2015 06:01:55 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for Maximum Power- AME/ 17

Agilent Spectrum Analyzer - Occupied BW
N FL g ] N 03 18:40 PM M 22, 2016
Center Freq 11.999300 MHz Center Freq: 11.998300 MH2 Radio Std: None
Cod Trig: Free Run Avg|Hold> 1010
AEGain:L ow SAtten: 6 dB Radio Device:BTS

Trace/Detector

Ref Offset 89.3 dB
Ref 59.30 dBm

#Res BW 100 Hz #VBW 100 Hz Sweep FFT

Occupied Bandwidth Total Power 56.3 dBm
1.700 kHz

Transmit Freq Error -57 Hz OBW Power 99.00 %
x dB Bandwidth 1.788 kHz x dB -26.00 dB

STATUS

Plot Occupied Bandwidth for Maximum Power - AME/ 18
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dBm Occupied BW: One Tone AME Mode (1500H2) , Fc=17MHz
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MAX POWER@17MHz
Centre: 16.9993 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
25/05/2015 06:06:21 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for Maximum Power - AME/ 19

Agilent Spectrum Analyzer - Occupied BW
N Rl g ] 032003 PM M 22 2016
Center Freq 16.999300 MHz Center Freq: 16.998300 MH2 Radio Std: None
Cod Trig: Free Run Avg|Hold> 1010
AEGain:L ow SAtten: 6 dB Radio Device:BTS

Trace/Detector

Ref Offset 89.3 dB
ARef» 80.00 dBm

#Res BW 100 Hz #VBW 100 Hz Sweep FFT

Occupied Bandwidth Total Power 56.6 dBm
1.698 kHz

Transmit Freq Error -61 Hz OBW Power 99.00 %
x dB Bandwidth 1.785 kHz x dB -26.00 dB

STATUS

Plot Occupied Bandwidth for Maximum Power - AME/ 20
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dBm Occupied BW: One Tone AME Mode (1500H2) , Fc=29MHz
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MAX POWER@29MHz
Centre: 28.9993 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
31/05/2015 11:22:11 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for Maximum Power - AME/ 21

Agilent Spectrum Analyzer - Occupied BW
i Rl g N O437:15 PM M 22, 2016
Ref Offset 89.30 dB Center Freq: 28 999300 MH2 Radio Std: None
Cod Trig: Free Run Avg|Hold> 1010
AEGain:L ow SAtten: 10 dB Radio Device: BTS

Trace/Detector

Ref Offset 89.3 dB
Ref 59.30 dBm

]
Z |
A
. A ] {
1 = LT
‘ 7 W Wy dal

e

Al A
L e

”
e

Center 29 MHz
#Res BW 100 Hz #VBW 100 Hz Sweep FFT

Occupied Bandwidth Total Power 55.6 dBm
1.704 kHz

Transmit Freq Error -60 Hz OBW Power 99.00 %
x dB Bandwidth 1.790 kHz x dB -26.00 dB

STATUS

Plot Occupied Bandwidth for Maximum Power - AME/ 22
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dBm Occupied BW: One Tone AME Mode (1500Hz) , Fc=30MHz
70

60
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MAX POWER @30MHz
Centre: 29.9993 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
26/11/2015 14:15:54 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for Maximum Power - AME/ 23

Agilent Spectrum Analyzer - Oocupied BW
LR DO 30 P M 22, 2016
Center Freqg 29.999300 MHz Center Freq: 29993300 MHz Radio Std: None
o) Trig: Free Run Avg|Hold>10/10
#IFGaln:low #Atten: 10 dB Radio Device: BTS

Ref Offset89.7 dB
Ref 59.70 dBm

—

§

|

[
|

A

i\, Mpmens ety A

Center 30 MHz ' i “ ' ' " Span 30 kHz
#Res BW 100 Hz #VBW 100 Hz Sweep FFT

Occupied Bandwidth Total Power 56.2 dBm

1.706 kHz

Transmit Freq Error -62 Hz OBW Power 99.00 %
x dB Bandwidth 4.536 kHz x dB -26.00 dB

STATUS

Plot Occupied Bandwidth for Maximum Power - AME/ 24
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dBm  occupied BW: One Tone AME Mode (1500Hz) , Fc=1.6MHz
70

60
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-10

HIGH POWER@1.6MHz
Centre: 1.5993 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
26/11/2015 15:04:03 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for High Power - AME/ 25

Agslont Spectrum Analyzer - Occupled fIW
TEe HF 20 @ ENT 1A 060154 PMMar 22 2016
Ref Offset 90.10 dB Center Freq: 1,595300 MHz Radio Std: None
Gl Trig: Free Run Avg|Hold>10/10
HEGaln:l ow #Axen: 10 dB Radio Device: BTS
Ref Offset 90.1 dB
Ref 60.10 dBm

|

} 1 N8 1] l
f | Y \".," -
| — r--‘d". |
|

A

b LUt 1 2 Max Hold

Min Hold
Span 30 kHz

#Res BW 100 Hz #VBW 100 Hz Sweep FFT ——
Occupied Bandwidth Total Power

1.700 kHz —

Transmit Freq Error <58 Hz OBW Power 99.00 %
x dB Bandwidth 1.785 kHz x dB -26.00 dB

sTATES t AC coupled: Accy unspec'd < 10MHz

Plot Occupied Bandwidth for High Power - AME/ 26

81/225 EMC/20020FC13085 05.06.2013



Elbit Systems
J' [Ty
Land and C'1 - Tadiran RCK-1000 Test Report Rev. B

dBm Occupied BW: One Tone AME Mode (1500Hz) , Fc=4MHz
60
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HIGH POWER@4MHz
Centre: 3.9993 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
25/05/2015 09:02:57 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for High Power - AME/ 27

Agilent Spectrum Analyzer - Occupied BW
i Rl g ] N 053420 PM M 22, 2016
Ref Offset 89.70 dB Center Freq: 4.000000 MH2 Radio Std: None Trace/Detactor
Cod Trig: Free Run Avg|Hold> 1010
AEGain:L ow SAtten: 10 dB Radio Device: BTS

Ref Offset 89.7 dB
Ref 50.70 dBm

[ N

WY NV

| PO \dverf
| et ¥V

#Res BW 100 Hz #VBW 100 Hz Sweep FFT

Occupied Bandwidth Total Power 54,9 dBm
1.699 kHz

Transmit Freq Error -752 Hz OBW Power 99.00 %

x dB Bandwidth 1.790 kHz x dB -26.00 dB

STAaTus ! AC coupled: Accy unspec'd < 1TO0MHz2

Plot Occupied Bandwidth for High Power - AME/ 28
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dBm Occupied BW: One Tone AME Mode (1500Hz) , Fc=6MHz
60

50

40
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HIGH POWER@6MHz
Centre: 5.9993 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
25/05/2015 09:14:03 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for High Power - AME/ 29

Agilent Spectrum Analyzer - Occupied BW
N FL ¢ H 05:16:05 PM M 22, 2016
Center Freq 5.999300 MHz Center Freq: 5.999300 MHz2 Radio Std: None Trace/Detector
Cod Trig: Free Run Avg|Hold> 1010
AEGain:L ow SAtten: 10 dB Radio Device: BTS

Ref Offset 89.7 dB
Ref 50.70 dBm
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Wi, ) 2 f )
L AN A LA AANAM

|2 LNt L et W,

Center 5.999 MHz N ' Span 30 kHz
#Res BW 100 Hz #VBW 100 Hz Sweep FFT

Occupied Bandwidth Total Power 55.7 dBm
1.706 kHz

Transmit Freq Error -61 Hz OBW Power 99.00 %
x dB Bandwidth 1.795 kHz x dB -26.00 dB

STAaTus ! AC coupled: Accy unspec'd < 1TO0MHz2

Plot Occupied Bandwidth for High Power - AME/ 30
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dBm Occupied BW: One Tone AME Mode (1500H2) , Fc=8.5MHz
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HIGH POWER@8.5MHz
Centre: 8.4993 MHz
Res BW: 100 Hz
25/05/2015 09:15:51

Span: 30.0000 kHz
Sweep: 9.00 s
HP8593E

Vid BW: 100 Hz
Atten: 10 dB

Plot Occupied Bandwidth for High Power - AME/ 31

Agilent Spectrum Analyzer - Occupied BW
B R L N 051729 PM M 22, 2016

Ref Offset 89.30 dB

Center Freq: 8.499300 MHz2 TracelDetector

) Trig:Free Run Avg|Hold> 1010
>
AFGain:Low SAtten: 10 dB

Radio Std: None

Radio Device:BTS

Ref Offset 89.3 dB
Ref 59.30 dBm

A

I

| | & Laloes N v
[l e SAY Wi Ll
bt Lt P L !

Center 8.499 MHz
#Res BW 100 Hz #VBW 100 Hz

Occupied Bandwidth Total Power

1.701 kHz
Transmit Freq Error -57 Hz OBW Power
x dB Bandwidth 1.788 kHz x dB

A

U i el P

Span 30 kHz
Sweep FFT

55.4 dBm

99.00 %
-26.00 dB

STAaTus ! AC coupled: Accy unspec'd < 1TO0MHz2

Plot Occupied Bandwidth for High Power - AME/ 32
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dBm Occupied BW: One Tone AME Mode (1500H2) , Fc=12MHz
60
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HIGH POWER@12MHz
Centre: 11.9993 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
25/05/2015 09:17:25 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for High Power - AME/ 33

Agilent Spectrum Analyzer - Occupied BW
N FL g ] N 051855 PM M 22, 2016
Center Freq 11.999300 MHz Center Freq: 11.998300 MH2 Radio Std: None
Cod Trig: Free Run Avg|Hold> 1010
AEGain:L ow SAtten: 10 dB Radio Device: BTS

Trace/Detector

Ref Offset 89.3 dB
Ref 59.30 dBm

A
1 X

PAAALL atd i J
Wl et ol And
g WA o

Span 30 kHz
#Res BW 100 Hz #VBW 100 Hz Sweep FFT

Occupied Bandwidth Total Power 55.6 dBm
1.699 kHz

Transmit Freq Error -58 Hz OBW Power 99.00 %

x dB Bandwidth 1.788 kHz x dB -26.00 dB

STATUS

Plot Occupied Bandwidth for High Power - AME/ 34
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dBm Occupied BW: One Tone AME Mode (1500H2) , Fc=17MHz
60
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HIGH POWER@17MHz
Centre: 16.9993 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
25/05/2015 09:18:58 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for High Power - AME/ 35

Agilent Spectrum Analyzer - Occupied BW
N FL g N 0501950 PM M 22, 2016
Center Freq 16.999300 MHz Center Freq: 16.998300 MH2 Radio Std: None Trace/Detector
Cod Trig: Free Run Avg|Hold> 1010
AEGain:L ow SAtten: 10 dB Radio Device: BTS

Ref Offset 89.3 dB
Ref 59.30 dBm

4 ' "
' | P, X 4
O Lo U a i pian

Span 30 kHz
#Res BW 100 Hz #VBW 100 Hz Sweep FFT

Occupied Bandwidth Total Power 55.7 dBm
1.697 kHz

Transmit Freq Error -61 Hz OBW Power 99.00 %
x dB Bandwidth 1.785 kHz x dB -26.00 dB

STATUS

Plot Occupied Bandwidth for High Power - AME/ 36
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dBm Occupied BW: One Tone AME Mode (1500H2) , Fc=29MHz
60

50

40
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10

HIGH POWER@29MHz
Centre: 28.9993 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
31/05/2015 11:25:55 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for High Power - AME/ 37

Agilent Spectrum Analyzer - Occupied BW
N FL g N 0520045 PM M 22, 2016
Center Freq 28.999300 MHz Center Freq: 28.998300 MH2 Radio Std: None
Cod Trig: Free Run Avg|Hold> 1010
AEGain:L ow SAtten: 10 dB Radio Device: BTS

Trace/Detector

Ref Offset 89.3 dB
Ref 59.30 dBm

A

| ] | 'R} .
| | Ay et Y Rty W
W‘ PV AN IPNS o W d

#Res BW 100 Hz #VBW 100 Hz Sweep FFT

Occupied Bandwidth Total Power 55.5 dBm
1.703 kHz

Transmit Freq Error -60 Hz OBW Power 99.00 %

x dB Bandwidth 1.790 kHz x dB -26.00 dB

STATUS

Plot Occupied Bandwidth for High Power - AME/ 38
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dBm  occupied BW: One Tone AME Mode (1500Hz) , Fc=30MHz
70
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HIGH POWER@30MHz
Centre: 29.9993 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
26/11/2015 15:41:14 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for High Power - AME/ 39

Agilent Spectrum Analyzer - Occupied BW
i Rl ; N 060619 PM Mx 22 2016
Ref Offset 89.30 dB Center Freq: 29.999300 MHz Radlo Std: None Trace/Detector
) Trig: Free Run Avg|Hold> 1010
AEGain:Low SAtten: 10 dB Radio Device: BTS

Ref Offset 89.3 dB
Ref 59.30 dBm

#Res BW 100 Hz #VBW 100 Hz

Occupied Bandwidth Total Power 55.7 dBm

1.706 kHz

Transmit Freq Error 62 Hz OBW Power 99.00 %
x dB Bandwidth 4.527 kHz x dB -26.00 dB
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Plot Occupied Bandwidth for High Power - AME/ 40

dBm Occupied BW: One Tone AME Mode (1500Hz) , Fc=1.6MHz
70
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MED POWER@1.6MHz
Centre: 1.5993 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
26/11/2015 15:06:04 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for Medium Power - AME/ 41

Agtiont Spectrum Analyzer  Occupled W
.:: 1 - R ] 7 0803 10P°M My 22, 2018
Ref Offset 80.10 dB Center Freq: 1.593300 MHz Radlo Std: Nene Traceetector
e ) Trig: Free Run Avg|Held> 10110
SFGalnd ow RAtten: 10 dB Radio Device: 8BTS

Ref Offset 90.1 dB
Ref 60.10 dBm

VLY

ettt e Vg randl) Lne®s

L4
'

#VBW 100 Hz

Occupied Bandwidth Total Power 52.1 dBm
1.699 kHz

Transmit Freq Error -58 Hz OBW Power 99.00 %

x dB Bandwidth 1.785 kHz x dB -26.00 dB

sTaTus | AC coupled: Accy unspec'd < 10MHz

Plot Occupied Bandwidth for Medium Power - AME/ 42
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dBm Occupied BW: One Tone AME Mode (1500Hz) , Fc=4MHz
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MED POWER@4MHz
Centre: 3.9993 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
25/05/2015 11:17:13 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for Medium Power - AME/ 43

Agilent Spectrum Analyzer - Occupied BW

R FL g N 05:22.27 PMMx 22, 2016

Ref Offset 89.70 dB Center Freq: 3.999300 MHz2 Radio Std: None Trace/Detector
) Trig:Free Run Avg|Hold> 1010

HEGaintow — SAtten: 10 dB Radio Device: BTS

Ref Offset 89.7 dB
Ref 50.70 dBm

1 f
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+
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WA W T W 55

e e bovac/ Y

Span 30 kHz
#Res BW 100 Hz #VBW 100 Hz Sweep FFT

Occupied Bandwidth Total Power 52.5 dBm
1.698 kHz

Transmit Freq Error -55 Hz OBW Power 99.00 %
x dB Bandwidth 1.788 kHz x dB -26.00 dB

STAaTus ! AC coupled: Accy unspec'd < 1TO0MHz2

Plot Occupied Bandwidth for Medium Power - AME/ 44
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dBm Occupied BW: One Tone AME Mode (1500Hz) , Fc=6MHz
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MED POWER@6MHz
Centre: 5.9993 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
25/05/2015 11:19:49 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for Medium Power - AME/ 45

Agilent Spectrum Analyzer - Occupied BW
N FL G N 052352 PM Mx 22 2016
Center Freq 5.999300 MHz Center Freq: 5.999300 MHz2 Radio Std: None Trace/Detector
Cod Trig: Free Run Avg|Hold> 1010
AEGain:L ow SAtten: 10 dB Radio Device:BTS

Ref Offset 89.7 dB
Ref 50.70 dBm

Center 5.999 MHz N ' Span 30 kHz
#Res BW 100 Hz #VBW 100 Hz Sweep FFT

Occupied Bandwidth Total Power 53.2 dBm
1.699 kHz

Transmit Freq Error -58 Hz OBW Power 99.00 %
x dB Bandwidth 1.786 kHz x dB -26.00 dB

STAaTus ! AC coupled: Accy unspec'd < 1TO0MHz2

Plot Occupied Bandwidth for Medium Power - AME/ 46
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dBm Occupied BW: One Tone AME Mode (1500H2) , Fc=8.5MHz
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MED POWER@8.5MHz
Centre: 8.4993 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
25/05/2015 11:29:22 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for Medium Power - AME/ 47

Agilent Spectrum Analyzer - Occupied BW
i Rl g N 0525002 PM M 22, 2016
Ref Offset 89.30 dB Center Freq: 8.499300 MHz Radlo Std: None Trace/Detector
Cod Trig: Free Run Avg|Hold> 1010
AEGain:L ow SAtten: 10 dB Radio Device:BTS

Ref Offset 89.3 dB
Ref 59.30 dBm

Center 8.499 MHz
#Res BW 100 Hz #VBW 100 Hz Sweep FFT

Occupied Bandwidth Total Power 53.1 dBm
1.701 kHz

Transmit Freq Error -57 Hz OBW Power 99.00 %

x dB Bandwidth 1.789 kHz x dB -26.00 dB

STAaTus ! AC coupled: Accy unspec'd < 1TO0MHz2

Plot Occupied Bandwidth for Medium Power - AME/ 48
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dBm Occupied BW: One Tone AME Mode (1500H2) , Fc=12MHz
60
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MED POWER@12MHz
Centre: 11.9993 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
25/05/2015 11:31:15 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for Medium Power - AME/ 49

Agilent Spectrum Analyzer - Occupied BW
N FL g ] N 05:26.27 PM M 22, 2016
Center Freq 11.999303 MHz Center Freq: 11.998303 MH2 Radio Std: None
Cod Trig: Free Run Avg|Hold> 1010
AEGain:L ow SAtten: 10 dB Radio Device: BTS

Trace/Detector

Ref Offset 89.3 dB
Ref 59.30 dBm

1

| P
Ao e | e

#Res BW 100 Hz #VBW 100 Hz Sweep FFT

Occupied Bandwidth Total Power 52.6 dBm
1.698 kHz

Transmit Freq Error -59 Hz OBW Power 99.00 %

x dB Bandwidth 1.789 kHz x dB -26.00 dB

STATUS

Plot Occupied Bandwidth for Medium Power - AME/ 50
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dBm Occupied BW: One Tone AME Mode (1500H2) , Fc=17MHz
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MED POWER@17MHz
Centre: 16.9993 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
25/05/2015 11:33:41 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for Medium Power - AME/ 51

Agilent Spectrum Analyzer - Occupied BW
i L g ] 0S:27-39 PM M 22, 2016
Center Freq 16.999300 MHz Center Freq: 16.998300 MH2 Radio Std: None Trace/Detector
Cod Trig: Free Run Avg|Hold> 1010
AEGain:L ow SAtten: 10 dB Radio Device:BTS

Ref Offset 89.3 dB
Ref 59.30 dBm

o ,'-’\‘.V"'f‘a‘(\."._v WA
Span 30 kHz
#Res BW 100 Hz #VBW 100 Hz Sweep FFT
Occupied Bandwidth Total Power 53.4 dBm
1.696 kHz
Transmit Freq Error -61 Hz OBW Power 99.00 %
x dB Bandwidth 1.786 kHz x dB -26.00 dB

STATUS

Plot Occupied Bandwidth for Medium Power - AME/ 52
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dBm Occupied BW: One Tone AME Mode (1500H2) , Fc=29MHz
60
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MED POWER@29MHz
Centre: 28.9993 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
31/05/2015 11:28:16 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for Medium Power - AME/ 53

Agilent Spectrum Analyzer - Occupied BW
N FL g N 052230 PM M 22 2016
Center Freq 28.999300 MHz Center Freq: 28.998300 MH2 Radio Std: None Trace/Detector
Cod Trig: Free Run Avg|Hold> 1010
AEGain:L ow SAtten: 10 dB Radio Device: BTS

Ref Offset 89.3 dB
Ref 59.30 dBm

A
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Span 30 kHz
#Res BW 100 Hz #VBW 100 Hz Sweep FFT

Occupied Bandwidth Total Power 53.0dBm
1.700 kHz

Transmit Freq Error -60 Hz OBW Power 99.00 %
x dB Bandwidth 1.790 kHz x dB -26.00 dB

STATUS

Plot Occupied Bandwidth for Medium Power - AME/ 54
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dBm  occupied BW: One Tone AME Mode (1500Hz) , Fc=30MHz
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MED POWER @30MHz
Centre: 29.9993 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
26/11/2015 15:42:36 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for Medium Power - AME/ 55

Agslent Spectrum Analyzer - Occupled fIW

i R 06.07-14 PMMar 22 2016

Ref Offset . 30 dB Center Freq: 29.995300 MHz : Radio Std: None

o Trig: Free Run AvglHold>10/10
HEGaln:l ow #Azen: 10 dB Radio Device: BTS

Ref Offset 89.3 dB
VRef 59.30 dBm

Max Hold
J S S *._.-»,‘["'-n,-'r 3y Sk
]

| ||
Center 30 MHz Span 30 kHz
#Res BW 100 Hz #VBW 100 Hz Sweep FFT

Min Hold
=
Occupied Bandwidth Total Power 53.1 dBm

1.699 kHz Auto

Transmit Freq Error 62 Hz OBW Power 99.00 %
x dB Bandwidth 1.788 kHz x dB -26.00 dB

BTATUS

Plot Occupied Bandwidth for Medium Power - AME/ 56
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dBm  occupied BW: One Tone AME Mode (1500Hz) , Fc=1.6MHz
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LOW POWER@1.6MHz
Centre: 1.5993 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
26/11/2015 15:12:58 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for Low Power - AME/ 57

Agslont Spectrum Analyzer - Occupled fIW

iR L AF . ENT HA 06:04.07 PV Mar 22, 2016
Ref Offset 90.10 dB Center Fraq: 1.595300 MHz Radio Std: None
o Trig: Free Run Avg|Hold>10/10
AFGaln:Low #Amen: 10 dB Radio Device: BTS

Ref Offset 90.1 dB
VRef 60.10 dBm

' 1.7
| wh,

WA e I e N s e A oA

Span 30 kHz
#Res BW 100 Hz #VBW 100 Hz Sweep FFT

Occupied Bandwidth Total Power 49.4 dBm
1.700 kHz

Transmit Freq Error <58 Hz OBW Power 99.00 %

x dB Bandwidth 1.785 kHz x dB -26.00 dB

sTATES t AC coupled: Accy unspec'd < 10MHz

Plot Occupied Bandwidth for Low Power - AME/ 58
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dBm Occupied BW: One Tone AME Mode (1500Hz) , Fc=4MHz
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LOW POWER@4MHz
Centre: 3.9993 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
25/05/2015 13:28:26 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for Low Power - AME/ 59

Agilent Spectrum Analyzer - Occupied BW
N L g H 053215 PM M 22, 2016
Ref Offset 89.70 dB Center Freq: 3.999300 MHz Radlo Std: None Trace/Detector
Cod Trig: Free Run Avg|Hold> 1010
AEGain:L ow SAtten: 10 dB Radio Device:BTS

Ref Offset 89.7 dB
Ref 50.70 dBm

Span 30 kHz
#Res BW 100 Hz #VBW 100 Hz Sweep FFT

Occupied Bandwidth Total Power 49.4 dBm
1.699 kHz

Transmit Freq Error -55 Hz OBW Power 99.00 %
x dB Bandwidth 1.788 kHz x dB -26.00 dB

STAaTus ! AC coupled: Accy unspec'd < 1TO0MHz2

Plot Occupied Bandwidth for Low Power - AME/ 60
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dBm Occupied BW: One Tone AME Mode (1500Hz) , Fc=6MHz
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LOW POWER@6MHz
Centre: 5.9993 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
25/05/2015 13:29:32 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for Low Power - AME/ 61

Agilent Spectrum Analyzer - Occupied BW
N FL ¢ H 053341 PM M 22, 2016
Center Freq 5.999300 MHz Center Freq: 5.999300 MHz Radio Std: None Trace/Detector
Cod Trig: Free Run Avg|Hold> 1010
AEGain:L ow SAtten: 10 dB Radio Device:BTS

Ref Offset 89.7 dB
Ref 50.70 dBm

5

{
A | A
i (
|
|
T AR ,
| 4 Sl |
{ { 4 W H i
‘ W
{ Wom
|

TV

Nl Al S\l
s Ans [ ol by e WA
| WARVRLTLTL PRI SVICRE LI, | 3 { NN AT "
v Wi ,'_!' Y v )‘--‘ ‘..,-_ o "““’W'f' A

Center 5.999 MHz N ' Span 30 kHz
#Res BW 100 Hz #VBW 100 Hz Sweep FFT

Occupied Bandwidth Total Power 50.1 dBm
1.699 kHz

Transmit Freq Error -58 Hz OBW Power 99.00 %
x dB Bandwidth 1.786 kHz x dB -26.00 dB

STAaTus ! AC coupled: Accy unspec'd < 1TO0MHz2

Plot Occupied Bandwidth for Low Power - AME/ 62
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dBm Occupied BW: One Tone AME Mode (1500H2) , Fc=8.5MHz
60

50

40

30

20

10

LOW POWER@8.5MHz
Centre: 8.4993 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
25/05/2015 13:31:05 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for Low Power - AME/ 63

Agilent Spectrum Analyzer - Occupied BW

2 . H 05:36:12 PM M 22 2016
Span 30.000 kHz Center Freq: 8.499300 MHz2 Radio Std: None Traceetactor

Cod Trig: Free Run Avg|Hold> 1010
AEGain:L ow SAtten: 10 dB Radio Device:BTS

Ref Offset 89.3 dB
Ref 59.30 dBm

f ( | g JA
bort T Vol Dl WYL e e

Center 8.499 MHz
#Res BW 100 Hz #VBW 100 Hz Sweep FFT

Occupied Bandwidth Total Power 50.4 dBm

1.701 kHz

Transmit Freq Error -57 Hz OBW Power 99.00 %
x dB Bandwidth 1.788 kHz x dB -26.00 dB

STAaTus ! AC coupled: Accy unspec'd < 1TO0MHz2

Plot Occupied Bandwidth for Low Power - AME/ 64
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dBm Occupied BW: One Tone AME Mode (1500H2) , Fc=12MHz
60

50

40

30

20

10

LOW POWER@12MHz
Centre: 11.9993 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
25/05/2015 13:33:25 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for Low Power - AME/ 65

Agilent Spectrum Analyzer - Occupied BW
i FL g ] H 053727 PM M 22 2016
Center Freq 11.999300 MHz Center Freq: 11.998300 MH2 Radio Std: None Trace/Detactor
Cod Trig: Free Run Avg|Hold> 1010
AEGain:L ow SAtten: 10 dB Radio Device: BTS

Ref Offset 89.3 dB
Ref 59.30 dBm

S Wiy Wl ) 'v"u'.‘z’ﬂ"_».\":‘-l N8
Span 30 kHz
#Res BW 100 Hz #VBW 100 Hz Sweep FFT

Occupied Bandwidth Total Power 50.2 dBm
1.698 kHz

Transmit Freq Error -57 Hz OBW Power 99.00 %
x dB Bandwidth 1.788 kHz x dB -26.00 dB

STATUS

Plot Occupied Bandwidth for Low Power - AME/ 66
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dBm Occupied BW: One Tone AME Mode (1500H2) , Fc=17MHz
60

50

40

30

20

10

LOW POWER@17MHz
Centre: 16.9993 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
25/05/2015 13:35:02 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for Low Power - AME/ 67

Agilent Spectrum Analyzer - Occupied BW
N FL g N 053823 PM M 22 2016
Center Freq 16.999300 MHz Center Freq: 16.998300 MH2 Radio Std: None
Cod Trig: Free Run Avg|Hold> 1010
AEGain:L ow SAtten: 10 dB Radio Device: BTS

Trace/Detector

Ref Offset 89.3 dB
Ref 59.30 dBm

#Res BW 100 Hz #VBW 100 Hz

Occupied Bandwidth Total Power 50.4 dBm

1.696 kHz

Transmit Freq Error -61 Hz OBW Power 99.00 %
x dB Bandwidth 1.786 kHz x dB -26.00 dB

STATUS

Plot Occupied Bandwidth for Low Power - AME/ 68
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dBm Occupied BW: One Tone AME Mode (1500H2) , Fc=29MHz
60

50

40

30

20

10

LOW POWER@29MHz
Centre: 28.9993 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
31/05/2015 11:30:12 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for Low Power - AME/ 69

Agilent Spectrum Analyzer - Occupied BW
N FL g N 053920 PM M 22, 2016
Center Freq 28.999300 MHz Center Freq: 28.999300 MHz Radio Std: None Trace/Detector
Cod Trig: Free Run Avg|Hold> 1010
AEGain:L ow SAtten: 10 dB Radio Device:BTS

Ref Offset 89.3 dB
Ref 59.30 dBm

ALl s L ) A L) L, 4 \ =
o v v VIS At ..‘.,.._'..'\,. S

Span 30 kHz
#Res BW 100 Hz #VBW 100 Hz Sweep FFT

Occupied Bandwidth Total Power 50.4 dBm
1.699 kHz

Transmit Freq Error -60 Hz OBW Power 99.00 %
x dB Bandwidth 1.790 kHz x dB -26.00 dB

STATUS

Plot Occupied Bandwidth for Low Power - AME/ 70
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dBm  occupied BW: One Tone AME Mode (1500Hz) , Fc=30MHz
60

50

40

30

20

10

LOW POWER @30MHz
Centre: 29.9993 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
26/11/2015 15:44:51 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for Low Power - AME/ 71

Agslent Spectrum Analyzer - Occupled fIW

) R 060753 PMMy 22 2016

ARef Offset . 30 d Center Frc;r 29995300 MH2 ‘ Radio Std: None

o Trig: Free Run AvglHold>10/10
HEGaln:l ow #Azen: 10 dB Radio Device: BTS

Ref Offset 89.3 dB
VRef 59.30 dBm

Max Hold

Nl
Fronaey WA By A A i L

\-—
Min Hold

Center 30 MHz
#Res BW 100 Hz #VBW 100 Hz Sweep FFT

Occupied Bandwidth Total Power 50.5 dBm
1.698 kHz

Transmit Freq Error 62 Hz OBW Power 99.00 %

x dB Bandwidth 1.788 kHz x dB -26.00 dB

STATUS

Plot Occupied Bandwidth for Low Power - AME/ 72
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dBM  Occupied BW: A1A Mode (CW) , Fc=1.6MHz
70

60 Y

50

40

30

20

10

MAX POWER@1.6MHz
Centre: 1.6009 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
25/11/2015 18:03:47 Atten: 10 dB HP8593E

Mkr| Trace X-Axis Value Notes
1V | Trace A 1.6010 MHz 59.51 dBm

Plot Occupied Bandwidth for Maximum Power - CW/ 73

dBm  Occupied BW: A1A Mode (CW) , Fc=2.648MHz
70

1

60 y

50

40

30

20

10

0

-10

MAX POWER @2.648MHz
Centre: 2.6489 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
25/11/2015 18:11:59 Atten: 10 dB HP8593E

Mkr| Trace X-Axis Value Notes
1V | Trace A 2.6489 MHz 59.68 dBm

Plot Occupied Bandwidth for Maximum Power - CW/ 74
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dBm Occupied BW: A1A Mode (CW) , Fc=4MHz
70
1
60 y
50
40
30
20
10
0
-10
-20
-30
MAX POWER @4MHz
Centre: 4.0009 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
25/05/2015 07:38:55 Atten: 10 dB HP8593E
Mkr | Trace X-Axis Value Notes
1V | Trace A 4.0009 MHz 59.66 dBm
Plot Occupied Bandwidth for Maximum Power - CW/ 75
dBm Occupied BW: A1A Mode (CW) , Fc=4.645MHz
70
1
60 Y
50
40
30
20
10
0
-10
-20
-30
MAX POWER @4.645MHz
Centre: 4.6459 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
25/11/2015 18:18:10 Atten: 10 dB HP8593E
Mkr | Trace X-Axis Value Notes
1Y | Trace A 4.6459 MHz 59.55 dBm

Plot Occupied Bandwidth for Maximum Power - CW/ 76
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dBm Occupied BW: A1A Mode (CW) , Fc=5.310MHz

70

RCK-1000 Test Report Rev. B

60

50

40

1

30
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10

0

-10

MAX POWER@5.310MHz

Centre: 5.3109 MHz
Res BW: 100 Hz
25/11/2015 18:22:08

Vid BW: 100 Hz
Atten: 10 dB

Span: 30.0000 kHz
Sweep: 9.00 s
HP8593E

Mkr

Trace

X-Axis

Value

Notes

1y

Trace A

5.3110 MHz

59.60 dBm

Plot Occupied Bandwidth for Maximum Power - CW/ 77

dBm  Occupied BW: ALA Mode (CW) , Fc=6MHz
70

1

60 Y

50

40

30

20

10

0

-10

-20

MAX POWER @6MHz

Centre: 6.0009 MHz
Res BW: 100 Hz
25/05/2015 07:42:29

Vid BW: 100 Hz
Atten: 10 dB

Span: 30.0000 kHz
Sweep: 9.00 s
HP8593E

Mkr

Trace

X-Axis

Value

Notes

1y

Trace A

6.0009 MHz

59.55 dBm

Plot Occupied Bandwidth for Maximum Power - CW/ 78
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dBm Occupied BW: A1A Mode (CW) , Fc=8.015MHz

RCK-1000 Test Report Rev. B

70
1
60 y
50
40
30
20
10
0
-10
-20
-30
MAX POWER @8.015MHz
Centre: 8.0159 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
25/11/2015 18:25:43 Atten: 10 dB HP8593E
Mkr | Trace X-Axis Value Notes
1Y | Trace A 8.0160 MHz 59.72 dBm
Plot Occupied Bandwidth for Maximum Power - CW/ 79
dBm  occupied BW: ALA Mode (CW) , Fc=8.5MHz
70
1
60 y
50
40
30
20
10
0
-10
-20
-30
MAX POWER @8.5MHz
Centre: 8.5009 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
25/05/2015 07:45:22 Atten: 10 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 8.5009 MHz 59.80 dBm

Plot Occupied Bandwidth for Maximum Power - CW/ 80
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dBm Occupied BW: A1A Mode (CW) , Fc=12MHz
70
1
60
50
40
30
20
10
0
-10
-20
-30
MAX POWER@12MHz
Centre: 12.0009 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
25/05/2015 07:48:14 Atten: 10 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 12.0009 MHz 59.73 dBm
Plot Occupied Bandwidth for Maximum Power - CW/ 81
dBm  Occupied BW: ALA Mode (CW) , Fc=17MHz
70
1
60 y
50
40
30
20
10
0
-10
-20
-30
MAX POWER@17MHz
Centre: 17.0009 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
25/05/2015 07:51:58 Atten: 10 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 17.0009 MHz 59.67 dBm

Plot Occupied Bandwidth for Maximum Power - CW/ 82
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dBm Occupied BW: A1A Mode (CW) , Fc=29MHz

RCK-1000 Test Report Rev. B

70
1
60 I
50
40
30
20
10
0
-10
-20
-30
MAX POWER @29MHz
Centre: 29.0009 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
29/05/2015 00:51:55 Atten: 10 dB HP8593E
Mkr | Trace X-Axis Value Notes
1Y | Trace A 29.0008 MHz 59.70 dBm
Plot Occupied Bandwidth for Maximum Power - CW/ 83
dBm  occupied BW: ALA Mode (CW) , Fc=30MHz
70
1
60 V
50
40
30
20
10
0
-10
-20
-30
MAX POWER @30MHz
Centre: 30.0009 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
25/11/2015 18:29:28 Atten: 10 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 30.0010 MHz 59.45 dBm

Plot Occupied Bandwidth for Maximum Power - CW/ 84
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dBm  Occupied BW: A1A Mode (CW) , Fc=1.6MHz
70
1
60 Y
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40
30
20
10
0
-10
-20
-30
HIGH POWER@1.6MHz
Centre: 1.6009 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
26/11/2015 11:40:12 Atten: 10 dB HP8593E
Mkr| Trace X-Axis Value Notes
1Y | Trace A 1.6011 MHz 58.75 dBm
Plot Occupied Bandwidth for High Power - CW/ 85
dBm  Occupied BW: ALA Mode (CW) , Fc24MHz
60 -
50
40
30
20
10
0
-10
-20
-30
-40
HIGH POWER@4MHz
Centre: 4.0009 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
25/05/2015 09:39:00 Atten: 10 dB HP8593E
Mkr| Trace X-Axis Value Notes
1Y | Trace A 4.0009 MHz 58.92 dBm

Plot Occupied Bandwidth for High Power - CW/ 86
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dBm Occupied BW: A1A Mode (CW) , Fc26MHz
Vi

60

RCK-1000 Test Report Rev. B

50
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10

0

-10

HIGH POWER@6MHz

Centre: 6.0009 MHz
Res BW: 100 Hz
25/05/2015 09:41:13

Vid BW: 100 Hz

Atten: 10 dB

Span: 30.0000 kHz
Sweep: 9.00 s
HP8593E

Mkr| Trace X-Axis

Value

Notes

1Y | Trace A 6.0009 MHz

58.78 dBm

Plot Occupied Bandwidth for High Power - CW/ 87

dBm  Occupied BW: ALA Mode (CW) , Fc£78.5MHz
\

60

50

40

30

20

10

HIGH POWER@8.5MHz

Centre: 8.5009 MHz
Res BW: 100 Hz
25/05/2015 09:42:40

Vid BW: 100 Hz

Atten: 10 dB

Span: 30.0000 kHz
Sweep: 9.00 s
HP8593E

Mkr

Trace

X-Axis

Value

Notes

7

Trace A

8.5009 MHz

58.96 dBm

Plot Occupied Bandwidth for High Power - CW/ 88
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dBm  occupied BW: ALA Mode (CW) , Fc212MHz
60 —
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10
0
-10
-20
-30
-40
HIGH POWER@12MHz
Centre: 12.0009 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
25/05/2015 09:44:31 Atten: 10 dB HP8593E
Mkr| Trace X-Axis Value Notes
1Y | Trace A 12.0009 MHz 59.04 dBm
Plot Occupied Bandwidth for High Power - CW/ 89
dBm  Occupied BW: ALA Mode (CW) , Fc217MHz
60 -~
50
40
30
20
10
0
-10
-20
-30
-40
HIGH POWER@17MHz
Centre: 17.0009 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
25/05/2015 09:45:45 Atten: 10 dB HP8593E
Mkr| Trace X-Axis Value Notes
1Y | Trace A 17.0009 MHz 58.88 dBm

Plot Occupied Bandwidth for High Power - CW/ 90
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dBm
60

Occupied BW: A1A Mode (CW) , Fc£29MHz
Vi

RCK-1000 Test Report Rev. B

50
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10

0

-10

HIGH POWER@29MHz

Centre: 29.0009 MHz
Res BW: 100 Hz
29/05/2015 00:55:13

Vid BW: 100 Hz
Atten: 10 dB

Span: 30.0000 kHz
Sweep: 9.00 s
HP8593E

Mkr

Trace

X-Axis

Value

Notes

1y

Trace A

29.0008 MHz

58.88 dBm

Plot Occupied Bandwidth for High Power - CW/ 91

dBm
70

Occupied BW: A1A Mode (CW) , Fc=30MHz

60 V

50

40

30

20

10

0

-10

HIGH POWER@30MHz
Centre: 30.0009 MHz

Span: 30.0000 kHz

Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
26/11/2015 11:46:42 Atten: 10 dB HP8593E
Mkr | Trace X-Axis Value Notes
1Y | Trace A 30.0011 MHz 58.84 dBm

Plot Occupied Bandwidth for High Power - CW/ 92
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dBM  Occupied BW: A1A Mode (CW) , Fc=1.6MHz
60 7
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-30
-40
MED POWER@1.6MHz
Centre: 1.6009 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
26/11/2015 11:43:23 Atten: 10 dB HP8593E
Mkr | Trace X-Axis Value Notes
1V | Trace A 1.6010 MHz 56.59 dBm
Plot Occupied Bandwidth for Medium Power - CW/ 93
dBm  occupied BW: ALA Mode (CW) , Fcs4MHz
60 i
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10
0
-10
-20
-30
-40
MED POWER@4MHz
Centre: 4.0009 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
25/05/2015 11:42:20 Atten: 10 dB HP8593E
Mkr | Trace X-Axis Value Notes
1Y | Trace A 4.0009 MHz 56.96 dBm

Plot Occupied Bandwidth for Medium Power - CW/ 94
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dBm Occupied BW: A1A Mode (CW) , Fc56MHz

60

RCK-1000 Test Report Rev. B

50
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-10

MED POWER@6MHz

Centre: 6.0009 MHz

Span: 30.0000 kHz

Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
25/05/2015 11:43:51 Atten: 10 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 6.0009 MHz 56.70 dBm
Plot Occupied Bandwidth for Medium Power - CW/ 95
dBM  Occupied BW: ALA Mode (CW) , Fc38.5MHz
60 i
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10
0
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-20
-30
-40
MED POWER @8.5MHz
Centre: 8.5009 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
25/05/2015 11:45:52 Atten: 10 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 8.5009 MHz 57.15 dBm

Plot Occupied Bandwidth for Medium Power - CW/ 96
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dBm  occupied BW: ALA Mode (CW) , Fc512MHz
60 i
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10
0
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-20
-30
-40
MED POWER@12MHz
Centre: 12.0009 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
25/05/2015 11:47:09 Atten: 10 dB HP8593E
Mkr| Trace X-Axis Value Notes
1Y | Trace A 12.0009 MHz 56.63 dBm
Plot Occupied Bandwidth for Medium Power - CW/ 97
dBm  occupied BW: A1A Mode (CW) , Fc317MHz
60 i
50
40
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10
0
-10
-20
-30
-40
MED POWER@17MHz
Centre: 17.0009 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
25/05/2015 11:48:24 Atten: 10 dB HP8593E
Mkr | Trace X-Axis Value Notes
1V | Trace A 17.0009 MHz 57.11 dBm

Plot Occupied Bandwidth for Medium Power - CW/ 98
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dBm
60

Occupied BW: A1A Mode (CW) , Fc529MHz

RCK-1000 Test Report Rev. B

50
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0

-10

MED POWER@29MHz

Centre: 29.0008 MHz
Res BW: 100 Hz
29/05/2015 01:00:17

Vid BW: 100 Hz
Atten: 10 dB

Span: 30.0000 kHz
Sweep: 9.00 s
HP8593E

Mkr

Trace

X-Axis

Value

Notes

1y

Trace A

29.0008 MHz

56.64 dBm

dBm

Plot Occupied Bandwidth for Medium Power - CW/ 99

Occupied BW: A1A Mode (CW) , Fc=30MHz

70
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20

10

MED POWER @30MHz

Centre: 30.0009 MHz

Span: 30.0000 kHz

Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
26/11/2015 11:53:20 Atten: 10 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 30.0010 MHz 56.65 dBm

Plot Occupied Bandwidth for Medium Power - CW/ 100
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dBm
60

Occupied BW: A1A Mode (CW) , Fc=1.6MHz
1

RCK-1000 Test Report Rev. B
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-10

LOW POWER@1.6MHz

Centre: 1.6009 MHz
Res BW: 100 Hz
26/11/2015 11:44:34

Vid BW: 100 Hz
Atten: 10 dB

Span: 30.0000 kHz
Sweep: 9.00 s
HP8593E

Mkr

Trace

X-Axis

Value

Notes

1y

Trace A

1.6010 MHz

54.28 dBm

dBm

Plot Occupied Bandwidth for Low Power - CW/ 101

Occupied BW: A1A Mode (CW) , Fc=4MHz
1

60
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Vi

20

10

LOW POWER@4MHz

Centre: 4.0009 MHz

Span: 30.0000 kHz

Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
25/05/2015 12:54:16 Atten: 10 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 4.0009 MHz 54.23 dBm

Plot Occupied Bandwidth for Low Power - CW/ 102
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dBm Occupied BW: A1A Mode (CW) , Fc=6MHz
1

60

RCK-1000 Test Report Rev. B
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-10

LOW POWER@6MHz

Centre: 6.0009 MHz

Span: 30.0000 kHz

Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
25/05/2015 12:55:40 Atten: 10 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 6.0009 MHz 53.72 dBm
Plot Occupied Bandwidth for Low Power - CW/ 103
dBm  Occupied BW: ALA Mode (CW) , Fc=8.5MHz
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-40
LOW POWER@8.5MHz
Centre: 8.5009 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
25/05/2015 12:56:55 Atten: 10 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 8.5009 MHz 54.72 dBm

Plot Occupied Bandwidth for Low Power - CW/ 104
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dBm Occupied BW: A1A Mode (CW) , Fc:112MHz
60
i
50
40
30
20
10
0
-10
-20
-30
-40
LOW POWER@12MHz
Centre: 12.0009 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
25/05/2015 12:58:17 Atten: 10 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 12.0009 MHz 54.60 dBm
Plot Occupied Bandwidth for Low Power - CW/ 105
dBM  Occupied BW: A1A Mode (CW) , Fc=17MHz
60 !
Vi
50
40
30
20
10
0
-10
-20
-30
-40
LOW POWER@17MHz
Centre: 17.0009 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
25/05/2015 13:00:53 Atten: 10 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 17.0009 MHz 54.40 dBm

Plot Occupied Bandwidth for Low Power - CW/ 106

121/225

EMC/20020FC13085 05.06.2013




Elbit Systems

Land and C'I - Tadiran

dBm
60

Occupied BW: A1A Mode (C

W) , Fo=29MHz

RCK-1000 Test Report Rev. B

50

40
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Y
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-10

LOW POWER@29MHz

Centre: 29.0008 MHz
Res BW: 100 Hz
29/05/2015 01:02:04

Vid BW: 100 Hz
Atten: 10 dB

Span: 30.0000 kHz
Sweep: 9.00 s
HP8593E

Mkr

Trace

X-Axis

Value

Notes

1y

Trace A

29.0008 MHz

54.51 dBm

Plot Occupied Bandwidth for Low Power - CW/ 107

dBm

Occupied BW: A1A Mode (CW) , Fc=§0MHz
60

\

50
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LOW POWER@30MHz
Centre: 30.0009 MHz

Span: 30.0000 kHz

Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
26/11/2015 11:54:59 Atten: 10 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 30.0011 MHz 54.57 dBm

Plot Occupied Bandwidth for Low Power - CW/ 108

122/225

EMC/20020FC13085 05.06.2013
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dBm Occupied BW: Two Tones SSB Mode (1800Hz & 400Hz) , Fc=1.6MHz
70

60
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10

MAX POWER@1.6MHz
Centre: 1.6012 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
25/11/2015 15:54:40 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for Maximum Power - SSB/ 109

Agslont Spectrum Analyzer - Occupled fIW

B AL AF C EiNT HA 07:29:33 PMMar 22 2016
Ref Offset 90.10 dB Center Freq: 1601200 MHz Radio Std: None
Gl Trig: Free Run Avg|Hold>10/10
HEGaln:l ow #Axen: 10 dB Radio Device: BTS

Ref Offset 90.1 dB
VRef 60.10 dBm

A | J /
fu‘.(,v. it AL WY s

#Res BW 100 Hz #VBW 100 Hz Sweep FFT

Occupied Bandwidth Total Power 55.1 dBm
1.606 kHz

Transmit Freq Error -89 Hz OBW Power 99.00 %

x dB Bandwidth 2.970 kHz x dB -26.00 dB

sTATES t AC coupled: Accy unspec'd < 10MHz

Plot Occupied Bandwidth for Maximum Power - SSB/ 110

123/225 EMC/20020FC13085 05.06.2013
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dBm Occupied BW: Two Tones SSB Mode (1800Hz & 400Hz) ,
70 Fr=2648MHz

60
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0

MAX POWER @2.648MHz
Centre: 2.6492 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
25/11/2015 16:00:44 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for Maximum Power - SSB/ 111

Agilent Spectrum Analyzer - Occupied BW

N FL 07,2551 PM M 22 2016

Center Freq 2.649200 MHz Center Freq: 2.649200 MHz ‘ Radlo Std: None Trace/Detector

= Trig: Free Run Avg|Hold> 1010
AEGain:L ow SAtten: 10 dB Radio Device:BTS

Ref Offset 90.1 dB
Ref 60.10 dBm

1

y A 7
{lamay W W 1

(A U (A
[Center 2.649 MHz I ' ~ Span 30 kHz
#Res BW 100 Hz #FVBW 100 Hz Sweep FFT

Occupied Bandwidth Total Power 55.5 dBm

1.604 kHz

Transmit Freq Error -100 Hz OBW Power 99.00 %
x dB Bandwidth 1.695 kHz x dB -26.00 dB

STATUS : ;'\C()up \(‘Ly unspec'd < 10MHz

Plot Occupied Bandwidth for Maximum Power - SSB/ 112

124/225 EMC/20020FC13085 05.06.2013
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dBm Occupied BW: Two Tones SSB Mode (1800Hz & 400H2) , Fc=4MHz
70

60

50

40

30

20

10

0

-10

MAX POWER @4MHz
Centre: 4.0012 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
20/05/2015 14:11:52 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for Maximum Power - SSB/ 113

Agilent Spectrum Analyzer - Occupied BW

| H 063930 PM M 22 2016
Center Freq: 4.001200 MHz2 Radio Std: None TracelDetector
) Trig: Free Run Avg|Hold> 1010
AEGain:L ow SAtten: 10 dB Radio Device: BTS

Ref Offset 89.7 dB
Ref 59.70 dBm

Center 4.001 MHz s ‘ Span 30 kHz
#Res BW 100 Hz #VBW 100 Hz Sweep FFT

Occupied Bandwidth Total Power 55.6 dBm
1.602 kHz

Transmit Freq Error -101 Hz OBW Power 99.00 %
x dB Bandwidth 1.695 kHz x dB -26.00 dB

STATUS ! AC coupled: Accy unspec'd < 10MHz

Plot Occupied Bandwidth for Maximum Power - SSB/ 114

125/225 EMC/20020FC13085 05.06.2013
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dBm Occupied BW: Two Tones SSB Mode (1800Hz & 400Hz) ,
70 Fc=#645MHz
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MAX POWER @4.645MHz
Centre: 4.6462 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
25/11/2015 16:07:18 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for Maximum Power - SSB/ 115

Agslent Spectrum Analyzer - Occupled fIW

i AL RF § ENT A 07;37:31 PMMar 22, 2016
Ref Offset 89.70 dB Center Freq: 4 846200 MMz Radio Std: None
o Trig: Free Run Avg|Hold>10/10
HEGaln:l ow #Axen: 10 dB Radio Device: BTS
Ref Offset 89.7 dB
Ref 59.70 dBm

A NoAp
D 1] o S Y
- AL W
PPl SE e Rl

Span 30 kHz
#Res BW 100 Hz #VBW 100 Hz Sweep FFT

Occupied Bandwidth Total Power 55.8 dBm
1.605 kHz

Transmit Freq Error -100 Hz OBW Power 99.00 %

x dB Bandwidth 1.694 kHz x dB -26.00 dB

sTATES t AC coupled: Accy unspec'd < 10MHz

Plot Occupied Bandwidth for Maximum Power - SSB/ 116

126/225 EMC/20020FC13085 05.06.2013
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dBm Occupied BW: Two Tones SSB Mode (1800Hz & 400Hz) ,
70 Ft=5310MHZ
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MAX POWER @5.310MHz
Centre: 5.3112 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
25/11/2015 16:11:35 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for Maximum Power - SSB/ 117

Agilont Spectrum Analyzer - Occupled fIW
T RF 50 ¢ £.NT 1A 072927 PMiMar 22, 2016
Center Freq 5.311200 MHz Center Freq: §.311200 MMz Radio Std: None

i Trig: Free Run Avg|Hold>10/10

HEGaln:l ow o #Aen: 10 dB Radio Device: BTS
Ref Offset 89.7 dB
Ref 59.70 dBm

Center 5.311 MHz N Span 30 kHz
#Res BW 100 Hz #VBW 100 Hz Sweep FFT

Occupied Bandwidth Total Power 55.9 dBm
1.603 kHz

Transmit Freq Error -101 Hz OBW Power 99.00 %

x dB Bandwidth 1.694 kHz x dB -26.00 dB

sTATES t AC coupled: Accy unspec'd < 10MHz

Plot Occupied Bandwidth for Maximum Power - SSB/ 118

127/225 EMC/20020FC13085 05.06.2013
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dBm Occupied BW: Two Tones SSB Mode (1800Hz & 400H2) , Fc=6MHz
70
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-10

MAX POWER@6MHz
Centre: 6.0012 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
20/05/2015 14:38:32 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for Maximum Power - SSB/ 119

Agilent Spectrum Analyzer - Occupied BW
N RL g } ] ] 064133 PM M 22 2016
Center Freq 6.001200 MHz Center Freq:6.001200 MHz2 Radio Std: None
) Trig: Free Run Avg|Hold> 1010
AEGain:L ow SAtten: 10 dB Radio Device:BTS

Trace/Detector

Ref Offset 89.7 dB
Ref 50.70 dBm

L
|

\ J | L) e
f\‘__/.., T e A B Wy

[Center 6.001 MHz e ' Span 30 kHz
#Res BW 100 Hz #VBW 100 Hz A f—

Occupied Bandwidth Total Power 56.0 dBm

1.606 kHz

Transmit Freq Error -101 Hz OBW Power 99.00 %
x dB Bandwidth 1.695 kHz x dB -26.00 dB

Starus ! AC coupled: Accy unspec'd < 1TO0MHz2

Plot Occupied Bandwidth for Maximum Power - SSB/ 120

128/225 EMC/20020FC13085 05.06.2013
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dBm Occupied BW: Two Tones SSB Mode (1800Hz & 400Hz) ,
70 Frc=8015MHz
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MAX POWER @8.015MHz
Centre: 8.0162 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
25/11/2015 16:25:38 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for Maximum Power - SSB/ 121

Agslent Spectrum Analyzer - Occupled fIW
TEe R =0 & ENT A 07: 30049 PMiMar 22, 2016
Ref Value 59.70 dBm Center Freq: 8.016200 MMz Radio Std: None
Gl Trig: Free Run Avg|Hold>10/10
HFGaln:l ow #Axen: 10 dB Radio Device: BTS

Ref Offset 89.7 dB
VRef 59.70 dBm

A

\ | | Al
| | 1 [EL Y LN e/ ¥
A | | Allanad $LAT MmN =
(g bt VAR -

Center 8.016 MHz N Span 30 kHz
#Res BW 100 Hz #VBW 100 Hz Sweep FFT

Occupied Bandwidth Total Power 56.5 dBm
1.606 kHz

Transmit Freq Error -101 Hz OBW Power 99.00 %

x dB Bandwidth 1.694 kHz x dB -26.00 dB

sTATES t AC coupled: Accy unspec'd < 10MHz

Plot Occupied Bandwidth for Maximum Power - SSB/ 122

129/225 EMC/20020FC13085 05.06.2013
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dBm Occupied BW: Two Tones SSB Mode (1800Hz & 400H2) , Fc=8.5MHz
70
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0_

-10

MAX POWER @8.5MHz
Centre: 8.5012 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
20/05/2015 14:42:23 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for Maximum Power - SSB/ 123

Agilent Spectrum Analyzer - Occupied BW
N Rl g ! H 064250 PM M 22, 2016
Center Freq 8.501200 MHz Center Freq: 8.501200 MHz2 Radio Std: None
) Trig: Free Run Avg|Hold> 1010
AEGain:L ow SAtten: 10 dB Radio Device: BTS

Trace/Detector

Ref Offset 89.7 dB
Ref 50.70 dBm

A
' RP j P
o T \vv il W wy

/Lo Awrd W

[Center 8.501 MHz e ' Span 30 kHz
#Res BW 100 Hz #VBW 100 Hz Sweep FFT

Y]
Occupied Bandwidth Total Power 56.6 dBm

1.608 kHz

Transmit Freq Error -104 Hz OBW Power 99.00 %
x dB Bandwidth 1.695 kHz x dB -26.00 dB

Starus ! AC coupled: Accy unspec'd < 1TO0MHz2

Plot Occupied Bandwidth for Maximum Power - SSB/ 124

130/225 EMC/20020FC13085 05.06.2013
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dBm Occupied BW: Two Tones SSB Mode (1800Hz & 400HZ) , Fc=12MHz
70

60

50

40

30

20

10

0

-10

MAX POWER@12MHz
Centre: 12.0012 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
20/05/2015 14:46:05 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for Maximum Power - SSB/ 125

Agilent Spectrum Analyzer - Occupied BW
N Rl g ? N 064401 PM M 22 2016
Ref Offset 89.30 dB Center Freq: 12.001200 MHz Radlo Std: None Trace/Detector
) Trig: Free Run Avg|Hold> 1010
AEGain:L ow SAtten: 10 dB Radio Device:BTS

Ref Offset 89.3 dB
7Ref §9.30 dBm

pod T e i i et Ao
r/' W P Pl Wi i) BT Sed o Wy

af i
WY Iy A
) .’\‘.‘I" ™y »l Mt WAy At o

[Center 12 MHz e ' Span 30 kHz
#Res BW 100 Hz #VBW 100 Hz Sweep FFT SN

Occupied Bandwidth Total Power 56.0 dBm

1.604 kHz

Transmit Freq Error -105 Hz OBW Power 99.00 %
x dB Bandwidth 1.694 kHz x dB -26.00 dB

STATUS

Plot Occupied Bandwidth for Maximum Power - SSB/ 126

131/225 EMC/20020FC13085 05.06.2013
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dBm Occupied BW: Two Tones SSB Mode (1800Hz & 400HZ) , Fc=17MHz
70
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MAX POWER@17MHz
Centre: 17.0012 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
20/05/2015 14:50:01 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for Maximum Power - SSB/ 127

Agilent Spectrum Analyzer - Occupied BW
i FL n ! Al 064504 PM M 22 2016
Center Freq 17.001200 MHz Center Freq: 17.001200 MHz Radio Std: None
) Trig: Free Run Avg|Hold> 1010
AEGain:L ow SAtten: 10 dB Radio Device: BTS

Trace/Detector

Ref Offset 89.3 dB
7Ref §9.30 dBm

[Center 17 MHz N ' Span 30 kHz
#Res BW 100 Hz #FVBW 100 Hz Sweep FFT

—1]
Occupied Bandwidth Total Power 56.2 dBm

1.604 kHz

Transmit Freq Error -104 Hz OBW Power 99.00 %
x dB Bandwidth 1.695 kHz x dB -26.00 dB

STATUS

Plot Occupied Bandwidth for Maximum Power - SSB/ 128

132/225 EMC/20020FC13085 05.06.2013
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dBm Occupied BW: Two Tones SSB Mode (1800Hz & 400HZ) , Fc=29MHz
70
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MAX POWER @29MHz
Centre: 29.0012 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
29/05/2015 00:30:39 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for Maximum Power - SSB/ 129

Agilent Spectrum Analyzer - Occupied BW
i FL n ! Al 064600 PM M 22 2016
Center Freq 29.001200 MHz Center Freq: 29.001200 MH2 Radio Std: None
) Trig: Free Run Avg|Hold> 1010
AEGain:L ow SAtten: 10 dB Radio Device: BTS

Trace/Detector

Ref Offset 89.3 dB
7Ref §9.30 dBm

c—

]

|

|

i
i

"‘A"J ¥

] Vet | A f A
Via Vo N e >(~+J,--_,.0n'\-

[Center 29 MHz . ' Span 30 kHz
#Res BW 100 Hz #VBW 100 Hz Sweep FFT |

Occupied Bandwidth Total Power 55.6 dBm

1.608 kHz

Transmit Freq Error -108 Hz OBW Power 99.00 %
x dB Bandwidth 1.695 kHz x dB -26.00 dB

STATUS

Plot Occupied Bandwidth for Maximum Power - SSB/ 130

133/225 EMC/20020FC13085 05.06.2013
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dBm Occupied BW: Two Tones SSB Mode (1800Hz & 400Hz) , Fc=30MHz
70
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MAX POWER @30MHz
Centre: 30.0012 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
25/11/2015 16:38:36 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for Maximum Power - SSB/ 131

Agilent Spectrum Analyzer - Dccupied BW

B RL 07132:17 PM M 22 2016

Center Freq 30.001200 MHz Genter Freq: 30.001200 MHz ) Radlo Std: None Trace/Detector

[ Trig: Free Run Avg|Hold> 1010
AEGain:Low SAtten: 10 dB Radio Device:BTS

Ref Offset 89.7 dB
Ref 59.70 dBm

A

[t tratd St by L Tt ¥

]Cenier 30 MHz ) . ' épan 30 kHz
#Res BW 100 Hz #VBW 100 Hz Sweep FFT —
Occupied Bandwidth Total Power 55.9 dBm

1.610 kHz

Transmit Freq Error -109 Hz OBW Power 99.00 %
x dB Bandwidth 4.239 kHz x dB -26.00 dB

STATUS

Plot Occupied Bandwidth for Maximum Power - SSB/ 132

134/225 EMC/20020FC13085 05.06.2013
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dBm Occupied BW: Two Tones SSB Mode (1800Hz & 400Hz) , Fc=1.6MHz
60

50

40

30

20

10

HIGH POWER@1.6MHz
Centre: 1.6012 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
25/11/2015 16:41:22 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for High Power - SSB/ 133

Agilont Spectrum Analyzer - Occupled fIW
'_:' RL RF 20 ¢ EONT 1A 06:34: 11 AMMY 23 2016
Center Freq 1.601200 MHz Center Freq: 1601200 MMz Radio Std: None

T Trig:Free Run Avg|Hold>10/10

HEGaln:l ow ™ #amen: 10 dB Radio Device: BTS

Ref Offset 90.1 dB
VRef 60.10 dBm

Span 30 kHz
#Res BW 100 Hz #VBW 100 Hz Sweep FFT

Occupied Bandwidth Total Power

1.604 kHz
Transmit Freq Error -98 Hz OBW Power 99.00 %
x dB Bandwidth 2.966 kHz x dB -26.00 dB

sTATES t AC coupled: Accy unspec'd < 10MHz

Plot Occupied Bandwidth for High Power - SSB/ 134

135/225 EMC/20020FC13085 05.06.2013
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dBm Occupied BW: Two Tones SSB Mode (1800Hz & 400H2) , Fc=4MHz
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HIGH POWER@4MHz
Centre: 4.0012 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
25/05/2015 08:35:50 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for High Power - SSB/ 135

Agilent Spectrum Analyzer - Occupied BW
N Rl g ! | H 064733 PM M 22 2016
Ref Offset 89.70 dB Center Freq: 4.001200 MHz2 Radio Std: None Trace/Detector
) Trig: Free Run Avg|Hold> 1010
AEGain:L ow SAtten: 10 dB Radio Device:BTS

Ref Offset 89.7 dB
Ref 50.70 dBm

[Center 4.001 MHz e ' Span 30 kHz
#Res BW 100 Hz #VBW 100 Hz Sweep FFT

—1]
Occupied Bandwidth Total Power 54.9 dBm

1.603 kHz

Transmit Freq Error -100 Hz OBW Power 99.00 %
x dB Bandwidth 1.695 kHz x dB -26.00 dB

Starus ! AC coupled: Accy unspec'd < 1TO0MHz2

Plot Occupied Bandwidth for High Power - SSB/ 136

136/225 EMC/20020FC13085 05.06.2013
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dBm Occupied BW: Two Tones SSB Mode (1800Hz & 400H2) , Fc=6MHz
60
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HIGH POWER@6MHz
Centre: 6.0012 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
25/05/2015 08:40:27 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for High Power - SSB/ 137

Agilent Spectrum Analyzer - Occupied BW
N RL g } 1 N 064216 PM M 22, 2016
Center Freq 6.001200 MHz Center Freq:6.001200 MHz Radio Std: None Trace/Detector
) Trig: Free Run Avg|Hold> 1010
AEGain:L ow SAtten: 10 dB Radio Device:BTS

Ref Offset 89.7 dB
Ref 50.70 dBm

A
Py Y

|
P | )
I\ W S wan st sy

[Center 6.001 MHz I ' Span 30 kHz
#Res BW 100 Hz #VBW 100 Hz Sweep FFT —
Occupied Bandwidth Total Power 55.3 dBm

1.605 kHz

Transmit Freq Error -101 Hz OBW Power 99.00 %
x dB Bandwidth 1.694 kHz x dB -26.00 dB

Starus ! AC coupled: Accy unspec'd < 1TO0MHz2

Plot Occupied Bandwidth for High Power - SSB/ 138

137/225 EMC/20020FC13085 05.06.2013
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dBm Occupied BW: Two Tones SSB Mode (1800Hz & 400H2) , Fc=8.5MHz
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HIGH POWER@8.5MHz
Centre: 8.5012 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
25/05/2015 08:43:28 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for High Power - SSB/ 139

Agilent Spectrum Analyzer - Occupied BW
N Rl g ? N 0650230 PM M 22 2016
Ref Offset 89.30 dB Center Freq: 8.501200 MHz Radlo Std: None Trace/Detector
) Trig: Free Run Avg|Hold> 1010
AEGain:L ow SAtten: 10 dB Radio Device:BTS

Ref Offset 89.3 dB
7Ref §9.30 dBm

[
(! | Y WY
4 g Vinary M T AN FEY

Vi

[Center 8.501 MHz e ' Span 30 kHz
#Res BW 100 Hz #VBW 100 Hz Sweep FFT

—1]
Occupied Bandwidth Total Power 55.3 dBm

1.607 kHz

Transmit Freq Error -104 Hz OBW Power 99.00 %
x dB Bandwidth 1.694 kHz x dB -26.00 dB

Starus ! AC coupled: Accy unspec'd < 1TO0MHz2

Plot Occupied Bandwidth for High Power - SSB/ 140

138/225 EMC/20020FC13085 05.06.2013
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dBm Occupied BW: Two Tones SSB Mode (1800Hz & 400HZ) , Fc=12MHz
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HIGH POWER@12MHz
Centre: 12.0012 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
25/05/2015 08:45:58 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for High Power - SSB/ 141

Agilent Spectrum Analyzer - Occupied BW
N Rl q } N 06(51:37 PM M 22 2016
Center Freq 12.001200 MHz Center Freq: 12.001200 MHz Radio Std: None Trace/Detector
) Trig: Free Run Avg|Hold> 1010
AEGain:L ow SAtten: 10 dB Radio Device:BTS

Ref Offset 89.3 dB
7Ref §9.30 dBm

[Center 12 MHz N ' Span 30 kHz
#Res BW 100 Hz #FVBW 100 Hz Sweep FFT

—1]
Occupied Bandwidth Total Power 55.5 dBm

1.604 kHz

Transmit Freq Error -105 Hz OBW Power 99.00 %
x dB Bandwidth 1.694 kHz x dB -26.00 dB

STATUS

Plot Occupied Bandwidth for High Power - SSB/ 142

139/225 EMC/20020FC13085 05.06.2013
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dBm Occupied BW: Two Tones SSB Mode (1800Hz & 400HZ) , Fc=17MHz
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HIGH POWER@17MHz
Centre: 17.0012 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
25/05/2015 08:48:13 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for High Power - SSB/ 143

Agilent Spectrum Analyzer - Occupied BW
i Rl 3 ] N 06:52:35 PM M 22, 2016
Center Freq 17.001200 MHz Center Freq: 17.001200 MHz Radio Std: None Trace/Detector
) Trig: Free Run Avg|Hold> 1010
AEGain:L ow SAtten: 10 dB Radio Device:BTS

Ref Offset 89.3 dB
7Ref §9.30 dBm

[Center 17 MHz N ' Span 30 kHz
#Res BW 100 Hz #FVBW 100 Hz Sweep FFT

|
Occupied Bandwidth Total Power 55.4 dBm

1.603 kHz

Transmit Freq Error -104 Hz OBW Power 99.00 %
x dB Bandwidth 1.696 kHz x dB -26.00 dB

STATUS

Plot Occupied Bandwidth for High Power - SSB/ 144

140/225 EMC/20020FC13085 05.06.2013
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dBm Occupied BW: Two Tones SSB Mode (1800Hz & 400HZ) , Fc=29MHz
60
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HIGH POWER@29MHz
Centre: 29.0012 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
29/05/2015 00:35:52 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for High Power - SSB/ 145

Agilent Spectrum Analyzer - Occupied BW
N RL 7 ] N 065320 PM Mz 22, 2016
Center Freq 29.001200 MHz Center Freq: 29.001200 MH2 Radio Std: None Trace/Detector
) Trig: Free Run Avg|Hold> 1010
AEGain:L ow SAtten: 10 dB Radio Device:BTS

Ref Offset 89.3 dB
7Ref §9.30 dBm

c—

]

|

.I

i

oed Wi

W WY Vi ot ‘)’“\,, Y ',“*\u'.-‘

[Center 29 MHz . ' Span 30 kHz
#Res BW 100 Hz #VBW 100 Hz Sweep FFT —
Occupied Bandwidth Total Power 55.5 dBm

1.609 kHz

Transmit Freq Error -107 Hz OBW Power 99.00 %
x dB Bandwidth 1.696 kHz x dB -26.00 dB

STATUS

Plot Occupied Bandwidth for High Power - SSB/ 146

141/225 EMC/20020FC13085 05.06.2013
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dBm Occupied BW: Two Tones SSB Mode (1800Hz & 400Hz) , Fc=30MHz
70

60

50

40

30

20

10

0

-10

HIGH POWER@30MHz
Centre: 30.0012 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
25/11/2015 16:50:31 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for High Power - SSB/ 147

Agslent Spectrum Analyzer - Occupled fIW

iR L fiF g BT HA 06:37:53 AMMar 33, 2016
Ref Offset 89.30 dB Center Freq: 30.001200 MKz Radio Std: None
o Trig: Free Run AvglHold>10/10
HEGaln:l ow #Axen: 10 dB Radio Device: BTS

Ref Offset 89.3 dB
VRef 59.30 dBm

— Max Hold
St M Al “-«'v‘l‘ WA

. . Min Hold
Center 30 MHz Span 30 kHz

#Res BW 100 Hz #VBW 100 Hz Sweep FFT ——
Occupied Bandwidth Total Power 55.6 dBm

1.611 kHz —

Transmit Freq Error -106 Hz OBW Power 99.00 %
x dB Bandwidth 1.694 kHz x dB -26.00 dB

STATUS

Plot Occupied Bandwidth for High Power - SSB/ 148

142/225 EMC/20020FC13085 05.06.2013
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dBm Occupied BW: Two Tones SSB Mode (1800Hz & 400Hz) , Fc=1.6MHz

60
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MED POWER@1.6MHz

Centre: 1.6012 MHz

Res BW: 100 Hz Vid BW: 100 Hz
25/11/2015 16:42:48 Atten: 10 dB

Span: 30.0000 kHz
Sweep: 9.00s
HP8593E

Plot Occupied Bandwidth for Medium Power - SSB/ 149

Agslont Spectrum Analyzer - Occupled fIW
T [T, r

Center Freq 1.601200 MHz Center Freq: 1801200 MHz

06:35:12

~UIE
Radio Std: None

i Trig: Free Run Avg|Hold>10/10

SFGalnlow  MAften: 10 dB
Ref Offset 80.1 dB
Ref 60.10 dBm

| A
A lgped W Wi

| A e A
| ERISCITFWERTL VLA s

#Res BW 100 Hz #VBW 100 Hz

Occupied Bandwidth Total Power
1.604 kHz

Transmit Freq Error -98 Hz OBW Power

x dB Bandwidth 2.968 kHz x dB

1

Radio Device: BTS

Span 30 kHz
Sweep FFT

52.2 dBm

99.00 %
-26.00 dB

sTATES t AC coupled: Accy unspec'd < 10MHz

Plot Occupied Bandwidth for Medium Power - SSB/ 150

143/225

EMC/20020FC13085 05.06.2013
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dBm Occupied BW: Two Tones SSB Mode (1800Hz & 400H2) , Fc=4MHz
60

50

40
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10

MED POWER @4MHz
Centre: 4.0012 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
25/05/2015 10:37:51 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for Medium Power - SSB/ 151

Agilent Spectrum Analyzer - Occupied BW
N L g ] 1 N 065456 PM M 22, 2016
Ref Offset 89.70 dB Center Freq: 4.001200 MHz Radlo Std: None Trace/Detector
) Trig: Free Run Avg|Hold> 1010
AEGain:L ow SAtten: 10 dB Radio Device:BTS

Ref Offset 89.7 dB
Ref 50.70 dBm

\ 4 A il

| | P | ) ¢ W
:‘.“-".—‘ Wy ™ AT el

[Center 4.001 MHz e ' Span 30 kHz
#Res BW 100 Hz #VBW 100 Hz Sweep FFT

[—— =

Occupied Bandwidth Total Power 52.7 dBm
1.605 kHz

Transmit Freq Error -100 Hz OBW Power 99.00 %

x dB Bandwidth 1.695 kHz x dB -26.00 dB

Starus ! AC coupled: Accy unspec'd < 1TO0MHz2

Plot Occupied Bandwidth for Medium Power - SSB/ 152

144/225 EMC/20020FC13085 05.06.2013
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dBm Occupied BW: Two Tones SSB Mode (1800Hz & 400H2) , Fc=6MHz
60

50

40
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MED POWER @6MHz
Centre: 6.0012 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
25/05/2015 10:39:22 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for Medium Power - SSB/ 153

Agilent Spectrum Analyzer - Occupied BW
X g ] H 07:08:12 PM M 22 2016
Center Freq 6.001200 MHz Center Freq:6.001200 MHz Radlo Std: None Trace/Detector
Cod Trig: Free Run Avg|Hold> 1010
AEGain:L ow SAtten: 10 dB Radio Device:BTS

Ref Offset 89.7 dB
Ref 50.70 dBm

Center 6.001 MHz e ' Span 30 kHz
#Res BW 100 Hz #VBW 100 Hz Sweep FFT

Occupied Bandwidth Total Power 53.0dBm
1.605 kHz

Transmit Freq Error -100 Hz OBW Power 99.00 %
x dB Bandwidth 1.695 kHz x dB -26.00 dB

Starus ! AC coupled: Accy unspec'd < 1TO0MHz2

Plot Occupied Bandwidth for Medium Power - SSB/ 154

145/225 EMC/20020FC13085 05.06.2013
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dBm Occupied BW: Two Tones SSB Mode (1800Hz & 400H2) , Fc=8.5MHz
60

50

40
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MED POWER@8.5MHz
Centre: 8.5012 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
25/05/2015 10:42:43 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for Medium Power - SSB/ 155

Agilent Spectrum Analyzer - Occupied BW
i FL . ! N 07,0926 PM Mx 22, 2016
Ref Offset 89.30 dB Center Freq: 8.501200 MHz Radlo Std: None Trace/Detector
) Trig: Free Run Avg|Hold> 1010
AEGain:L ow SAtten: 10 dB Radio Device:BTS

Ref Offset 89.3 dB
7Ref §9.30 dBm

J |
Tl } ,,._..“..'v,‘ " :n" -+ s M\

[Center 8.501 MHz e ' Span 30 kHz
#Res BW 100 Hz #VBW 100 Hz Sweep FFT

—1]
Occupied Bandwidth Total Power 53.2 dBm

1.607 kHz

Transmit Freq Error -103 Hz OBW Power 99.00 %
x dB Bandwidth 1.695 kHz x dB -26.00 dB

Starus ! AC coupled: Accy unspec'd < 1TO0MHz2

Plot Occupied Bandwidth for Medium Power - SSB/ 156

146/225 EMC/20020FC13085 05.06.2013
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dBm Occupied BW: Two Tones SSB Mode (1800Hz & 400HZ) , Fc=12MHz
60

50
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MED POWER@12MHz
Centre: 12.0012 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
25/05/2015 10:44:36 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for Medium Power - SSB/ 157

Agilent Spectrum Analyzer - Occupied BW
N FL 7 N 07:10:31 PM M 22 2016
Center Freq 12.001200 MHz Center Freq: 12.001200 MH2 Radio Std: None Trace/Detector
Cod Trig: Free Run Avg|Hold> 1010
AEGain:L ow SAtten: 10 dB Radio Device: BTS

Ref Offset 89.3 dB
Ref 59.30 dBm

LA
al L Ay et NN
AP T Sy T Y

Span 30 kHz
#Res BW 100 Hz #VBW 100 Hz Sweep FFT

Occupied Bandwidth Total Power 52.8 dBm
1.602 kHz

Transmit Freq Error -105 Hz OBW Power 99.00 %
x dB Bandwidth 1.694 kHz x dB -26.00 dB

Plot Occupied Bandwidth for Medium Power - SSB/ 158

147/225 EMC/20020FC13085 05.06.2013
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dBm Occupied BW: Two Tones SSB Mode (1800Hz & 400HZ) , Fc=17MHz
60

50
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MED POWER@17MHz
Centre: 17.0012 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
25/05/2015 10:46:25 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for Medium Power - SSB/ 159

Agilent Spectrum Analyzer - Occupied BW
N FL Q N 071126 PM M 22, 2016
Center Freq 17.001200 MHz Center Freq: 17.001200 MHz Radio Std: None Trace/Detector
Cod Trig: Free Run Avg|Hold> 1010
AEGain:L ow SAtten: 10 dB Radio Device: BTS

Ref Offset 89.3 dB
Ref 59.30 dBm

\
J AN

Span 30 kHz
#Res BW 100 Hz #VBW 100 Hz Sweep FFT

Occupied Bandwidth Total Power 53.3 dBm
1.601 kHz

Transmit Freq Error -104 Hz OBW Power 99.00 %
x dB Bandwidth 1.695 kHz x dB -26.00 dB

Plot Occupied Bandwidth for Medium Power - SSB/ 160

148/225 EMC/20020FC13085 05.06.2013
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dBm Occupied BW: Two Tones SSB Mode (1800Hz & 400HZ) , Fc=29MHz
60

50

40

30

20

10

MED POWER@29MHz
Centre: 29.0012 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
29/05/2015 00:38:36 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for Medium Power - SSB/ 161

Agilent Spectrum Analyzer - Occupied BW
RL

711230 PM ME 22 2016

tenler Freq 29_00100 MH2z Center F’req: 29.001200 MHz A Radio Std: None Trace/Detector

) Trig: Free Run Avg|Hold> 1010
AEGain:L ow SAtten: 10 dB Radio Device:BTS

Ref Offset 89.3 dB
7Ref §9.30 dBm

[Center 29 MHz . ' Span 30 kHz
#Res BW 100 Hz #VBW 100 Hz Sweep FFT —
Occupied Bandwidth Total Power 53.2 dBm

1.604 kHz

Transmit Freq Error -108 Hz OBW Power 99.00 %
x dB Bandwidth 1.695 kHz x dB -26.00 dB

STATUS

Plot Occupied Bandwidth for Medium Power - SSB/ 162

149/225 EMC/20020FC13085 05.06.2013
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dBm Occupied BW: Two Tones SSB Mode (1800Hz & 400Hz) , Fc=30MHz

60
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10

MED POWER @30MHz

Centre: 30.0012 MHz
Res BW: 100 Hz Vid BW: 100 Hz
25/11/2015 16:53:13 Atten: 10 dB

Span: 30.0000 kHz
Sweep: 9.00s
HP8593E

Plot Occupied Bandwidth for Medium Power - SSB/ 163

Agslent Spectrum Analyzer - Occupled fIW

i) RL RF g F T
Ref Offset 89.30 dB Center Freq: 30.001200 MHz

06:38:37 AMMY 23, 2016

Radio Std: None

i Trig: Free Run AvglHold>10/10

SFGalnlow  MAften: 10 dB
Ref Offset 89.3 dB
Ref 59.30 dBm

NV L) | | "
" | B siv.a
) | .-\r.,," WA ey AR v
v

Center 30 MHz
#Res BW 100 Hz #VBW 100 Hz

Occupied Bandwidth Total Power
1.604 kHz

Transmit Freq Error =105 Hz OBW Power

x dB Bandwidth 1.694 kHz x dB

Radio Device: BTS

0 Max Hold
W T

Min Hold
Span 30 kHz

SweeD T .
53.2 dBm
Auto

99.00 %
-26.00 dB

BTATUS

150/225

Plot Occupied Bandwidth for Medium Power - SSB/ 164
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dBm Occupied BW: Two Tones SSB Mode (1800Hz & 400Hz) , Fc=1.6MHz
60

50
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LOW POWER@1.6MHz
Centre: 1.6012 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
25/11/2015 16:45:14 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for Low Power - SSB/ 165

Agilont Spectrum Analyzer - Occupled fIW
T T %0 FLINT 1A 06:35:03 AM Mar 23, 201
Center Freq 1.601200 MHz Center Freq: 1601200 MMz Radio Std: None

i Trig: Free Run Avg|Hold>10/10

HEGaln:l ow o #Aen: 10 dB Radio Device: BTS
Ref Offset 90.1 dB
Ref 60.10 dBm

iu‘;(-.‘,w-w'-,lu»«r/ WYL L B 4

Span 30 kHz
#Res BW 100 Hz #VBW 100 Hz Sweep FFT

Occupied Bandwidth Total Power 49.9 dBm
1.608 kHz

Transmit Freq Error -96 Hz OBW Power 99.00 %

x dB Bandwidth 2.977 kHz x dB -26.00 dB

sTATES t AC coupled: Accy unspec'd < 10MHz

Plot Occupied Bandwidth for Low Power - SSB/ 166

151/225 EMC/20020FC13085 05.06.2013
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dBm Occupied BW: Two Tones SSB Mode (1800Hz & 400H2) , Fc=4MHz
60

50

40
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10

LOW POWER@4MHz
Centre: 4.0012 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
25/05/2015 12:38:00 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for Low Power - SSB/ 167

Agilent Spectrum Analyzer - Occupied BW
J RL . } ] N 07:13:99 PM Me 22 2016

Ref Offset 89.70 dB Center Freq: 4.001200 MH2 Radio Std: None Trace/Detector
) Trig: Free Run Avg|Hold> 1010
SAtten: 10 dB

AEGain:Low Radio Device:BTS

Ref Offset 89.7 dB
Ref 50.70 dBm

Average
[E——
) Max Hold
[ttt o ond AV [
u— - , Wl | To— Min Hold
]Center 4.001 MHz Span 30 kHz
#Res BW 100 Hz #VBW 100 Hz Sweep FFT —

Occupied Bandwidth Total Power 50.1 dBm
1.605 kHz

Transmit Freq Error -100 Hz OBW Power 99.00 %

x dB Bandwidth 1.694 kHz x dB -26.00 dB

Starus ! AC coupled: Accy unspec'd < 1TO0MHz2

Plot Occupied Bandwidth for Low Power - SSB/ 168

152/225 EMC/20020FC13085 05.06.2013
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dBm Occupied BW: Two Tones SSB Mode (1800Hz & 400H2) , Fc=6MHz
60

50

40
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10

LOW POWER@6MHz
Centre: 6.0012 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
25/05/2015 12:40:31 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for Low Power - SSB/ 169

Agilent Spectrum Analyzer - Occupied BW
X g ] H 07:1501 PM M 22 2016
Center Freq 6.001200 MHz Center Freq:6.001200 MHz2 Radio Std: None Trace/Detector
Cod Trig: Free Run Avg|Hold> 1010
AEGain:L ow SAtten: 10 dB Radio Device: BTS

Ref Offset 89.7 dB
Ref 50.70 dBm

i ‘L,".j p

v

| | A o
oSttt e AN Y
\J ey

¥ i g,/ "y'\’.‘\‘\"_‘

A | Y 3
eV 10 "
A1t » = ‘.‘ — LRl ) I \'4. 4
PV v e s Y

Center 6.001 MHz e ' Span 30 kHz
#Res BW 100 Hz #VBW 100 Hz Sweep FFT

Occupied Bandwidth Total Power 50.1 dBm

1.605 kHz

Transmit Freq Error -101 Hz OBW Power 99.00 %
x dB Bandwidth 1.694 kHz x dB -26.00 dB

Starus ! AC coupled: Accy unspec'd < 1TO0MHz2

Plot Occupied Bandwidth for Low Power - SSB/ 170
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dBm Occupied BW: Two Tones SSB Mode (1800Hz & 400H2) , Fc=8.5MHz
60

50
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LOW POWER@8.5MHz
Centre: 8.5012 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
25/05/2015 12:42:06 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for Low Power - SSB/ 171

Agilent Spectrum Analyzer - Occupied BW
N RL ; ] N 07:16:07 PM M 22 2016

Ref Offset 89.30 dB Center Freq: 8.501200 MHz2 Radio Std: None Trace/Detector
) Trig: Free Run Avg|Hold> 1010
SAtten: 10 dB

AEGain:Low Radio Device:BTS

Ref Offset 89.3 dB
7Ref §9.30 dBm

Average

f——

B Max Hold

b — : T Min Hold
]Center 8.501 MHz Span 30 kHz

#Res BW 100 Hz #VBW 100 Hz Sweep FFT —

Occupied Bandwidth Total Power 50.8 dBm
1.606 kHz

Transmit Freq Error -104 Hz OBW Power 99.00 %

x dB Bandwidth 1.694 kHz x dB -26.00 dB

Starus ! AC coupled: Accy unspec'd < 1TO0MHz2

Plot Occupied Bandwidth for Low Power - SSB/ 172

154/225 EMC/20020FC13085 05.06.2013
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dBm Occupied BW: Two Tones SSB Mode (1800Hz & 400HZ) , Fc=12MHz
60
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LOW POWER@12MHz
Centre: 12.0012 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
25/05/2015 12:43:36 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for Low Power - SSB/ 173

Agilent Spectrum Analyzer - Occupied BW
RL

07:17:13 PM M 22 2016

tenler Freq 12_00100 MH2z Center F’req: 12.001200 MHz A Radio Std: None Trace/Detector

) Trig: Free Run Avg|Hold> 1010
AEGain:L ow SAtten: 10 dB Radio Device:BTS

Ref Offset 89.3 dB
7Ref §9.30 dBm

il
f | b LI Aa
AR e

[Center 12 MHz I ' Span 30 kHz
#Res BW 100 Hz #VBW 100 Hz Sweep FFT —
Occupied Bandwidth Total Power 50.7 dBm

1.601 kHz

Transmit Freq Error -105 Hz OBW Power 99.00 %
x dB Bandwidth 1.694 kHz x dB -26.00 dB

STATUS

Plot Occupied Bandwidth for Low Power - SSB/ 174
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dBm Occupied BW: Two Tones SSB Mode (1800Hz & 400HZ) , Fc=17MHz
60
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LOW POWER@17MHz
Centre: 17.0012 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
25/05/2015 12:45:34 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for Low Power - SSB/ 175

Agilent Spectrum Analyzer - Occupied BW
N FL q N 07:10.04 PM M 22 2016
Center Freq 17.001200 MHz Center Freq: 17.001200 MHz Radio Std: None
Cod Trig: Free Run Avg|Hold> 1010
AEGain:L ow SAtten: 10 dB Radio Device:BTS

Trace/Detector

Ref Offset 89.3 dB
Ref 59.30 dBm

\|

Y AT WA
oo

#Res BW 100 Hz #VBW 100 Hz Sweep FFT

Occupied Bandwidth Total Power 50.6 dBm
1.601 kHz

Transmit Freq Error -104 Hz OBW Power 99.00 %

x dB Bandwidth 1.695 kHz x dB -26.00 dB

Plot Occupied Bandwidth for Low Power - SSB/ 176

156/225 EMC/20020FC13085 05.06.2013
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dBm Occupied BW: Two Tones SSB Mode (1800Hz & 400HZ) , Fc=29MHz
60

50
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10

LOW POWER@29MHz
Centre: 29.0012 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
29/05/2015 00:44:21 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for Low Power - SSB/ 177

Agilent Spectrum Analyzer - Occupied BW
RL

07:12:17 PM M 22 2016

tenler Freq 29_00100 MH2z Center F’req: 29.001200 MHz A Radio Std: None Trace/Detector

) Trig: Free Run Avg|Hold> 1010
AEGain:L ow SAtten: 10 dB Radio Device:BTS

Ref Offset 89.3 dB
7Ref §9.30 dBm

Al
oA J o W Ly ¥ Sped wid
r"(_,,'v_p VW oAy

[Center 29 MHz . ' Span 30 kHz

#Res BW 100 Hz #VBW 100 Hz Sweep FFT —

Occupied Bandwidth Total Power 51.0 dBm
1.602 kHz

Transmit Freq Error -108 Hz OBW Power 99.00 %

x dB Bandwidth 1.694 kHz x dB -26.00 dB

STATUS

Plot Occupied Bandwidth for Low Power - SSB/ 178
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dBm Occupied BW: Two Tones SSB Mode (1800Hz & 400Hz) , Fc=30MHz
60

50

40
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10

LOW POWER @30MHz
Centre: 30.0012 MHz Span: 30.0000 kHz
Res BW: 100 Hz Vid BW: 100 Hz Sweep: 9.00 s
25/11/2015 16:56:03 Atten: 10 dB HP8593E

Plot Occupied Bandwidth for Low Power - SSB/ 179

Agslent Spectrum Analyzer - Occupled fIW

) R 06:39:20 AMIMY 23, 2016

ARef Offset .30 d Center Frc;;: 30.001200 Mz ‘ Radio Std: None

o Trig: Free Run AvglHold>10/10
HEGaln:l ow #Axen: 10 dB Radio Device: BTS

Ref Offset 89.3 dB
VRef 59.30 dBm

Max Hold

Min Hold
Center 30 MHz

#Res BW 100 Hz #VBW 100 Hz Sweep FFT

Occupied Bandwidth Total Power 50.9 dBm
1.603 kHz

Transmit Freq Error -106 Hz OBW Power 99.00 %

x dB Bandwidth 1.694 kHz x dB -26.00 dB

STATUS

Plot Occupied Bandwidth for Low Power - SSB/ 180
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8. SPURIOUS EMISSIONS AT ANTENNA TERMINALS

E.UT RCK-1000

SIN: 001

Standard FCC CFR 47, Part 87.139 (c) (3), §2.1051
8.1. Test Results Summary & Conclusions

The E.U.T was found to be in compliance with the Spurious Emissions at Antenna

Terminals Test — FCC CFR 47, Part 87.139 (c) (3), (refers also to §2.1051)

Limit is 60dBc according to FCC CFR 47, Part 87.139 (c) (3)
8.2. Test Instrumentation and Equipment

Table 9: Test Instrumentation and Equipment
Item Model Manufacturer Next Date Calibration

Spectrum Analyzer 8593E HP 16.08.2016
Multifunction Synthesizer DC-600 KHz | 8904A HP 22.05.2016
Dual Directional Coupler C6021-10 Werlatone 14.06.2017
30dB Att, 2KW, 50Q 8329-300 Tenuline 06.03.2016

159/225 EMC/20020FC13085 05.06.2013
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8.3. Test Results
Table 10: Test Results for Spurious Emission at Antenna Terminals; AME Mode

Power Fr(?glllfgcy R';;Z%u(malz) D|ff;r;n(%e8t;et 4 Plot No. Compliance Y/N
1.6 1-30 60.41 1 Y
2.648 2-30 60.88 2 Y
4 1-50 63.06 3 Y
4.645 4 - 50 62.51 4 Y
5.310 4 -55 62.95 5 Y
. 6 5-100 63.06 6 Y

Maximum
8.015 7-85 66.00 7 Y
8.5 5-100 66.83 8 Y
12 10-150 65.92 9 Y
17 10 - 250 62.79 10 Y
29 15 - 300 60.77 11 Y
30 25-310 63.36 12 Y
1.6 1-30 60.41 13 Y
4 1-50 63.69 14 Y
6 5-100 65.31 15 Y
. 8.5 5-100 66.89 16 Y
High

12 10 - 150 66.85 17 Y
17 10 - 250 63.53 18 Y
29 15-300 61.01 19 Y
30 25-310 64.23 20 Y
1.6 1-20 61.85 21 Y
4 1-50 64.44 22 Y
6 5-100 64.95 23 Y
Medium 8.5 5-100 67.21 24 Y
12 10 - 150 68.62 25 Y
17 10 - 250 64.70 26 Y
29 15-300 63.77 27 Y
30 25-310 62.32 28 Y
1.6 1-20 61.05 29 Y
4 1-50 65.53 30 Y
6 5-100 64.60 31 Y
Low 8.5 5-100 67.14 32 Y
12 10-150 66.95 33 Y
17 10 - 250 64.89 34 Y
29 15-300 65.18 35 Y
30 25-310 61.35 36 Y
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Table 11: Test Results for Spurious Emission at Antenna Terminals; CW Mode

Power Frgglllj_lezr;cy Ri;;i%mgz) lef;rgn(%eBt;et . Plot No. Compliance Y/N
1.6 1-20 60.99 37 Y
2.648 2-30 60.6 38 Y
4 1-50 62.74 39 Y
4.645 4 -50 63.50 40 Y
5.310 4 - 55 61.89 41 Y
Maximum 6 5-100 63.42 42 Y
8.015 7-85 65.86 43 Y
8.5 5-100 65.51 44 Y
12 10 - 150 65.78 45 Y
17 10 - 250 62.04 46 Y
29 15 - 300 61.37 47 Y
30 25-310 62.31 48 Y
1.6 1-20 61.09 49 Y
4 1-50 63.51 50 Y
6 5-100 63.00 51 Y
. 8.5 5-100 66.16 52 Y
High
12 10 - 150 66.26 53 Y
17 10 - 250 62.35 54 Y
29 15 - 300 61.73 55 Y
30 25-310 61.82 56 Y
1.6 1-20 61.16 57 Y
4 1-50 64.27 58 Y
6 5-100 64.32 59 Y
Medium 8.5 5-100 68.44 60 Y
12 10 - 150 67.72 61 Y
17 10 - 250 63.89 62 Y
29 15 - 300 63.52 63 Y
30 25-310 61.45 64 Y
1.6 1-20 60.65 65 Y
4 1-50 64.42 66 Y
6 5-100 65.69 67 Y
Low 8.5 5-100 66.92 68 Y
12 10 - 150 67.34 69 Y
17 10 - 250 64.81 70 Y
29 15 - 300 64.23 71 Y
30 25-310 62.22 72 Y
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Table 12: Test Results for Spurious Emission at Antenna Terminals; SSB Mode

Power Frgglllj_lezr;cy Ri;;i%mgz) lef;rgn(%eBt;et . Plot No. Compliance Y/N

1.6 1-20 60.15 73 Y

2.648 2-30 61.47 74 Y

4 1-50 62.89 75 Y

4.645 4 -50 63.56 76 Y

5.310 4 - 55 62.34 77 Y

Maximum 6 5-100 64.00 78 Y

8.015 7-85 66.66 79 Y

8.5 5-100 65.52 80 Y

12 10 - 150 67.97 81 Y

17 10 - 250 62.88 82 Y

29 15 - 300 60.81 83 Y

30 25-310 62.14 84 Y

1.6 1-20 60.66 85 Y

4 1-50 65.50 86 Y

6 5-100 63.47 87 Y

. 8.5 5-100 67.18 88 Y
High

12 10 - 150 68.63 89 Y

17 10 - 250 61.84 90 Y

29 15 - 300 62.43 91 Y

30 25-310 63.61 92 Y

1.6 1-20 60.10 93 Y

4 1-50 63.61 94 Y

6 5-100 65.16 95 Y

Medium 8.5 5-100 68.45 96 Y

12 10 - 150 65.52 97 Y

17 10 - 250 60.56 98 Y

29 15 - 300 62.78 99 Y

30 25-310 62.86 100 Y

1.6 1-20 61.16 101 Y

4 1-50 66.43 102 Y

6 5-100 65.93 103 Y

8.5 5-100 68.99 104 Y
Low

12 10 - 150 66.53 105 Y

17 10 - 250 61.47 106 Y

29 15 - 300 65.56 107 Y

30 25-310 62.03 108 Y
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dBm Spurious Emissions: One Tone AME Mode (1500Hz) , Fc=1.6MHz
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Start: 1.0000 MHz Stop: 30.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 96.67 ms
24/11/2015 12:40:07 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 1.6525 MHz 59.66 dBm
2|/ | Trace A 3.3200 MHz -0.75dBm

Plot Spurious Emissions at Antenna Terminal; AME Tx=1.6 MHz; P=Max/ 1

dBm Spurious Emissions: One Tone AME Mode (1500Hz) , Fc=2.648MHz
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Start: 2.0000 MHz Stop: 30.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 93.33 ms
01/12/2015 15:26:39 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1\ | Trace A 2.7000 MHz 59.40 dBm
2\ | Trace A 5.4300 MHz -1.48 dBm

Plot Spurious Emissions at Antenna Terminal; AME Tx=2.648 MHz; P=Max/ 2
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dBm Spurious Emissions: One Tone AME Mode (1500Hz) , Fc=4MHz
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Start: 1.0000 MHz Stop: 50.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 163.33 ms
31/05/2015 11:38:03 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 4.0625 MHz 60.07 dBm
2 \/ | Trace A 8.1050 MHz -2.99 dBm

Plot Spurious Emissions at Antenna Terminal; AME Tx=4 MHz; P=Max/ 3

dBm Spurious Emissions: One Tone AME Mode (1500Hz) , Fc=4.645MHz
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24/11/2015 13:09:37
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Trace A
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59.70 dBm
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Trace A
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Plot Spurious Emissions at Antenna Terminal; AME Tx=4.645 MHz; P=Max/ 4
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dBm Spurious Emissions: One Tone AME Mode (1500Hz) , Fc=5.310MHz
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Start: 4.0000 MHz Stop: 55.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 170.00 ms
24/11/2015 13:15:43 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 5.4025 MHz 59.70 dBm
2| Trace A 10.7575 MHz -3.25dBm

Plot Spurious Emissions at Antenna Terminal; AME Tx=5.310 MHz; P=Max/ 5

dBm Spurious Emissions: One Tone AME Mode (1500Hz) , Fc=6MHz
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Start: 5.0000 MHz Stop: 100.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 316.67 ms
31/05/2015 12:18:25 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 6.1875 MHz 60.05 dBm
2\ | Trace A 12.1250 MHz -3.01 dBm

Plot Spurious Emissions at Antenna Terminal; AME Tx=6 MHz; P=Max/ 6
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dBm Spurious Emissions: One Tone AME Mode (1500Hz) , Fc=8.015MHz
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Start: 7.0000 MHz Stop: 85.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 260.00 ms
24/11/2015 13:19:23 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 8.1700 MHz 59.82 dBm
2| Trace A 16.1650 MHz -6.18 dBm

Plot Spurious Emissions at Antenna Terminal; AME Tx=8.015 MHz; P=Max/ 7

dBm Spurious Emissions: One Tone AME Mode (1500Hz) , Fc=8.5MHz
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Start: 5.0000 MHz Stop: 100.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 316.67 ms
31/05/2015 12:19:38 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 8.5625 MHz 60.12 dBm
2 /| Trace A 17.1125 MHz -6.71 dBm

Plot Spurious Emissions at Antenna Terminal; AME Tx=8.5 MHz; P=Max/ 8
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dBm Spurious Emissions: One Tone AME Mode (1500Hz) , Fc=12MHz
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Start: 10.0000 MHz Stop: 150.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 466.67 ms
31/05/2015 11:58:10 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 12.1000 MHz 60.05 dBm
2\ | Trace A 24.3500 MHz -5.87 dBm

Plot Spurious Emissions at Antenna Terminal; AME Tx=12 MHz; P=Max/ 9

dBm Spurious Emissions: One Tone AME Mode (1500Hz) , Fc=17MHz
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Start: 10.0000 MHz Stop: 250.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 800.00 ms
31/05/2015 12:21:26 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 17.2000 MHz 59.58 dBm
2/ | Trace A 34.6000 MHz -3.21dBm

Plot Spurious Emissions at Antenna Terminal; AME Tx=17 MHz; P=Max/ 10
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dBm Spurious Emissions: One Tone AME Mode (1500Hz) , Fc=29MHz
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Start: 15.0000 MHz Stop: 300.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 950.00 ms
31/05/2015 12:06:57 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 29.2500 MHz 59.83 dBm
2 \/ | Trace A 58.4625 MHz -0.94 dBm

Plot Spurious Emissions at Antenna Terminal; AME Tx=29 MHz; P=Max/ 11

dBm Spurious Emissions: One Tone AME Mode (1500Hz) , Fc=30MHz
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Start: 25.0000 MHz Stop: 310.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 950.00 ms
24/11/2015 13:31:09 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1\ | Trace A 30.7000 MHz 59.58 dBm
2\ | Trace A 60.6250 MHz -3.78 dBm

Plot Spurious Emissions at Antenna Terminal; AME Tx=30 MHz; P=Max/ 12
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dBm Spurious Emissions: One Tone AME Mode (1500Hz) , Fc=1.6MHz
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HIGH POWER@1.6MHz

Start: 1.0000 MHz

Stop: 30.0000 MHz

Res BW: 30 kHz Vid BW: 30 kHz Sweep: 96.67 ms
24/11/2015 13:40:11 Atten: 0 dB HP8593E
Mkr | Trace X-Axis Value Notes
1V | Trace A 1.7250 MHz 58.72 dBm
2/ | Trace A 3.3200 MHz -1.69 dBm

Plot Spurious Emissions at Antenna Terminal; AME Tx=1.6 MHz; P=High/ 13

dBm Spurious Emissions: One Tone AME Mode (1500Hz) , Fc=4MHz
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Stop: 50.0000 MHz

Res BW: 30 kHz Vid BW: 30 kHz Sweep: 163.33 ms
31/05/2015 12:09:14 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 4.1850 MHz 59.18 dBm
2|/ | Trace A 8.1050 MHz -4.51 dBm

Plot Spurious Emissions at Antenna Terminal; AME Tx=4 MHz; P=High/ 14
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dBm Spurious Emissions: One Tone AME Mode (1500Hz) , Fc=6MHz
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Start: 5.0000 MHz Stop: 100.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 316.67 ms
31/05/2015 12:25:13 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 6.1875 MHz 59.23 dBm
2\ | Trace A 12.1250 MHz -6.08 dBm

Plot Spurious Emissions at Antenna Terminal; AME Tx=6 MHz; P=High/ 15

dBm Spurious Emissions: One Tone AME Mode (1500Hz) , Fc=8.5MHz
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Start: 5.0000 MHz Stop: 100.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 316.67 ms
31/05/2015 12:26:40 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 8.5625 MHz 59.25 dBm
2/ | Trace A 17.1125 MHz -7.64 dBm

Plot Spurious Emissions at Antenna Terminal; AME Tx=8.5 MHz; P=High/ 16
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dBm Spurious Emissions: One Tone AME Mode (1500Hz) , Fc=12MHz
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Start: 10.0000 MHz Stop: 150.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 466.67 ms
31/05/2015 12:29:34 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 12.1000 MHz 59.27 dBm
2\ | Trace A 24.3500 MHz -7.58 dBm

Plot Spurious Emissions at Antenna Terminal; AME Tx=12 MHz; P=High/ 17

dBm Spurious Emissions: One Tone AME Mode (1500Hz) , Fc=17MHz
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Start: 10.0000 MHz Stop: 250.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 800.00 ms
31/05/2015 12:31:01 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 17.2000 MHz 59.12 dBm
2/ | Trace A 34.6000 MHz -4.41 dBm

Plot Spurious Emissions at Antenna Terminal; AME Tx=17 MHz; P=High/ 18
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dBm Spurious Emissions: One Tone AME Mode (1500Hz) , Fc=29MHz
70
1
60 |V
50
40
30
20
10
2
0 v
-20
-30
HIGH POWER@29MHz
Start: 15.0000 MHz Stop: 300.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 950.00 ms
31/05/2015 12:32:23 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 29.2500 MHz 58.41 dBm
2 \/ | Trace A 58.4625 MHz -2.60 dBm

Plot Spurious Emissions at Antenna Terminal; AME Tx=29 MHz; P=High/ 19

dBm Spurious Emissions: One Tone AME Mode (1500Hz) , Fc=30MHz
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Start: 25.0000 MHz Stop: 310.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 950.00 ms
24/11/2015 15:15:00 Atten: 0 dB HP8593E
Mkr | Trace X-Axis Value Notes
1V | Trace A 30.7000 MHz 58.79 dBm
2| Trace A 60.6250 MHz -5.44 dBm

Plot Spurious Emissions at Antenna Terminal; AME Tx=30 MHz; P=High/ 20
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dBm Spurious Emissions: One Tone AME Mode (1500Hz) , Fc=1.6MHz
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MED POWER@1.6MHz
Start: 1.0000 MHz Stop: 20.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 63.33 ms
24/11/2015 15:56:05 Atten: 0 dB HP8593E
Mkr | Trace X-Axis Value Notes
1V | Trace A 1.6650 MHz 56.38 dBm
2/ | Trace A 3.2800 MHz -5.47 dBm

Plot Spurious Emissions at Antenna Terminal; AME Tx=1.6 MHz; P=Med/ 21

dBm

Spurious Emissions: One Tone AME Mode (1500Hz) , Fc=4MHz
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Start: 1.0000 MHz

Stop: 50.0000 MHz

Res BW: 30 kHz Vid BW: 30 kHz Sweep: 163.33 ms
31/05/2015 12:35:55 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 4.1850 MHz 56.74 dBm
2|/ | Trace A 8.1050 MHz -7.70 dBm

Plot Spurious Emissions at Antenna Terminal; AME Tx=4 MHz; P=Med/ 22
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dBm Spurious Emissions: One Tone AME Mode (1500Hz) , Fc=6MHz
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Start: 5.0000 MHz Stop: 100.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 316.67 ms
31/05/2015 12:37:30 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 6.1875 MHz 56.71 dBm
2\ | Trace A 12.1250 MHz -8.24 dBm

Plot Spurious Emissions at Antenna Terminal; AME Tx=6 MHz; P=Med/ 23

dBm  spurious Emissions: One Tone AME Mode (1500Hz) , Fc=8.5MHz
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Res BW: 30 kHz Vid BW: 30 kHz Sweep: 316.67 ms
31/05/2015 12:38:52 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1Y | Trace A 8.5625 MHz 57.09 dBm
2\ | Trace A 17.1125 MHz -10.12dBm

Plot Spurious Emissions at Antenna Terminal; AME Tx=8.5 MHz; P=Med/ 24

174/225

EMC/20020FC13085 05.06.2013




Elbit Systems

Land and C'I - Tadiran

RCK-1000 Test Report Rev. B

dBm Spurious Emissions: One Tone AME Mode (1500Hz) , Fc=12MHz
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Start: 10.0000 MHz Stop: 150.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 466.67 ms
31/05/2015 13:59:59 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 12.1000 MHz 56.53 dBm
2|/ | Trace A 24.3500 MHz -12.09 dBm

Plot Spurious Emissions at Antenna Terminal; AME Tx=12 MHz; P=Med/ 25

dBm Spurious Emissions: One Tone AME Mode (1500Hz) , Fc=17MHz
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Start: 10.0000 MHz Stop: 250.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 800.00 ms
31/05/2015 14:01:31 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 17.2000 MHz 57.09 dBm
2/ | Trace A 34.6000 MHz -7.61 dBm

Plot Spurious Emissions at Antenna Terminal; AME Tx=17 MHz; P=Med/ 26
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dBm Spurious Emissions: One Tone AME Mode (1500Hz) , Fc=29MHz
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MED POWER@29MHz
Start: 15.0000 MHz Stop: 300.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 950.00 ms
31/05/2015 14:25:09 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 29.2500 MHz 56.67 dBm
2\ | Trace A 58.4625 MHz -7.10 dBm

Plot Spurious Emissions at Antenna Terminal; AME Tx=29 MHz; P=Med/ 27

dBm Spurious Emissions: One Tone AME Mode (1500Hz) , Fc=30MHz
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Start: 25.0000 MHz Stop: 310.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 950.00 ms
25/11/2015 12:07:35 Atten: 0 dB HP8593E
Mkr | Trace X-Axis Value Notes
1V | Trace A 30.7000 MHz 56.64 dBm
2\ | Trace A 60.6250 MHz -5.68 dBm

Plot Spurious Emissions at Antenna Terminal; AME Tx=30 MHz; P=Med/ 28
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dBm Spurious Emissions: One Tone AME Mode (1500Hz) , Fc=1.6MHz
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LOW POWER@1.6MHz
Start: 1.0000 MHz Stop: 20.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 63.33 ms
25/11/2015 12:10:02 Atten: 0 dB HP8593E
Mkr | Trace X-Axis Value Notes
1V | Trace A 1.6650 MHz 53.92 dBm
2| Trace A 3.2800 MHz -7.13dBm

Plot Spurious Emissions at Antenna Terminal; AME Tx=1.6 MHz; P=Low/ 29

dBm Spurious Emissions: One Tone AME Mode (1500Hz) , Fc=4MHz

70
60 !
Vv
50
40
30
20
10
0
_10 W
-20
-30
LOW POWER@4MHz
Start: 1.0000 MHz Stop: 50.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 163.33 ms
31/05/2015 14:33:48 Atten: 0 dB HP8593E
Mkr | Trace X-Axis Value Notes
1V | Trace A 4.0625 MHz 53.69 dBm
2| Trace A 8.1050 MHz -11.84 dBm

Plot Spurious Emissions at Antenna Terminal; AME Tx=4 MHz; P=Low/ 30
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dBm Spurious Emissions: One Tone AME Mode (1500Hz) , Fc=6MHz
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Start: 5.0000 MHz Stop: 100.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 316.67 ms
31/05/2015 14:35:15 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 6.1875 MHz 53.83 dBm
2\ | Trace A 12.1250 MHz -10.77 dBm

Plot Spurious Emissions at Antenna Terminal; AME Tx=6 MHz; P=Low/ 31

dBm Spurious Emissions: One Tone AME Mode (1500Hz) , Fc=8.5MHz
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Res BW: 30 kHz Vid BW: 30 kHz Sweep: 316.67 ms
31/05/2015 14:36:39 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 8.8000 MHz 54.22 dBm
2| Trace A 17.1125 MHz -12.92 dBm

Plot Spurious Emissions at Antenna Terminal; AME Tx=8.5 MHz; P=Low/ 32
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Spurious Emissions: One Tone AME Mode (1500Hz) , Fc=12MHz
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LOW POWER@12MHz

Stop: 150.0000 MHz

Res BW: 30 kHz Vid BW: 30 kHz Sweep: 466.67 ms
31/05/2015 14:37:46 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 12.1000 MHz 54.11 dBm
2/ | Trace A 24.3500 MHz -12.84 dBm

Plot Spurious Emissions at Antenna Terminal; AME Tx=12 MHz; P=Low/ 33

dBm

70

Spurious Emissions: One Tone AME Mode (1500Hz) , Fc=17MHz
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Start: 10.0000 MHz

LOW POWER@17MHz

Stop: 250.0000 MHz

Res BW: 30 kHz Vid BW: 30 kHz Sweep: 800.00 ms
31/05/2015 14:38:54 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 17.2000 MHz 53.93 dBm
2|/ | Trace A 34.6000 MHz -10.96 dBm

Plot Spurious Emissions at Antenna Terminal; AME Tx=17 MHz; P=Low/ 34
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RCK-1000 Test Report Rev. B

dBm Spurious Emissions: One Tone AME Mode (1500Hz) , Fc=29MHz
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LOW POWER@29MHz
Start: 15.0000 MHz Stop: 300.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 950.00 ms
31/05/2015 14:40:12 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 29.9625 MHz 53.18 dBm

Plot Spurious Emissions at Antenna Terminal; AME Tx=29 MHz; P=Low/ 35

dBm Spurious Emissions: One Tone AME Mode (1500Hz) , Fc=30MHz
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-20
-30
LOW POWER@30MHz
Start: 25.0000 MHz Stop: 310.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 950.00 ms
25/11/2015 12:12:07 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 30.7000 MHz 54.24 dBm
2/ | Trace A 59.2000 MHz -7.11dBm

Plot Spurious Emissions at Antenna Terminal; AME Tx=30 MHz; P=Low/ 36
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dBM  spurious Emissions: ALA Mode (CW) , Fc=1.6MHz
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MAX POWER@1.6MHz
Start: 1.0000 MHz Stop: 20.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 63.33 ms
03/12/2015 09:29:31 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 1.6650 MHz 59.90 dBm
2/ | Trace A 3.2800 MHz -1.09 dBm

Plot Spurious Emissions at Antenna Terminal; CW Tx=1.6 MHz; P=Max/ 37

dBm Spurious Emissions: A1A Mode (CW) , Fc=2.468MHz
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MAX POWER @2.468MHz
Start: 2.0000 MHz Stop: 30.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 93.33 ms
03/12/2015 09:43:27 Atten: 0 dB HP8593E
Mkr | Trace X-Axis Value Notes
1V | Trace A 2.7000 MHz 59.69 dBm
2/ | Trace A 5.3600 MHz -0.91 dBm

Plot Spurious Emissions at Antenna Terminal; CW Tx=2.468 MHz; P=Max/ 38
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RCK-1000 Test Report Rev. B

dBM  Spurious Emissions: ALA Mode (CW) , Fc=4MHz
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MAX POWER @4MHz
Start: 1.0000 MHz Stop: 50.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 163.33 ms
31/05/2015 14:45:16 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 4.1850 MHz 59.84 dBm
2\ | Trace A 8.1050 MHz -2.90 dBm

Plot Spurious Emissions at Antenna Terminal; CW Tx=4 MHz; P=Max/ 39

dBm Spurious Emissions: A1A Mode (CW) , Fc=4.645MHz
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MAX POWER @4.645MHz
Start: 4.0000 MHz Stop: 50.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 153.33 ms
25/11/2015 15:10:32 Atten: 0 dB HP8593E
Mkr | Trace X-Axis Value Notes
1Y | Trace A 4.6900 MHz 59.91 dBm
2/ | Trace A 9.4050 MHz -3.59 dBm

Plot Spurious Emissions at Antenna Terminal; CW Tx=4.645 MHz; P=Max/ 40
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dBm Spurious Emissions: A1A Mode (CW) , Fc=5.310MHz
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MAX POWER @5.310MHz
Start: 4.0000 MHz Stop: 55.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 170.00 ms
25/11/2015 15:12:26 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 5.4025 MHz 59.87 dBm
2/ | Trace A 10.7575 MHz -2.02 dBm

Plot Spurious Emissions at Antenna Terminal; CW Tx=5.310 MHz; P=Max/ 41

dBm Spurious Emissions: A1A Mode (CW) , Fc=6MHz
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MAX POWER@6MHz
Start: 5.0000 MHz Stop: 100.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 316.67 ms
31/05/2015 14:46:47 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 6.1875 MHz 60.01 dBm
2|/ | Trace A 12.1250 MHz -3.41 dBm

Plot Spurious Emissions at Antenna Terminal; CW Tx=6 MHz; P=Max/ 42
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RCK-1000 Test Report Rev. B

dBm Spurious Emissions: A1A Mode (CW) , Fc=8.015MHz
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MAX POWER@8.015MHz
Start: 7.0000 MHz Stop: 85.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 260.00 ms
25/11/2015 15:16:08 Atten: 0 dB HP8593E
Mkr | Trace X-Axis Value Notes
1V | Trace A 8.1700 MHz 59.80 dBm
2\ | Trace A 16.3600 MHz -6.06 dBm

Plot Spurious Emissions at Antenna Terminal; CW Tx=8.015 MHz; P=Max/ 43

dBm Spurious Emissions: A1A Mode (CW) , Fc=8.5MHz
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MAX POWER@8.5MHz
Start: 5.0000 MHz Stop: 100.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 316.67 ms
31/05/2015 14:48:33 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 8.8000 MHz 60.03 dBm
2 \/ | Trace A 17.1125 MHz -5.48 dBm

Plot Spurious Emissions at Antenna Terminal; CW Tx=8.5MHz; P=Max/ 44
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dBM  spurious Emissions: ALA Mode (CW) , Fc=12MHz
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MAX POWER@12MHz
Start: 10.0000 MHz Stop: 150.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 466.67 ms
31/05/2015 14:49:53 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 12.1000 MHz 59.98 dBm
2\ | Trace A 24.3500 MHz -5.80 dBm

Plot Spurious Emissions at Antenna Terminal; CW Tx=12MHz; P=Max/ 45

dBm  gpurious Emissions: ALA Mode (CW) , Fc=17MHz
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MAX POWER@17MHz
Start: 10.0000 MHz Stop: 250.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 800.00 ms
31/05/2015 14:51:26 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 17.2000 MHz 59.92 dBm
2/ | Trace A 34.6000 MHz -2.12 dBm

Plot Spurious Emissions at Antenna Terminal; CW Tx=17MHz; P=Max/ 46
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RCK-1000 Test Report Rev. B

dBM  spurious Emissions: ALA Mode (CW) , Fc=29MHz
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MAX POWER@29MHz
Start: 15.0000 MHz Stop: 300.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 950.00 ms
31/05/2015 14:52:53 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 29.2500 MHz 59.83 dBm
2\ | Trace A 58.4625 MHz -1.54 dBm

Plot Spurious Emissions at Antenna Terminal; CW Tx=29 MHz; P=Max/ 47

dBm Spurious Emissions: A1A Mode (CW) , Fc=30MHz
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MAX POWER @30MHz
Start: 25.0000 MHz Stop: 310.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 950.00 ms
25/11/2015 15:18:48 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1Y | Trace A 30.7000 MHz 59.88 dBm
2/ | Trace A 60.6250 MHz -2.43 dBm

Plot Spurious Emissions at Antenna Terminal; CW Tx=30 MHz; P=Max/ 48
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RCK-1000 Test Report Rev. B

dBM  spurious Emissions: ALA Mode (CW) , Fc=1.6MHz
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HIGH POWER@1.6MHz
Start: 1.0000 MHz Stop: 20.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 63.33 ms
25/11/2015 15:20:37 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 1.6650 MHz 58.11 dBm
2/ | Trace A 3.2800 MHz -2.98 dBm

Plot Spurious Emissions at Antenna Terminal; CW Tx=1.6 MHz; P=High/ 49
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Spurious Emissions: A1A Mode (CW) , Fc=4MHz

0

10 ww

-20

HIGH POWER@4MHz

Start: 1.0000 MHz

Stop: 50.0000 MHz

Res BW: 30 kHz Vid BW: 30 kHz Sweep: 163.33 ms
31/05/2015 15:18:27 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 4.0625 MHz 59.16 dBm
2|/ | Trace A 8.1050 MHz -4.35 dBm

Plot Spurious Emissions at Antenna Terminal; CW Tx=4 MHz; P=High/ 50
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dBM  Spurious Emissions: ALA Mode (CW) , Fc=6MHz
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HIGH POWER@6MHz

Start: 5.0000 MHz

Stop: 100.0000 MHz

Res BW: 30 kHz Vid BW: 30 kHz Sweep: 316.67 ms
31/05/2015 15:20:02 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 6.1875 MHz 59.20 dBm
2\ | Trace A 12.1250 MHz -3.80 dBm

Plot Spurious Emissions at Antenna Terminal; CW Tx=6 MHz; P=High/ 51

dBM  gpurious Emissions: ALA Mode (CW) , Fc=8.5MHz
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HIGH POWER@8.5MHz

Start: 5.0000 MHz Stop: 100.0000 MHz

Res BW: 30 kHz Vid BW: 30 kHz Sweep: 316.67 ms
31/05/2015 15:21:11 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 8.8000 MHz 59.32 dBm
2/ | Trace A 17.1125 MHz -6.87 dBm

Plot Spurious Emissions at Antenna Terminal; CW Tx=8.5 MHz; P=High/ 52
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dBM  spurious Emissions: ALA Mode (CW) , Fc=12MHz
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HIGH POWER@12MHz
Start: 10.0000 MHz Stop: 150.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 466.67 ms
31/05/2015 15:22:22 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 12.1000 MHz 59.32 dBm
2\ | Trace A 24.3500 MHz -6.94 dBm

Plot Spurious Emissions at Antenna Terminal; CW Tx=12 MHz; P=High/ 53

dBm  gpurious Emissions: ALA Mode (CW) , Fc=17MHz
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HIGH POWER@17MHz
Start: 10.0000 MHz Stop: 250.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 800.00 ms
31/05/2015 15:23:45 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 17.2000 MHz 59.21 dBm
2/ | Trace A 34.6000 MHz -3.14 dBm

Plot Spurious Emissions at Antenna Terminal; CW Tx=17 MHz; P=High/ 54
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dBM  spurious Emissions: ALA Mode (CW) , Fc=29MHz
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HIGH POWER@29MHz
Start: 15.0000 MHz Stop: 300.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 950.00 ms
31/05/2015 15:24:56 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 29.9625 MHz 58.99 dBm
2\ | Trace A 58.4625 MHz -2.74 dBm

Plot Spurious Emissions at Antenna Terminal; CW Tx=29 MHz; P=High/ 55

dBm Spurious Emissions: A1A Mode (CW) , Fc=30MHz
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HIGH POWER@30MHz
Start: 25.0000 MHz Stop: 310.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 950.00 ms
25/11/2015 15:25:26 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1Y | Trace A 30.7000 MHz 59.12 dBm
2/ | Trace A 60.6250 MHz -2.70 dBm

Plot Spurious Emissions at Antenna Terminal; CW Tx=30 MHz; P=High/ 56
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dBM  spurious Emissions: ALA Mode (CW) , Fc=1.6MHz
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MED POWER@1.6MHz
Start: 1.0000 MHz Stop: 20.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 63.33 ms
25/11/2015 15:22:08 Atten: 0 dB HP8593E
Mkr | Trace X-Axis Value Notes
1V | Trace A 1.6650 MHz 56.58 dBm
2/ | Trace A 3.2800 MHz -4.58 dBm

Plot Spurious Emissions at Antenna Terminal; CWE Tx=1.6 MHz; P=Med/ 57

dBm

Spurious Emissions: A1A Mode (CW) , Fc=4MHz
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MED POWER@4MHz

Start: 1.0000 MHz

Stop: 50.0000 MHz

Res BW: 30 kHz Vid BW: 30 kHz Sweep: 163.33 ms
31/05/2015 15:26:22 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 4.0625 MHz 57.04 dBm
2|/ | Trace A 8.1050 MHz -7.23 dBm

Plot Spurious Emissions at Antenna Terminal; CWE Tx=4 MHz; P=Med/ 58
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dBM  Spurious Emissions: ALA Mode (CW) , Fc=6MHz
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MED POWER @6MHz
Start: 5.0000 MHz Stop: 100.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 316.67 ms
31/05/2015 15:27:48 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 6.1875 MHz 57.28 dBm
2\ | Trace A 12.1250 MHz -7.04 dBm

Plot Spurious Emissions at Antenna Terminal; CW Tx=6 MHz; P=Med/ 59

dBM  spurious Emissions: ALA Mode (CW) , Fc=8.5MHz
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MED POWER@8.5MHz
Start: 5.0000 MHz Stop: 100.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 316.67 ms
31/05/2015 15:28:50 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 8.8000 MHz 57.40 dBm
2| Trace A 17.1125 MHz -11.04 dBm

Plot Spurious Emissions at Antenna Terminal; CW Tx=8.5 MHz; P=Med/ 60
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dBM  spurious Emissions: ALA Mode (CW) , Fc=12MHz
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MED POWER@12MHz
Start: 10.0000 MHz Stop: 150.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 466.67 ms
31/05/2015 15:30:32 Atten: 0 dB HP8593E
Mkr | Trace X-Axis Value Notes
1V | Trace A 12.1000 MHz 56.90 dBm
2| Trace A 24.3500 MHz -10.82 dBm

Plot Spurious Emissions at Antenna Terminal; CW Tx=12 MHz; P=Med/ 61

dBm Spurious Emissions: ALA Mode (CW) , Fc=17MHz
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MED POWER@17MHz
Start: 10.0000 MHz Stop: 250.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 800.00 ms
31/05/2015 15:32:01 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 17.2000 MHz 57.38 dBm
2 \/ | Trace A 34.6000 MHz -6.51 dBm

Plot Spurious Emissions at Antenna Terminal; CW Tx=17 MHz; P=Med/ 62

193/225

EMC/20020FC13085 05.06.2013




Elbit Systems

Land and C'I - Tadiran

RCK-1000 Test Report Rev. B

dBM  spurious Emissions: ALA Mode (CW) , Fc=29MHz
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MED POWER@29MHz
Start: 15.0000 MHz Stop: 300.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 950.00 ms
31/05/2015 15:33:09 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 29.9625 MHz 56.91 dBm
2\ | Trace A 58.4625 MHz -6.61 dBm

Plot Spurious Emissions at Antenna Terminal; CW Tx=29 MHz; P=Med/ 63

dBm Spurious Emissions: A1A Mode (CW) , Fc=30MHz
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MED POWER @30MHz
Start: 25.0000 MHz Stop: 310.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 950.00 ms
25/11/2015 15:26:41 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1Y | Trace A 30.7000 MHz 56.94 dBm
2/ | Trace A 60.6250 MHz -4.51 dBm

Plot Spurious Emissions at Antenna Terminal; CW Tx=30 MHz; P=Med/ 64
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dBM  spurious Emissions: ALA Mode (CW) , Fe=1.6MHz
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LOW POWER@1.6MHz
Start: 1.0000 MHz Stop: 20.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 63.33 ms
25/11/2015 15:23:56 Atten: 0 dB HP8593E
Mkr | Trace X-Axis Value Notes
1V | Trace A 1.6650 MHz 54.27 dBm
2| Trace A 3.2800 MHz -6.38 dBm

Plot Spurious Emissions at Antenna Terminal; CW Tx=1.6 MHz; P=Low/ 65

dBm Spurious Emissions: A1A Mode (CW) , Fc=4MHz
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LOW POWER@4MHz
Start: 1.0000 MHz Stop: 50.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 163.33 ms
31/05/2015 15:34:23 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 4.1850 MHz 54.43 dBm
2 \/ | Trace A 8.1050 MHz -9.99 dBm

Plot Spurious Emissions at Antenna Terminal; CW Tx=4 MHz; P=Low/ 66
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dBm Spurious Emissions: A1A Mode (CW) , Fc=6MHz
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LOW POWER@6MHz
Start: 5.0000 MHz Stop: 100.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 316.67 ms
31/05/2015 15:35:38 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 6.1875 MHz 54.69 dBm

Plot Spurious Emissions at Antenna Terminal; CW Tx=6 MHz; P=Low/ 67

dBM  spurious Emissions: ALA Mode (CW) , Fc=8.5MHz
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LOW POWER@8.5MHz
Start: 5.0000 MHz Stop: 100.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 316.67 ms
31/05/2015 15:36:57 Atten: 0 dB HP8593E
Mkr | Trace X-Axis Value Notes
1V | Trace A 8.5625 MHz 55.16 dBm
2| Trace A 17.1125 MHz -11.76 dBm

Plot Spurious Emissions at Antenna Terminal; CW Tx=8.5 MHz; P=Low/ 68
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dBM  spurious Emissions: ALA Mode (CW) , Fc=12MHz
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LOW POWER@12MHz
Start: 10.0000 MHz Stop: 150.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 466.67 ms
31/05/2015 15:38:00 Atten: 0 dB HP8593E
Mkr | Trace X-Axis Value Notes
1V | Trace A 12.1000 MHz 54.97 dBm
2| Trace A 24.3500 MHz -12.37 dBm

Plot Spurious Emissions at Antenna Terminal; CW Tx=12 MHz; P=Low/ 69

dBM  spurious Emissions: ALA Mode (CW) , Fc=17MHz
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LOW POWER@17MHz
Start: 10.0000 MHz Stop: 250.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 800.00 ms
31/05/2015 15:39:08 Atten: 0 dB HP8593E
Mkr | Trace X-Axis Value Notes
1V | Trace A 17.2000 MHz 54.93 dBm
2\ | Trace A 34.6000 MHz -9.88 dBm

Plot Spurious Emissions at Antenna Terminal; CW Tx=17 MHz; P=Low/ 70
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dBM  spurious Emissions: ALA Mode (CW) , Fc=29MHz

RCK-1000 Test Report Rev. B
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LOW POWER@29MHz
Start: 15.0000 MHz Stop: 300.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 950.00 ms
31/05/2015 15:40:22 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 29.2500 MHz 54.74 dBm
2\ | Trace A 58.4625 MHz -9.49 dBm

Plot Spurious Emissions at Antenna Terminal; CW Tx=29 MHz; P=Low/ 71

dBM  spurious Emissions: ALA Mode (CW) , Fc=30MHz
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MED POWER@30MHz

Start: 25.0000 MHz

Stop: 310.0000 MHz

Res BW: 30 kHz Vid BW: 30 kHz Sweep: 950.00 ms
25/11/2015 15:27:45 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 30.7000 MHz 54.76 dBm
2\ | Trace A 60.6250 MHz -7.46 dBm

Plot Spurious Emissions at Antenna Terminal; CW Tx=30 MHz; P=Low/ 72
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dBm Spurious Emissions: Two Tones SSB Mode (1800Hz & 400Hz) ,

70 T=IBMHZ
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MAX POWER@1.6MHz
Start: 1.0000 MHz Stop: 20.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 63.33 ms
25/11/2015 12:40:27 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1\ | Trace A 1.6650 MHz 59.41 dBm
2\ | Trace A 3.2800 MHz -0.74 dBm

Plot Spurious Emissions at Antenna Terminal; SSB Tx=1.6 MHz; P=Max/ 73

dBm Spurious Emissions: Two Tones SSB Mode (1800Hz & 400Hz) ,
70 Fr=2:648Mtz
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MAX POWER @2.648MHz
Start: 2.0000 MHz Stop: 30.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 93.33 ms
25/11/2015 12:42:45 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 2.7700 MHz 59.83 dBm
2/ | Trace A 5.4300 MHz -1.64 dBm

Plot Spurious Emissions at Antenna Terminal; SSB Tx=2.648 MHz; P=Max/ 74
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dBm Spurious Emissions: Two Tones SSB Mode (1800Hz & 400Hz) ,
70 (.,—L*IVII'IL
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MAX POWER @4MHz
Start: 1.0000 MHz Stop: 50.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 163.33 ms
26/05/2015 22:03:03 Atten: 10 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 4.0625 MHz 59.53 dBm
2\ | Trace A 8.1050 MHz -3.36 dBm

Plot Spurious Emissions at Antenna Terminal; SSB Tx=4 MHz; P=Max/ 75

dBm Spurious Emissions: Two Tones SSB Mode (1800Hz & 400Hz) ,
70 Fr=-645Mtiz
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MAX POWER @4.645MHz
Start: 4.0000 MHz Stop: 50.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 153.33 ms
25/11/2015 12:44:43 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 4.8050 MHz 60.01 dBm
2/ | Trace A 9.5200 MHz -3.55dBm

Plot Spurious Emissions at Antenna Terminal; SSB Tx=4.645 MHz; P=Max/ 76
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dBm Spurious Emissions: Two Tones SSB Mode (1800Hz & 400Hz) ,

70 Fr=5:310MHz
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MAX POWER @5.310MHz
Start: 4.0000 MHz Stop: 55.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 170.00 ms
25/11/2015 12:49:20 Atten: 0 dB HP8593E
Mkr | Trace X-Axis Value Notes
1V | Trace A 5.4025 MHz 59.87 dBm
2/ | Trace A 10.7575 MHz -2.47 dBm

Plot Spurious Emissions at Antenna Terminal; SSB Tx=5.310 MHz; P=Max/ 77

dBm Spurious Emissions: Two Tones SSB Mode (1800Hz & 400Hz) ,

70 1t,—own-u
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MAX POWER @6MHz
Start: 5.0000 MHz Stop: 100.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 316.67 ms
25/05/2015 16:09:16 Atten: 10 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 6.1875 MHz 59.14 dBm
2\ | Trace A 12.1250 MHz -4.86 dBm

Plot Spurious Emissions at Antenna Terminal; SSB Tx=6 MHz; P=Max/ 78
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dBm Spurious Emissions: Two Tones SSB Mode (1800Hz & 400Hz) ,

70 [Fr=8:015WiHz
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MAX POWER @8.015MHz
Start: 7.0000 MHz Stop: 85.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 260.00 ms
25/11/2015 12:53:12 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1\ | Trace A 8.1700 MHz 59.87 dBm
2\ | Trace A 16.3600 MHz -6.79 dBm

Plot Spurious Emissions at Antenna Terminal; SSB Tx=8.015 MHz; P=Max/ 79

dBm Spurious Emissions: Two Tones SSB Mode (1800Hz & 400Hz) ,
70 I‘er.OIVIHL
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MAX POWER@8.5MHz
Start: 5.0000 MHz Stop: 100.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 316.67 ms
26/05/2015 23:26:48 Atten: 10 dB HP8593E
Mkr| Trace X-Axis Value Notes
1Y | Trace A 8.5625 MHz 59.32 dBm
2|/ | Trace A 17.1125 MHz -6.20 dBm

Plot Spurious Emissions at Antenna Terminal; SSB Tx=8.5 MHz; P=Max/ 80
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dBm Spurious Emissions: Two Tones SSB Mode (1800Hz & 400Hz) ,

70 FT=12MHz
60 |V
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-20
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MAX POWER@12MHz
Start: 10.0000 MHz Stop: 150.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 466.67 ms
26/05/2015 23:28:09 Atten: 10 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 12.1000 MHz 59.27 dBm
2\ | Trace A 24.3500 MHz -8.70 dBm

Plot Spurious Emissions at Antenna Terminal; SSB Tx=12 MHz; P=Max/ 81

dBm Spurious Emissions: Two Tones SSB Mode (1800Hz & 400Hz) ,

70 I—(.{—J. TWVIAZ
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MAX POWER@17MHz
Start: 10.0000 MHz Stop: 250.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 800.00 ms
26/05/2015 23:29:46 Atten: 10 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 17.2000 MHz 59.12 dBm
2/ | Trace A 34.6000 MHz -3.76 dBm

Plot Spurious Emissions at Antenna Terminal; SSB Tx=17 MHz; P=Max/ 82
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dBm Spurious Emissions: Two Tones SSB Mode (1800Hz & 400Hz) ,

70 I‘L—1£3IVII'|L
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MAX POWER@29MHz
Start: 15.0000 MHz Stop: 300.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 950.00 ms
28/05/2015 22:52:15 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 29.2500 MHz 59.37 dBm
2\ | Trace A 58.4625 MHz -1.44 dBm

Plot Spurious Emissions at Antenna Terminal; SSB Tx=29 MHz; P=Max/ 83

dBm Spurious Emissions: Two Tones SSB Mode (1800Hz & 400Hz) ,
70 Fr=30Mmriz
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MAX POWER @30MHz
Start: 25.0000 MHz Stop: 310.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 950.00 ms
25/11/2015 12:54:36 Atten: 0 dB HP8593E
Mkr | Trace X-Axis Value Notes
1V | Trace A 30.7000 MHz 59.69 dBm
2/ | Trace A 60.6250 MHz -2.45dBm

Plot Spurious Emissions at Antenna Terminal; SSB Tx=30 MHz; P=Max/ 84
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dBm Spurious Emissions: Two Tones SSB Mode (1800Hz & 400Hz) ,

70 C=1.0VIFZ
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HIGH POWER@1.6MHz
Start: 1.0000 MHz Stop: 20.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 63.33 ms
03/12/2015 09:45:41 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 1.6650 MHz 58.16 dBm
2| Trace A 3.2800 MHz -2.50dBm

Plot Spurious Emissions at Antenna Terminal; SSB Tx=1.6 MHz; P=High/ 85

dBm Spurious Emissions: Two Tones SSB Mode (1800Hz & 400Hz) ,

70 (.,—L%IVII'IL
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HIGH POWER@4MHz
Start: 1.0000 MHz Stop: 50.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 163.33 ms
28/05/2015 22:56:25 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 4.1850 MHz 58.90 dBm
2|/ | Trace A 8.1050 MHz -6.60 dBm

Plot Spurious Emissions at Antenna Terminal; SSB Tx=4 MHz; P=High/ 86
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dBm Spurious Emissions: Two Tones SSB Mode (1800Hz & 400Hz) ,

70 FC=0IVIFZ
1
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HIGH POWER@6MHz

Start: 5.0000 MHz

Stop: 100.0000 MHz

Res BW: 30 kHz Vid BW: 30 kHz Sweep: 316.67 ms
28/05/2015 23:00:24 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 6.1875 MHz 58.56 dBm
2\ | Trace A 12.1250 MHz -4.91 dBm

Plot Spurious Emissions at Antenna Terminal; SSB Tx=6 MHz; P=High/ 87

dBm Spurious Emissions: Two Tones SSB Mode (1800Hz & 400Hz) ,

70 I‘LrU.OlVII‘M
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HIGH POWER@8.5MHz

Start: 5.0000 MHz

Stop: 100.0000 MHz

Res BW: 30 kHz Vid BW: 30 kHz Sweep: 316.67 ms
28/05/2015 23:02:17 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 8.5625 MHz 59.16 dBm
2/ | Trace A 17.1125 MHz -8.02 dBm

Plot Spurious Emissions at Antenna Terminal; SSB Tx=8.5 MHz; P=High/ 88
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Spurious Emissions: Two Tones SSB Mode (1800Hz & 400Hz) ,

70 1(.,—J.LIVII'IL
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HIGH POWER@12MHz

Start: 10.0000 MHz

Stop: 150.0000 MHz

Res BW: 30 kHz Vid BW: 30 kHz Sweep: 466.67 ms
28/05/2015 23:03:47 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 12.1000 MHz 58.82 dBm
2\ | Trace A 24.3500 MHz -9.81 dBm

Plot Spurious Emissions at Antenna Terminal; SSB Tx=12 MHz; P=High/ 89

dBm

Spurious Emissions: Two Tones SSB Mode (1800Hz & 400Hz) ,

70 C=ITMHZ
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HIGH POWER@17MHz

Start: 10.0000 MHz

Stop: 250.0000 MHz

Res BW: 30 kHz Vid BW: 30 kHz Sweep: 800.00 ms
28/05/2015 23:06:27 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1Y | Trace A 17.2000 MHz 58.36 dBm
2|/ | Trace A 11.2000 MHz -3.48 dBm
3V | Trace A 34.6000 MHz -5.41 dBm

Plot Spurious Emissions at Antenna Terminal; SSB Tx=17 MHz; P=High/ 90
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dBm Spurious Emissions: Two Tones SSB Mode (1800Hz & 400Hz) ,

70 C=29NVIAZ
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HIGH POWER@29MHz
Start: 15.0000 MHz Stop: 300.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 950.00 ms
28/05/2015 23:08:36 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 29.9625 MHz 58.36 dBm
2|/ | Trace A 58.4625 MHz -4.07 dBm

Plot Spurious Emissions at Antenna Terminal; SSB Tx=29 MHz; P=High/ 91

dBm Spurious Emissions: Two Tones SSB Mode (1800Hz & 400Hz) ,

70 T=30MHZ
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HIGH POWER@30MHz
Start: 25.0000 MHz Stop: 310.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 950.00 ms
25/11/2015 13:03:29 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 30.7000 MHz 58.98 dBm
2\ | Trace A 60.6250 MHz -4.63 dBm

Plot Spurious Emissions at Antenna Terminal; SSB Tx=30 MHz; P=High/ 92
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dBm Spurious Emissions: Two Tones SSB Mode (1800Hz & 400Hz) ,

70 Fr=t6MHz
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MED POWER@1.6MHz
Start: 1.0000 MHz Stop: 20.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 63.33 ms
25/11/2015 12:58:31 Atten: 0 dB HP8593E
Mkr | Trace X-Axis Value Notes
1V | Trace A 1.6650 MHz 56.37 dBm
2/ | Trace A 3.2800 MHz -3.73dBm

Plot Spurious Emissions at Antenna Terminal; SSB Tx=1.6 MHz; P=Med/ 93

dBm Spurious Emissions: Two Tones SSB Mode (1800Hz & 400Hz) ,

70 Fr=amHz
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MED POWER@4MHz
Start: 1.0000 MHz Stop: 50.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 163.33 ms
28/05/2015 23:30:08 Atten: 0 dB HP8593E
Mkr | Trace X-Axis Value Notes
1 | Trace A 4.1850 MHz 55.71 dBm
2| Trace A 8.1050 MHz -13.13 dBm

Plot Spurious Emissions at Antenna Terminal; SSB Tx=4 MHz; P=Med/ 94
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dBm Spurious Emissions: Two Tones SSB Mode (1800Hz & 400Hz) ,

70 FC=0IVIAZ
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MED POWER@6MHz
Start: 5.0000 MHz Stop: 100.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 316.67 ms
28/05/2015 23:32:04 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 6.1875 MHz 56.45 dBm
2\ | Trace A 12.1250 MHz -8.71 dBm

Plot Spurious Emissions at Antenna Terminal; SSB Tx=6 MHz; P=Med/ 95

dBm Spurious Emissions: Two Tones SSB Mode (1800Hz & 400Hz) ,

70 FC=G.OVIFZ
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MED POWER@8.5MHz
Start: 5.0000 MHz Stop: 100.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 316.67 ms
28/05/2015 23:35:29 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 8.5625 MHz 56.92 dBm
2/ | Trace A 17.1125 MHz -11.53 dBm

Plot Spurious Emissions at Antenna Terminal; SSB Tx=8.5 MHz; P=Med/ 96
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dBm Spurious Emissions: Two Tones SSB Mode (1800Hz & 400Hz) ,

70 C=1Z2IVIAZ
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MED POWER@12MHz
Start: 10.0000 MHz Stop: 150.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 466.67 ms
28/05/2015 23:37:12 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 12.1000 MHz 56.06 dBm
2|/ | Trace A 24.3500 MHz -9.46 dBm

Plot Spurious Emissions at Antenna Terminal; SSB Tx=12 MHz; P=Med/ 97

dBm Spurious Emissions: Two Tones SSB Mode (1800Hz & 400Hz) ,

70 Fr=t7MEHZ
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MED POWER@17MHz
Start: 10.0000 MHz Stop: 250.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 800.00 ms
28/05/2015 23:38:42 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 17.2000 MHz 56.41 dBm
2|/ | Trace A 11.2000 MHz -4.15 dBm
3V | Trace A 34.6000 MHz -8.95 dBm

Plot Spurious Emissions at Antenna Terminal; SSB Tx=17 MHz; P=Med/ 98
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dBm Spurious Emissions: Two Tones SSB Mode (1800Hz & 400Hz) ,

70 C=Z29NIFZ
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MED POWER@29MHz

Start: 15.0000 MHz

Stop: 300.0000 MHz

Res BW: 30 kHz Vid BW: 30 kHz Sweep: 950.00 ms
28/05/2015 23:41:06 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 29.9625 MHz 56.20 dBm
2/ | Trace A 58.4625 MHz -6.58 dBm

Plot Spurious Emissions at Antenna Terminal; SSB Tx=29 MHz; P=Med/ 99

dBm Spurious Emissions: Two Tones SSB Mode (1800Hz & 400Hz) ,

70 Fc=30MHz
1

60 |y
50
40
30
20
10

0 2

-10

X - ]

Start: 25.0000 MHz

MED POWER@30MHz

Stop: 310.0000 MHz

Res BW: 30 kHz Vid BW: 30 kHz Sweep: 950.00 ms
25/11/2015 13:04:20 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1Y | Trace A 30.7000 MHz 56.76 dBm
2/ | Trace A 60.6250 MHz -6.10 dBm

Plot Spurious Emissions at Antenna Terminal; SSB Tx=30 MHz; P=Med/ 100
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dBm Spurious Emissions: Two Tones SSB Mode (1800Hz & 400Hz) ,
70 C=1.0VIFZ
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LOW POWER@1.6MHz
Start: 1.0000 MHz Stop: 20.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 63.33 ms
25/11/2015 13:00:31 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 1.6650 MHz 54.15 dBm
2| Trace A 3.2800 MHz -7.01 dBm

Plot Spurious Emissions at Antenna Terminal; SSB Tx=1.6 MHz; P=Low/ 101

dBm Spurious Emissions: Two Tones SSB Mode (1800Hz & 400Hz) ,

70 C=4aNIHZ
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LOW POWER@4MHz

Start: 1.0000 MHz

Stop: 50.0000 MHz

Res BW: 30 kHz Vid BW: 30 kHz Sweep: 163.33 ms
28/05/2015 23:44:10 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1Y | Trace A 4.1850 MHz 54.17 dBm
2/ | Trace A 8.1050 MHz -12.26 dBm

Plot Spurious Emissions at Antenna Terminal; SSB Tx=4 MHz; P=Low/ 102
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dBm Spurious Emissions: Two Tones SSB Mode (1800Hz & 400Hz) ,
70 Fr=6MHz
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LOW POWER @6MHz
Start: 5.0000 MHz Stop: 100.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 316.67 ms
28/05/2015 23:47:43 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 6.1875 MHz 53.74 dBm
2| Trace A 12.1250 MHz -12.19 dBm

Plot Spurious Emissions at Antenna Terminal; SSB Tx=6 MHz; P=Low/ 103

dBm Spurious Emissions: Two Tones SSB Mode (1800Hz & 400Hz) ,
70 Fc=85MHz
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LOW POWER@8.5MHz
Start: 5.0000 MHz Stop: 100.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 316.67 ms
28/05/2015 23:49:23 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1Y | Trace A 8.8000 MHz 54.42 dBm
2/ | Trace A 17.1125 MHz -14.57 dBm

Plot Spurious Emissions at Antenna Terminal; SSB Tx=8.5 MHz; P=Low/ 104
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dBm Spurious Emissions: Two Tones SSB Mode (1800Hz & 400Hz) ,

70 Fr=t2mHz
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LOW POWER@12MHz

Start: 10.0000 MHz Stop: 150.0000 MHz

Res BW: 30 kHz Vid BW: 30 kHz Sweep: 466.67 ms
28/05/2015 23:50:46 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1\ | Trace A 12.1000 MHz 54.38 dBm
2\ | Trace A 31.3500 MHz -12.15 dBm

Plot Spurious Emissions at Antenna Terminal; SSB Tx=12 MHz; P=Low/ 105

dBm Spurious Emissions: Two Tones SSB Mode (1800Hz & 400Hz) ,
70 FC=171IVIAZ
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LOW POWER@17MHz
Start: 10.0000 MHz Stop: 250.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 800.00 ms
28/05/2015 23:52:10 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1Y | Trace A 17.2000 MHz 54.23 dBm
2|/ | Trace A 11.2000 MHz -7.24 dBm

Plot Spurious Emissions at Antenna Terminal; SSB Tx=17 MHz; P=Low/ 106
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dBm Spurious Emissions: Two Tones SSB Mode (1800Hz & 400Hz) ,
70 C=Z29NIAZ
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LOW POWER@29MHz
Start: 15.0000 MHz Stop: 300.0000 MHz
Res BW: 30 kHz Vid BW: 30 kHz Sweep: 950.00 ms
28/05/2015 23:53:46 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1V | Trace A 29.2500 MHz 54.46 dBm
2| Trace A 58.4625 MHz -11.10 dBm

Plot Spurious Emissions at Antenna Terminal; SSB Tx=29 MHz; P=Low/ 107

dBm Spurious Emissions: Two Tones SSB Mode (1800Hz & 400Hz) ,

70 Fc=30MHz
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LOW POWER@30MHz

Start: 25.0000 MHz

Stop: 310.0000 MHz

Res BW: 30 kHz Vid BW: 30 kHz Sweep: 950.00 ms
25/11/2015 13:05:06 Atten: 0 dB HP8593E
Mkr| Trace X-Axis Value Notes
1Y | Trace A 30.7000 MHz 54.54 dBm
2/ | Trace A 60.6250 MHz -7.49 dBm

Plot Spurious Emissions at Antenna Terminal; SSB Tx=29 MHz; P=Low/ 108
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9. FIELD STRENGTH MEASUREMENTS
E.UT RCK-1000
SIN: 001
Date: 02.03.2016
Standard FCC CFR 47, Part 87.139 (c) (3), §2.1053 (a), (b) (1)
9.1. Test Results Summary & Conclusions
The E.U.T was found in compliance with Frequency Strength Measurements Test —
FCC CFR 47, Part 87.139 (c) (3), 82.1053 (a), (b) (1)
9.2. Test Results
Table 13: Test Results for Field Strength Measurements
E-Field Measurement [dBuv/m]
Freq Emission Limit at
[MHz] SSB AME Ccw 3m [dBuv/m] SSB AME cw
4 42 36 47 155.2 -113.2 | -119.2 | -108.2
8 26.4 25 24 155.2 -128.8 | -130.2 | -131.2
12 25.9 24 23 155.2 -129.3 | -131.2 -132.2
16 27.2 24 26 155.2 -128 -131.2 -129.2
20 23 23 24 155.2 -132.2 | -132.2 -131.2
24 24 23 23 155.2 -131.2 | -132.2 -132.2
28 24 23 24 155.2 -131.2 | -132.2 -131.2
32 39 38.1 38.7 155.2 -116.2 | -117.1 | -116.5
36 38.2 38.6 38.4 155.2 -117 -116.6 | -116.8
40 33 35 33 155.2 -122.2 | -120.2 | -122.2
E-Field Measurement [dBuv/m] " Difference Margin [d8] |
Freq Emission Limit at
[MHz] SSB AME Ccw 3m [dBuv/m] SSB AME cw
6 25 25 28.3 155.2 -130.2 -130.2 -126.9
12 26 24 25 155.2 -129.2 -131.2 -130.2
18 29 27 26 155.2 -126.2 -128.2 -129.2
24 31 31 26 155.2 -124.2 -124.2 -129.2
30 38 39 39.5 155.2 -117.2 -116.2 -115.7
36 39.5 39.5 38.9 155.2 -115.7 -115.7 -116.3
42 38 32 35 155.2 -117.2 -123.2 -120.2
48 34 36 30 155.2 -121.2 -119.2 -125.2
54 29 26 27 155.2 -126.2 -129.2 -128.2
60 24 25 25 155.2 -131.2 -130.2 -130.2
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E-Field Measurement [dBuv/m)] ;
Fre Emission Limit at
[MH°Z'] SSB AME cw rn (e SSB | AME | cw
8.5 32 29.8 23 155.2 -123.2 | -1254 -132.2
17 26.6 27.8 42.9 155.2 -128.6 | -127.4 -112.3
255 35.2 28.7 24 155.2 -120 -126.5 -131.2
34 43.6 40.2 39.5 155.2 -111.6 -115 -115.7
42.5 36.6 36.4 39 155.2 -118.6 | -118.8 -116.2
51 32 32 31 155.2 -123.2 | -123.2 -124.2
59.5 28 25 25 155.2 -127.2 | -130.2 -130.2
68 25 25 26 155.2 -130.2 | -130.2 -129.2
76.5 27 27 28 155.2 -128.2 | -128.2 -127.2
85 23 28 25 155.2 -132.2 | -127.2 -130.2
E-Field Measurement [dBuv/m] ;
Freq Emission Limit at
[MHz] SSB AME cw 3m [dBuv/m] SSB AME cw
12 27.4 29.1 29.5 155.2 -127.8 -126.1 -125.7
24 33 36.1 33.3 155.2 -122.2 -119.1 -121.9
36 43.6 44.2 43.2 155.2 -111.6 -111 -112
48 33 34.2 32 155.2 -122.2 -121 -123.2
60 25 26 25 155.2 -130.2 -129.2 -130.2
72 28 26 26 155.2 -127.2 -129.2 -129.2
84 30 32 34 155.2 -125.2 -123.2 -121.2
96 33 32 33 155.2 -122.2 -123.2 -122.2
108 55.2 56.2 55 155.2 -100 -99 -100.2
120 47.2 47 46.4 155.2 -108 -108.2 -108.8
E-Field Measurement [dBuv/m] _
Fre Emission Limit at
[MH‘:] SSB AME cw - SSB | AME | Cw
17 42.3 41 429 155.2 -112.9 | -114.2 -112.3
34 48.5 46 42 155.2 -106.7 | -109.2 -113.2
51 30 30 30 155.2 -125.2 | -125.2 -125.2
68 26 24 26 155.2 -129.2 | -131.2 -129.2
85 26 35.2 34.8 155.2 -129.2 -120 -120.4
102 54.1 52.7 52.6 155.2 -101.1 | -102.5 -102.6
119 39.1 55.8 52.5 155.2 -116.1 -99.4 -102.7
136 41.4 39 40.1 155.2 -113.8 | -116.2 -115.1
153 24 27 24 155.2 -131.2 | -128.2 -131.2
170 33 27 31.1 155.2 -122.2 | -128.2 -124.1
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E-Field Measurement [dBuv/m] ;

Freq Emission Limit at

[MHz] SSB AME cw 3m [dBuv/m] SSB AME cw
29 56.7 58.6 58.2 155.2 -98.5 -96.6 -97
58 27 31 28 155.2 -128.2 -124.2 -127.2
87 55.8 54 54.3 155.2 -99.4 -101.2 -100.9
116 79.8 79.2 78.1 155.2 -75.4 -76 -77.1
145 36 36.9 34.8 155.2 -119.2 -118.3 -120.4
174 33 30 33 155.2 -122.2 -125.2 -122.2
203 30 39.6 39 155.2 -125.2 -115.6 -116.2
232 41.3 43.8 43 155.2 -113.9 -111.4 -112.2
261 35 34.5 42 155.2 -120.2 -120.7 -113.2
290 35 34.2 35.1 155.2 -120.2 -121 -120.1
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FCC CFR 47 Part 87, Subpart D, §87.133

10. FREQUENCY STABILITY
E.UT RCK-1000
SIN: 001
Date: 05.07.2015
Standard

10.1. Test Results Summary & Conclusions

The E.U.T was found in compliance with the Frequency Stability Test — FCC CFR 47
Part 87, Subpart D, 887.133 ¢ (1). There was a failure at -30°C, but “The Boeing
Company” confirmed that the EUT will not be used at -30°C (see Sec 10.4).

10.2.

Test Instrumentation and Equipment

Table 14: Test Instrumentation and Equipment

Item Model Manufacturer Next Date Calibration
Frequency Counter 5341A HP 22.05.2016
Multifunction Synthesizer DC-600 KHz | 8904A HP 22.05.2016
Dual Directional Coupler C6021-10 Werlatone 14.06.2017
30dB Att, 2KW, 500 8329-300 Tenuline 06.03.2016

10.3. Test Results

Table 15: Frequency Stability

Tx MODE @ 17MHz

TFI(\:;P $SB [Hz] De‘[’|l.|aztllon _ CW [Hz] De\[l||-|azt]|on

-30 Sea Section 11.4

-20 17.001494 6 17.001494 6 17.000894 6
-10 17.001494 6 17.001494 6 17.000894 6
0 17.001497 3 17.001497 3 17.000897 3
10 17.001496 4 17.001496 4 17.000896 4
20 17.001495 5 17.001495 5 17.000895 5
30 17.001494 6 17.001494 6 17.000894 6
40 17.001494 6 17.001494 6 17.000894 6
50 17.001494 6 17.001494 6 17.000894 6
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Letter from Boeing Company:

July 27, 2015

|
EOLEING

Subject: Clarification

Commodity: Part 87 certified HF radios

Dear Royal Communications International,

RCK-1000 Test Report Rev. B

This Letter is to confirm that the HF radios The Boeing Company (“Boeing”) inquired
about through Thomas Fisher in an email chain starting March 3, 2015 will not operate
below -20°C.

Sincerely,

Julian Zinna

Procurement Agent
SSG - Supplier Management
The Boeing Company

Phone:

(425) 234-4225

Fax: (425) 865-5279

E-mail:

julian.zinna@boeing.com
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10.5. Setup Photographs for Frequency Stability

E e

Setup Photograph for Frequency Stability/ 1
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Multifunction

TEST SETUP PHOTOGRAPHS

RCK-1000 Test Report Rev. B

TEST SETUP

Power Meter
Rohde&Schwarz

Synthesizer
HP 8904A

30dB/2KW
Attenuator

Coupler

]

Spectrum
Analyzer
HP 8593E
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12. Abbreviations and Acronyms
The following abbreviations and acronyms are applicable in this document

BW Bandwidth

R.BW Resolution Bandwidth

V.BW Video Bandwidth

dB Decibel

EMI Electromagnetic interference

EUT Equipment under test

LISN Line impedance stabilization network

SIN Serial number

QP Quasi peak

PK Peak
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